SPORTON International Inc.

No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park, Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.

Ph: 886-3-327-3456 / FAX: 886-3-327-0973 / www.sporton.com.tw

FCC RADIO TEST REPORT

Applicant’s company

Motorola Solutions, Inc.

Applicant Address

One Motorola Plaza Holtsville, NY 11742 USA

FCCID

UZ7AP7522

Manufacturer’s company

Wistron NeWeb Corporation

Manufacturer Address

20 Park Avenue I, Hsinchu Science Park, Hsinchu 308, Taiwan, R.O.C.

Product Name

Oak External

Brand Name

MOTOROLA

Model No.

AP-7522

Test Rule Part(s)

47 CFR FCC Part 15 Subpart E § 15.407

Test Freq. Range

5250 ~ 5350MHz / 5470 ~ 5725MHz

Received Date

Apr. 15, 2014

Final Test Date

Aug. 14, 2014

Submission Type

Class Il Change

Operating Mode

Master and Client (without radar detection function)

Statement

Test result included is for the IEEE 802.11n and IEEE 802.11a/ac of the product.

The test result in this report refers exclusively to the presented test model / sample.

Without written approval of SPORTON International Inc., the test report shall not be reproduced except in
full.

The measurements and test results shown in this test report were made in accordance with the procedures
and found in compliance with the limit given in ANSI C63.10-2009, 47 CFR FCC Part 15 Subpart E,
KDB789033 D02 v01, KDB662911 DO1 v02r01, KDB644545 DO1 vO1r02.

The test equipment used to perform the test is calibrated and traceable to NML/ROC.

Report Format Version: Rev. 01



Report No.: FR441804-08

Table of Contents

1. CERTIFICATE OF COMPLIANGCE ........ceuuiitiiiiiiiii s eres e re s s e s s ea s rran s e rerreaa s e s e reanrera s eean s eans s reanee s rennrernnrernnes 1

2. SUMMARY OF THE TEST RESULT .......uiiiciieuiiieuiiresrerurreuurressressrerasssassssrasserenssemssseasssresssenssreesssressserensrensresssrens 2

3. GENERAL INFORMATION ......iiuuiiieuieiierereerreerensssreasrerassrssssessssresreerssresssressssresseenssressssmesssrnessesmeresrrenrressnrrens 3
3.1. [ (T [UTox l BTN (o |- T OO P UOP P PPPPPPPPRIN 3
I Yot oYX Yol (=Y PP PUTP S POPPPPPPPPIRt 8
JCJRC N (o | o) /= (o] g o1 =Yo7\ o1 (=Y o T TP PUT S POUPPPPPTRIRt 9
3.4. Table for Carrier Frequencies

I T (o] o) (=N (o] A [T 1 FoTe L= OO P P TP PPUPPPPPRPONE
3.6, TADIE fOr TESHNG LOCTIONS. ... .eeieiieieeiiiee ettt a ekt e e bbbt 44 a bt e oo h b et e e bbb e e R b e e e eh b et e e b bt e e bt e e e aab e e e st et e e nnnre s
3.7.  Table for Class Il Change
3.8.  Table for Supporting Units
3.9.  Table for Parameters of Test SOftWAIE SEHING .......coiiiiiiiiii e bbb e e
3.10. EUT Operation during Test
B 700 I PR B 10 VA Y o T
3.12. TS CONFIGUITTIONS ...ttt h e o bt e ea ket e e b b et e o bbb e 44 H b et 444 a b et oo bbb e e h b e e e e ea b e e e e bbb e e e ab e e e e sab e e e s bbe e e aanne s
N 1 =2 I =1 1 X S 31
4.1.  AC Power Line Conducted EmIsSiONS IMEASUIEMENT...........uuuiiiiiiiiiiiiis e sttt e e s st e e e e s s e e e s s s b e et e e e e s s s b eeaeeesasnbtraaeeeesnsarens 31
4.2, 26dB Bandwidth and 99% Occupied Bandwidth MEASUIEMENT ............iiiiiiirir s e e e e e e e e e e e e s e e e e e aeeen s 35
4.3. Maximum Conducted Output Power Measurement
4.4, Power Spectral Density IMEASUIEMENT ........coiiiiiiiiiiiiie it e s e e s e e e e e e e e e e e e e e e s e s e seeeseseseseseseseseseseaesaaaness
4.5. Radiated EMISSIONS IMEASUIEIMENT ... ..o s s s s e s e s e s e s e s e e e e e e e e e e e e e s e s e s e s e saseaeaesesaaaaenasenananans
4.6.  Band Edge Emissions Measurement
4.7. Frequency STADIlity IMEASUIEIMENT ... ... e e e e e e e e e e e e e e s e sasesesesesesesasesasasesasananes
4.8. F gl =T gl S =T (U1 =T 0 aT=T o] £ PSP PPRPRY
5. LIST OF MEASURING EQUIPIMENITS ......uuiieuiiitiiemireeurirnsrererressressssrsssrrssrerssrrsssssessmerenssensressssrnsssenssrensssrnnnres
6. MEASUREMENT UNGCERTAINTY......ciciiiiiiiieeiteiretereausreassere s rermsssessssrssnssrasserssrssssssensseresrresrressssresnreserenssrrennres
APPENDIX A. TEST PHOTOS

APPENDIX B. RADIATED EMISSION CO-LOCATION REPORT

Report Format Version: Rev. 01

Page No. siofii

FCC ID: UZ7AP7522 Issued Date  :Oct. 02, 2014



Report No.: FR441804-08

History of This Test Report

REPORT NO. VERSION DESCRIPTION ISSUED DATE
FR441804-08 Rev. 01 Initial issue of report Oct. 02, 2014
Report Format Version: Rev. 01 Page No. i ofii

FCC ID: UZ7AP7522

Issued Date  :Oct. 02, 2014






Report No.: FR441804-08

2. SUMMARY OF THE TEST RESULT

Applied Standard: 47 CFR FCC Part 15 Subpart E
Part Rule Section Description of Test Result Under Limit
4.1 15.207 AC Power Line Conducted Emissions Complies 7.10 dB
40 15.407(a) 26dB Spectrum Bandwidth and 99% Occupied Complies -
Bandwidth
4.3 15.407(q) Maximum Conducted Output Power Complies 0.06 dB
4.4 | 15.407(q) Power Spectral Density Complies 0.03dB
4.5 15.407(b) Radiated Emissions Complies 1.90 dB
4.6 15.407(b) Band Edge Emissions Complies 1.01 dB
4.7 15.407(Q) Frequency Stability Complies -
4.8 15.203 Antenna Requirements Complies -
Report Format Version: Rev. 01 PageNo.  :2o0f348
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3. GENERAL INFORMATION
3.1. Product Details

IEEE 802.11n/ac

ltems Description
Product Type WLAN (1TX,2TX/T1RX,2RX)
Radio Type Intentional Transceiver
Power Type From power adapter or POE
Modulation see the below table for IEEE 802.11n/ac

Data Modulation

For 802.11n: OFDM (BPSK / QPSK / T6QAM / 64QAM)
For 802.1T1ac: OFDM (BPSK / QPSK / T6QAM / 64QAM / 256QAM)

Data Rate (Mbps)

see the below table for IEEE 802.11n/ac

Frequency Range

5250 ~ 5350MHz / 5470 ~ 5725MHz

Channel Number

16 for 20MHz bandwidth ; 8 for 40MHz bandwidth
4 for 80MHz bandwidth

Channel Band Width (99%)

Mode 1 (Ant. 2 Dipole antenna / 5dBi)

For Non-Beamforming Mode:

Band 2:

17X: 802.11ac MCSO/Nss1 (VHT20): 18.88 MHz ;
802.11ac MCSO/Nss1 (VHT40): 36.80 MHz ;
802.11ac MCSO0/Nss1 (VHT80): 76.80 MHz

Band 3:

17X: 802.11ac MCSO0/Nss1 (VHT20): 18.88 MHz ;
802.11ac MCSO/Nss1 (VHT40): 36.48 MHz ;
802.11ac MCSO0/Nss1 (VHT80): 77.44 MHz

For STBC Mode:

Band 2:

2TX: 802.11Tac MCSO/Nss1 (VHT20): 18.88 MHz ;
802.11ac MCSO/Nss1 (VHT40): 36.80 MHz ;
802.11ac MCSO0/Nss1 (VHT80): 76.16 MHz

Band 3:

2TX: 802.11ac MCSO/Nss1 (VHT20): 18.56 MHz ;
802.11ac MCSO/Nss1 (VHT40): 36.80 MHz ;
802.11ac MCSO/Nss1 (VHT80): 77.44 MHz

Mode 2 (Ant. 4 Panel antenna / 5.1dBi)

For Non-Beamforming Mode:

Band 2:

1TX: 802.11ac MCSO/Nss1 (VHT20): 18.88 MHz ;
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802.11ac MCSO/Nss1 (VHT40): 36.48 MHz ;
802.11ac MCSO/Nss1 (VHT80): 76.16 MHz

Band 3:

1TX: 802.11ac MCSO/Nss1 (VHT20): 18.72 MHz ;
802.11ac MCSO/Nss1 (VHT40): 36.80 MHz ;
802.11ac MCSO/Nss1 (VHT80): 77.44 MHz

For STBC Mode:

Band 2:

2TX: 802.11Tac MCSO/Nss1 (VHT20): 18.72 MHz ;
802.11ac MCSO/Nss1 (VHT40): 36.48 MHz ;
802.11ac MCSO/Nss1 (VHT80): 76.16 MHz

Band 3:

2TX: 802.11Tac MCSO/Nss1 (VHT20): 18.72 MHz ;
802.11ac MCSO0/Nss1 (VHT40): 36.80 MHz ;
802.11ac MCSO/Nss1 (VHT80): 76.80 MHz

Maximum Conducted Output Power | Mode 1 (Ant. 2 Dipole antenna / 5dBi)

For Non-Beamforming Mode:

Band 2:

1TX: 802.11n MCSO (HT20): 18.31 dBm ;
802.11n MCSO (HT40): 17.41 dBm ;
802.11ac MCSO/Nss1 (VHT20): 18.49 dBm ;
802.11ac MCSO/Nss1 (VHT40): 17.46 dBm ;
802.11ac MCS0/Nss1 (VHT80): 13.42 dBm

Band 3:

1TX: 802.11n MCSO (HT20): 20.48 dBm ;
802.11n MCSO (HT40): 17.82 dBm ;
802.1Tac MCSO0/Nss1 (VHT20): 20.53 dBm ;
802.11ac MCSO/Nss1 (VHT40): 17.74 dBm ;
802.11ac MCSO0/Nss1 (VHT80): 19.53 dBm

Band 2:

27X: 802.11n MCS0 (HT20): 20.98 dBm ;
802.11n MCSO (HT40): 20.59 dBm ;
802.11ac MCSO/Nss1 (VHT20): 20.94 dBm ;
802.11ac MCSO/Nss1 (VHT40): 20.60 dBm ;
802.11ac MCSO/Nss1 (VHT80): 14.92 dBm

Band 3:

27X: 802.11n MCSO0 (HT20): 22.47 dBm ;
802.11n MCSO (HT40): 21.29 dBm ;
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802.11ac MCSO/Nss1 (VHT20): 22.43 dBm ;
802.11ac MCSO/Nss1 (VHT40): 21.39 dBm ;
802.1Tac MCSO/Nss1 (VHT80): 22.15 dBm

For Beamforming Mode:

Band 2:

27X: 802.11ac MCSO0/Nss1 (VHT20): 20.66 dBm ;
802.11ac MCSO/Nss1 (VHT40): 20.48 dBm ;
802.1Tac MCSO/Nss1 (VHT80): 13.43 dBm

Band 3:

27X: 802.11ac MCSO/Nss1 (VHT20): 21.93 dBm ;
802.11ac MCSO/Nss1 (VHT40): 21.39 dBm ;
802.11ac MCSO/Nss1 (VHT80): 20.98 dBm

For STBC Mode:

Band 2:

27TX: 802.11ac MCSO0/Nss1 (VHT20): 22.25 dBm ;
802.11ac MCSO/Nss1 (VHT40): 20.69 dBm ;
802.11ac MCSO/Nss1 (VHT80): 15.55 dBm

Band 3:

2TX: 802.11ac MCSO/Nss1 (VHT20): 23.41 dBm ;
802.11ac MCSO/Nss1 (VHT40): 21.32 dBm ;
802.11ac MCSO0/Nss1 (VHT80): 22.02 dBm

Mode 2 (Ant. 4 Panel antenna / 5.1dBi)

For Non-Beamforming Mode:

Band 2:

1TX: 802.11n MCSO0 (HT20): 19.67 dBm ;
802.11n MCSO0 (HT40): 17.81 dBm ;
802.11ac MCSO/Nss1 (VHT20): 19.71 dBm ;
802.11ac MCSO/Nss1 (VHT40): 17.88 dBm ;
802.11ac MCSO/Nss1 (VHT80): 13.06 dBm

Band 3:

1TX: 802.11n MCSO0 (HT20): 19.60 dBm ;
802.11n MCSO0 (HT40): 18.28 dBm ;
802.11ac MCSO/Nss1 (VHT20): 19.58 dBm ;
802.11ac MCSO/Nss1 (VHT40): 18.31 dBm ;
802.11ac MCSO/Nss1 (VHT80): 18.55 dBm

Band 2:

2TX: 802.11n MCSO0 (HT20): 22.16 dBm ;
802.11n MCSO0 (HT40): 20.83 dBm ;
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802.11ac MCSO/Nss1 (VHT20): 21.96 dBm ;
802.11ac MCSO/Nss1 (VHT40): 20.82 dBm ;
802.1Tac MCSO/Nss1 (VHT80): 13.47 dBm

Band 3:

2TX: 802.11n MCS0 (HT20): 21.99 dBm ;
802.11n MCSO (HT40): 20.88 dBm ;
802.11ac MCSO/Nss1 (VHT20): 21.90 dBm ;
802.11ac MCSO/Nss1 (VHT40): 20.90 dBm ;
802.11ac MCSO/Nss1 (VHT80): 20.55 dBm

For Beamforming Mode:

Band 2:

27X: 802.11ac MCSO/Nss1 (VHT20): 21.72 dBm ;
802.11ac MCSO/Nss1 (VHT40): 19.73 dBm ;
802.1Tac MCSO0/Nss1 (VHT80): 11.29 dBm

Band 3:

27X: 802.11ac MCSO/Nss1 (VHT20): 21.78 dBm ;
802.11ac MCSO/Nss1 (VHT40): 20.90 dBm ;
802.1Tac MCSO/Nss1 (VHT80): 19.41 dBm

For STBC Mode:

Band 2:

27X: 802.11ac MCSO/Nss1 (VHT20): 22.63 dBm ;
802.11ac MCSO/Nss1 (VHT40): 20.91 dBm ;
802.11ac MCSO/Nss1 (VHT80): 15.12 dBm

Band 3:

2TX: 802.11ac MCSO/Nss1 (VHT20): 22.74 dBm ;
802.11ac MCSO/Nss1 (VHT40): 20.84 dBm ;
802.11ac MCSO/Nss1 (VHT80): 21.14 dBm

Carrier Frequencies Please refer to section 3.4
Antenna Please refer to section 3.3
Report Format Version: Rev. 01 Page No. - 6 of 348
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IEEE 802.11q
ltems Description
Product Type WLAN (1TX,2TX/T1RX,2RX)
Radio Type Intentional Transceiver
Power Type From power adapter or POE
Modulation OFDM for IEEE 802.11a

Data Modulation

OFDM (BPSK / QPSK / 16QAM / 64QAM)

Data Rate (Mbps)

OFDM (6/9/12/18/24/36/48/54)

Frequency Range

5250 ~ 5350MHz / 5470 ~ 5725MHz

Channel Number

16

Maximum Conducted Output Power

Mode 1 (Ant. 2 Dipole antenna / 5dBi)

For Non-Beamforming Mode:

For 1TX: Band 2: 18.29 dBm ; Band 3: 20.45 dBm
For 2TX: Band 2: 21.01 dBm ; Band 3: 22.47 dBm
For Beamforming Mode:

For 2TX: Band 2: 20.72 dBm ; Band 3: 21.91 dBm
Mode 2 (Ant. 4 Panel antenna / 5.1dBi)

For Non-Beamforming Mode:

For 1TX: Band 2: 19.69 dBm ; Band 3: 19.56 dBm
For 2TX: Band 2: 22.00 dBm ; Band 3: 21.93 dBm
For Beamforming Mode:

For 2TX: Band 2: 21.76 dBm ; Band 3: 21.82 dBm

Carrier Frequencies

Please refer to section 3.4

Antenna Please refer to section 3.3
ltems Description
Communication Mode X IP Based (Load Based) [] Frame Based
TPC Function X with TPC [ ] Without TPC
Weather Band (5600~5650MHz) |[X]  With 5600~5650MHz [ ] Without 5600~5650MHz
Beamforming Function X With beamforming [1 Without beamforming

Note: The product has beamforming function for 802.11g/n/ac in 2.4GHz and 802.11a/n/ac in 5GHz.

Report Format Version: Rev. 01
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Antenna and Band width

Antenna Single (TX) Two (TX)

Band width Mode 20 MHz 40 MHz 80 MHz 20 MHz 40 MHz 80 MHz
IEEE 802.11a \ X X \" X X
IEEE 802.11n \ \ X \' \" X

IEEE 802.11ac \" \ \" \' \" \

IEEE 11n/ac Spec.

Number of
Protocol Data Rate / MCS
Transmit Chains (NTX)
802.11n (HT20) 1,2 MCS 0-15
802.11n (HT40) 1,2 MCS 0-15
802.11ac (VHT20) 1,2 MCS 0-9/Nss1-2
802.11ac (VHT40) 1,2 MCS 0-9/Nss1-2
802.11ac (VHT80) 1,2 MCS 0-9/Nss1-2

Note 1: IEEE Std. 802.11n modulation consists of HT20 and HT40 (HT: High Throughput).
Then EUT support HT20 and HT40.
Note 2: IEEE Std. 802.11ac modulation consists of VHT20, VHT40, VHT80 and VHT160 (VHT: Very High

Throughput). Then EUT supports VHT20, VHT40 in 2.4GHz and supports VHT20, VHT40, VHT80 in
5GHz.

Note 3: Modulation modes consist of below configuration:
HT20/HT40: IEEE 802.11n, VHT20/VHT40/VHT80: IEEE 802.11ac

3.2. Accessories

Power Brand Model Rating
Adapter Leader NU60-H120500-13 INPUT: 100-240V ~ 50/60Hz, 1.4A
OUTPUT: 12.0V, 5.0A

Report Format Version: Rev. 01
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3.3. Table for Filed Antenna

Antenna Cable | True Gain
Antenna
Ant. Brand Model Name ; Connector | Gain (dBi) | Loss (dBi) (dBi)
ype
2.4G| 5G [2.4G| 5G |2.4G| 5G
1 |MOTOROLA| ML-2452-APA2-01 Dipole RP-SMA Male [3.17|4.85| - - 13.1714.85
2 |MOTOROLA| ML-2452-HPA5-036 Dipole RP-SMA Male 3 5 - - 3 5
3 |MOTOROLA [ML-2452-APAG2A1-01 Dipole RP-SMA Male | 2.7 | 1.7 - - 127117
4 |MOTOROLA| ML-2452-PNA5-01R Panel N-ypeMale | 55| 6 | 0.7 |09 | 4.8 | 5.1

Note: Ant. 1~Ant. 4 are all have 4 same antennas for each. The EUT has two types of antenna. Only the
highest gain antenna was selected from each different type of antenna to test and record in this
report. Antenna 2 and 4 were selected to perform the test and recorded in this report.

<For 2.4GHz Band>
For IEEE 802.11b/g/n/ac mode (1TX,2TX/1RX,2RX):

The EUT can support 1TX, 2TX and TRX, 2RX functions.

For 1TX (Ant. 1)

Both Chain 1 and Chain 2 support transmit and receive functions, but only one of them will be used at one
time.

After evaluating, Chain 2 has been evaluated to be the worst case, so it's selected to record in this test
report.

For 17X (Ant. 4)

Both Chain 1 and Chain 2 support transmit and receive functions, but only one of them will be used at one
time.

After evaluating, Chain 1 has been evaluated to be the worst case, so it's selected to record in this test
report.

For 21X

Chain 1 and Chain 2 could transmit/receive simultaneously.

<For 5GHz Band>

For IEEE 802.11a/n/ac mode (1TX,2TX /TRX,2RX):

The EUT can support 1TX, 2TX and T1RX, 2RX functions.

For 1TX

Both Chain 1 and Chain 2 support fransmit and receive functions, but only one of them will be used at one
time.

After evaluating, Chain 2 has been evaluated to be the worst case, so it's selected to record in this test
report.

For 2TX

Chain 1 and Chain 2 could transmit/receive simultaneously.

Report Format Version: Rev. 01 Page No. - 9 of 348
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O_" Chain 1 (connects to Ant. 1~Ant. 4)

Chain 2 (connects to Ant. 1~Ant. 4)

7
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3.4. Table for Carrier Frequencies

There are three bandwidth systems.

For 20MHz bandwidth systems, use Channel 52, 56, 60, 64, 100, 104, 108, 112, 116, 120, 124, 128, 132,
136, 140, 144.

For 40MHz bandwidth systems, use Channel 54, 62, 102, 110, 118, 126, 134, 142.

For 80MHz bandwidth systems, use Channel 58, 106, 122, 138.

Frequency Band Channel No. Frequency Channel No. Frequency
52 5260 MHz 60 5300 MHz
5250~5350 MHz 54 5270 MHz 62 5310 MHz
Band 2 56 5280 MHz 64 5320 MHz
58 5290 MHz - -
100 5500 MHz 124 5620 MHz
102 5510 MHz 126 5630 MHz
104 5520 MHz 128 5640 MHz
106 5530 MHz 132 5660 MHz
5470~5725 MHz 108 5540 MHz 134 5670 MHz
Band 3 110 5550 MHz 136 5680 MHz
112 5560 MHz 138 5690 MHz
116 5580 MHz 140 5700 MHz
118 5590 MHz 142 5710 MHz
120 5600 MHz 144 5720 MHz
122 5610 MHz - -
Report Format Version: Rev. 01 PageNo.  : 11 of 348
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3.5. Table for Test Modes

Preliminary tests were performed in different data rate to find the worst radiated emission. The data rate

shown in the table below is the worst-case rate with respect to the specific test item. Investigation has been

done on all the possible configurations for searching the worst cases. The following table is a list of the test

modes shown in this test report.

Mode Data Rate Channel Chain
AC Power Conducted Emission Normal Link - - -
Max. Conducted Output Power | Non-beamforming Mode
11n HT20 Band 2-3 | MCSO 52/60/64/100/ 2
116/140/144 1+2
11n HT40 Band 2-3 | MCSO 54/62/102/110/ |2
134/142 1+2
11ac VHT20 Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 2
116/140/144 1+2
11ac VHT40 Band 2-3 | MCSO/Nss1 | 54/62/102/110/ |2
134/142 142
11ac VHT80 Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 2
1+2
11a/BPSK Band 2-3 | 6Mbps 52/60/64/100/ 2
116/140/144 142
beamforming Mode
11Tac VHT20 | Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 142
116/140/144
1Tac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ | 1+2
134/142
1Tac VHT80 |Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 1+2
11a/BPSK Band 2-3 | 6Mbps 52/60/64/100/ 142
116/140/144
STBC Mode
11ac VHT20 | Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 1+2
116/140/144
11ac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ | 142
134/142
11ac VHT80 | Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 142
Report Format Version: Rev. 01 PageNo.  :120f348
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Power Spectral Density Non-beamforming Mode
11ac VHT20 | Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 2
116/140/144 1+2
11ac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ |2
134/142 142
11ac VHT80 | Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 2
142
beamforming Mode
11Tac VHT20 | Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 1+2
116/140/144
1Tac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ | 1+2
134/142
1Tac VHT80 |Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 1+2
STBC Mode
11ac VHT20 | Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 1+2
116/140/144
11ac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ | 142
134/142
11ac VHT80 |Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 1+2
26dB Spectrum Bandwidth Non-beamforming Mode
99% Occupied Bandwidth 11ac VHT20 |Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 2
Measurement 116/140/144
11ac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ |2
134/142
11ac VHT80 | Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 2
STBC Mode
11Tac VHT20 | Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 1+2
116/140/144
1Tac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ | 1+2
134/142
1Tac VHT80 |Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 1+2

Radiated Emission Below 1GHz Normal Link - - -

Radiated Emission Above 1GHz | Non-beamforming Mode

1Tac VHT20 |Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 2
116/140/144 1+2

1Tac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ |2
134/142 1+2
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11ac VHT80 |Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 2
1+2
beamforming Mode
11Tac VHT20 |Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 2
116/140/144 142
11ac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ |2
134/142 142
11ac VHT80 | Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 2
142
STBC Mode
11Tac VHT20 |Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 2
116/140/144 1+2
11ac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ |2
134/142 1+2
11ac VHT80 | Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 2
1+2
Band Edge Emission Non-beamforming Mode
11ac VHT20 | Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 2
116/140/144 1+2
11ac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ | 2
134/142 142
11ac VHT80 |Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 2
1+2
beamforming Mode
11Tac VHT20 | Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 142
116/140/144
1Tac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ | 1+2
134/142
11ac VHT80 | Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 1+2
STBC Mode
11ac VHT20 | Band 2-3 | MCSO/Nss1 | 52/60/64/100/ 1+2
116/140/144
1Tac VHT40 | Band 2-3 | MCSO/Nss1 | 54/62/102/110/ | 1+2
134/142
11ac VHT80 | Band 2-3 | MCSO/Nss1 | 58/106/122/138 | 142
Frequency Stability Un-modulation - 60/100 14+2
Note: VHT20/VHT40 covers HT20/HT40, due to same modulation.
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The following test modes were performed for all tests:

For Conducted Emission test:

Test Mode 1: Normal Link - EUT + Ant. 4 + Adapter

Test Mode 2: Normal Link - EUT + Ant. 4 + PoE

Mode 1 performed as worst case, it was recorded in this report.

For Radiated Emission below 1GHz test:

Test Mode 1: Normal Link - EUT standing + Ant. 4 + Adapter

Test Mode 2: Normal Link - EUT laying + Ant. 4 + Adapter

Mode 1 has been evaluated to be the worst case, thus measurement will follow this same test mode for
Mode 3.

Test Mode 3: Normal Link - EUT standing + Ant. 4 + PoE

Mode 1 performed as worst case, it was recorded in this report.

For Radiated Emission above 1GHz test:

There are two test modes, one is EUT standing, and the other is EUT laying. After evaluating, EUT standing
has been evaluated to be the worst case. Consequently, measurements for Radiated Emission above
1GHz test will follow this same test mode.

Test Mode 1: CTX - EUT standing + Ant. 2

Test Mode 2: CTX - EUT standing + Ant. 4

For other tests:

Test Mode 1: CTX - Ant. 2

Test Mode 2: CTX - Ant. 4

For Co-location MPE and Radiated Emission Co-location Test:

The EUT could be applied with 2.4GHz WLAN function and 5GHz WLAN function; therefore Co-location
Maximum Permissible Exposure (Please refer to FA441804-08) and Radiated Emission Co-location (please
refer to Appendix B) tests are added for simultaneously transmit between 2.4GHz WLAN function and 5GHz
WLAN function.
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3.6. Table for Testing Locations

Test Site Location
Address: No.8, Lane 724, Bo-qi St., Jhubei City, Hsinchu County 302, Taiwan, R.O.C.
TEL: 886-3-656-9065
FAX: 886-3-656-9085
Test Site No. Site Category Location FCC Reg. No. IC File No. VCCI Reg. No
03CHO1-CB SAC Hsin Chu 262045 IC 4086D -
CO01-CB Conduction Hsin Chu 262045 IC 4086D -
THO1-CB OVEN Room Hsin Chu - - -

Open Area Test Site (OATS); Semi Anechoic Chamber (SAC).

3.7. Table for Class Il Change

This product is an extension of original one reported under Sporton project number: FR441804-04AB

Below is the table for the change of the product with respect to the original one.

Description Performance Checking
Add Band 2 and Band 3 All ltem test
3.8. Table for Supporting Units
For Test Site No: CO01-CB
Support Unit Brand Model FCC ID
Notebook*3 DELL E6430 DoC
For Test Site No: 03CHO1-CB (For Below 1GHz)
Support Unit Brand Model FCCID
Notebook DELL M1330 E2K4965AGNM
Notebook DELL M1340 E2K4965AGNM
Notebook DELL E6430 DoC
For Test Site No: 03CHO1-CB (For Above 1GHz)
Support Unit Brand Model FCCID
Notebook DELL M1330 E2K4965AGNM
For Test Site No: THO1-CB
Support Unit Brand Model FCCID
Notebook DELL E6220 DoC
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3.9. Table for Parameters of Test Software Setting

During testing, Channel and Power Controlling Software provided by the customer was used to control the

operating channel as well as the output power level. The RF output power selection is for the setting of RF

output power expected by the customer and is going to be fixed on the firmware of the final end product.

<For Non-Beamforming Mode >
Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Power Parameters of IEEE 802.11n MCSO0 HT20

Test Software Version MTOOL_2.0.1.0
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
MCS0 HT20 79 80 76 72 82 64 87
Power Parameters of IEEE 802.11n MCS0 HT40
Test Software Version MTOOL_2.0.1.0
Frequency 5270 MHz | 5310 MHz | 5510 MHz | 5550 MHz | 5670 MHz | 5710 MHz
MCSO0 HT40 76 59 62 76 74 76
Power Parameters of IEEE 802.11ac MCS0/Nss1 VHT20
Test Software Version MTOOL_2.0.1.0
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
MCSO/Nss1 VHT20 79 80 76 72 82 64 87
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT40
Test Software Version MTOOL _2.0.1.0
Frequency 5270 MHz 5310 MHz 5510 MHz 5550 MHz 5670 MHz 5710 MHz
MCSO/Nss1 VHT40 76 59 62 76 74 76
Power Parameters of IEEE 802.11ac MCS0/Nss1 VHT80
Test Software Version MTOOL_2.0.1.0
Frequency 5290 MHz 5530 MHz 5610 MHz 5690 MHz
MCSO/Nss1 VHT80 60 71 81 85
Power Parameters of IEEE 802.11a
Test Software Version MTOOL_2.0.1.0
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
802.11a 79 80 76 72 82 64 87
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Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Power Parameters of IEEE 802.11n MCS0 HT20

Test Software Version DOS
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
MCS0 HT20 80 80 76 72 84 64 84
Power Parameters of IEEE 802.11n MCS0 HT40
Test Software Version DOS
Frequency 5270 MHz 5310 MHz 5510 MHz 5550 MHz 5670 MHz 5710 MHz
MCSO0 HT40 80 57 62 80 73 80
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT20
Test Software Version DOS
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
MCSO/Nss1 VHT20 80 80 76 72 84 64 84
Power Parameters of IEEE 802.11ac MCS0O/Nss1 VHT40
Test Software Version DOS
Frequency 5270 MHz | 5310 MHz | 5510 MHz | 5550 MHz | 5670 MHz | 5710 MHz
MCSO0/Nss1 VHT40 80 57 62 80 73 80
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT80
Test Software Version DOS
Frequency 5290 MHz 5530 MHz 5610 MHz 5690 MHz
MCSO/Nss1 VHT80 55 60 74 85
Power Parameters of IEEE 802.11a
Test Software Version DOS
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
802.11a 80 80 76 72 84 64 84
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Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 1TX)
Power Parameters of IEEE 802.11n MCS0 HT20

Test Software Version MTOOL 2.0.1.0
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
MCS0 HT20 84 82 76 73 81 71 84
Power Parameters of IEEE 802.11n MCS0 HT40
Test Software Version MTOOL_2.0.1.0
Frequency 5270 MHz 5310 MHz 5510 MHz 5550 MHz 5670 MHz 5710 MHz
MCSO0 HT40 80 65 68 80 74 80
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT20
Test Software Version MTOOL_2.0.1.0
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
MCSO/Nss1 VHT20 84 82 76 73 81 71 84
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT40
Test Software Version MTOOL_2.0.1.0
Frequency 5270 MHz | 5310 MHz | 5510 MHz | 5550 MHz | 5670 MHz | 5710 MHz
MCSO/Nss1 VHT40 80 65 68 80 74 80
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT80
Test Software Version MTOOL_2.0.1.0
Frequency 5290 MHz 5530 MHz 5610 MHz 5690 MHz
MCSO/Nss1 VHT80 63 70 82 84
Power Parameters of IEEE 802.11a
Test Software Version MTOOL_2.0.1.0
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
802.11a 84 82 76 73 81 71 84
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Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Power Parameters of IEEE 802.11n MCS0 HT20

Test Software Version DOS
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
MCS0 HT20 84 84 74 72 84 70 84
Power Parameters of IEEE 802.11n MCS0 HT40
Test Software Version DOS
Frequency 5270 MHz 5310 MHz 5510 MHz 5550 MHz 5670 MHz 5710 MHz
MCSO0 HT40 82 59 65 78 73 82
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT20
Test Software Version DOS
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
MCSO/Nss1 VHT20 84 84 74 72 84 70 84
Power Parameters of IEEE 802.11ac MCS0O/Nss1 VHT40
Test Software Version DOS
Frequency 5270 MHz | 5310 MHz | 5510 MHz | 5550 MHz | 5670 MHz | 5710 MHz
MCSO0/Nss1 VHT40 82 59 65 78 73 82
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT80
Test Software Version DOS
Frequency 5290 MHz 5530 MHz 5610 MHz 5690 MHz
MCSO/Nss1 VHT80 53 64 81 83
Power Parameters of IEEE 802.11a
Test Software Version DOS
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
802.11a 84 84 74 72 84 70 84
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<For Beamforming Mode >

Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)

Power Parameters of IEEE 802.11ac MCS0O/Nss1 VHT20

FCC ID: UZ7AP7522

Test Software Version DOS
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
MCSO/Nss1 VHT20 80 74 70 72 64 64 82
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT40
Test Software Version DOS
Frequency 5270 MHz 5310 MHz 5510 MHz 5550 MHz 5670 MHz 5710 MHz
MCSO/Nss1 VHT40 79 54 56 72 69 80
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT80
Test Software Version DOS
Frequency 5290 MHz 5530 MHz 5610 MHz 5690 MHz
MCSO/Nss1 VHT80 48 49 68 81
Power Parameters of IEEE 802.11a
Test Software Version DOS
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
802.11a 80 74 70 72 64 64 82
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Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Power Parameters of IEEE 802.11ac MCS0/Nss1 VHT20

Test Software Version DOS
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
MCSO/Nss1 VHT20 83 74 68 68 82 65 84
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT40
Test Software Version DOS
Frequency 5270 MHz 5310 MHz 5510 MHz 5550 MHz 5670 MHz 5710 MHz
MCSO/Nss1 VHT40 78 53 58 70 70 82
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT80
Test Software Version DOS
Frequency 5290 MHz 5530 MHz 5610 MHz 5690 MHz
MCSO/Nss1 VHT80 43 54 76 80
Power Parameters of IEEE 802.11a
Test Software Version DOS
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
802.11a 83 74 68 68 82 65 84
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<For STBC Mode>

Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Power Parameters of IEEE 802.11ac MCS0O/Nss1 VHT20

Test Software Version DOS
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
MCSO/Nss1 VHT20 84 85 76 72 77 73 88
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT40
Test Software Version DOS
Frequency 5270 MHz | 5310 MHz | 5510 MHz | 5550 MHz | 5670 MHz | 5710 MHz
MCSO/Nss1 VHT40 80 59 62 80 74 80
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT80
Test Software Version DOS
Frequency 5290 MHz 5530 MHz 5610 MHz 5690 MHz
MCSO/Nss1 VHT80 58 60 77 85
Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT20
Test Software Version DOS
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5500 MHz | 5580 MHz | 5700 MHz | 5720 MHz
MCSO/Nss1 VHT20 85 85 74 76 84 65 87
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT40
Test Software Version DOS
Frequency 5270 MHz | 5310 MHz | 5510 MHz | 5550 MHz | 5670 MHz | 5710 MHz
MCSO/Nss1 VHT40 82 61 69 82 75 82
Power Parameters of IEEE 802.11ac MCSO/Nss1 VHT80
Test Software Version DOS
Frequency 5290 MHz 5530 MHz 5610 MHz 5690 MHz
MCSO/Nss1 VHT80 60 65 82 84
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3.10.EUT Operation during Test

For non-beamforming mode:

The EUT was programmed to be in continuously transmitting mode.

For beamforming mode:
For Conducted Mode:
The EUT was programmed to be in continuously transmitting mode.

The measured result was added array gain 10*log(2)=3.01dBi as worse case in beamforming mode.
For Radiated Mode:
The EUT was programmed to be in continuously transmitting mode.

The measured result was added array gain 10*log(2)=3.01dBi as worse case in beamforming mode.

For STBC mode:
For Conducted Mode:

The EUT was programmed to be in continuously transmitting mode.
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3.11. Duty Cycle

IEEE 802.11n MCSO HT20

@ RBW 1 MHz Delta 2 [T1 ]
“VBW 1 MHz -47 .23 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 1.930000 ms
20 Marker| 1 [T1
-2}110 dBm
=10 R70 000000 11
SGL
. elta L [T1 ]
o LA gl 1M\MWMMMM
[CLRWR]
™ T T Oopoo—
—--10
--20
—--30
3DB
L-40
--50
60
--70
-80
Center 5.5 GHz 500 ps/

Date: 25.JUL.2014 14:41:40

IEEE 802.11n MCSO HT40

® RBW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz -33.14 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 960.000000 ps
20 Marker| 1 [T1
-19}25 dBm
|10 0000000 o A
SGL
- Delta L [Tllg5 o
& M .I. n 1 ! ! Ll
}7 XF FN -
I-10
120 {
130
3DB
I--40
150
I-60
I-70
-80
Center 5.51 GHz 500 ps/
Date: 25.JUL.2014 14:50:05
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IEEE 802.11ac MCS0/Nss1 VHT20

@ RBW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz -42.10 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 1.960000 ms
20 Marker| 1 [T1
-11{49 dBm
10 50000000 A
SGL
Delta [L, [T1 ]
1 PKhe
s J JMiM‘lU”UﬁAﬁJHhhAAMAAr “MJJ“AJN%Mk“ﬂNLMUJiMALudLMF“1
B I opoo—
10
--20
-30
3DB
--40
50
60
70
-80
Center 5.5 GHz 500 ps/
Date: 25.JUL.2014 14:44:29
IEEE 802.11ac MCSO/Nss1 VHT40
@ RBW 1 MHz Delta 2 [T1 ]
“VBW 1 MHz -27.30 dB
Ref 20 dBm “Att 30 dB SWT 2 ms 488.000000 us
20 Marker| 1 [T1
-24|56 dBm
10 52.000000 4
Delta L [T1 ] SeL
1 PKha
[CLRWR] 16157 dB
ro Aoz . O00pOU [T
Ik, pittoloins Dbl Pl ds, i
i i | i H H
|20 l
3 [ /
|30
3DB
|40
|50 b
|60
|70
-80
Center 5.53 GHz 200 ps/
Date: 25.JUL.2014 14:51:33
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IEEE 802.11ac MCS0/Nss1 VHT80

@ RBW 1 MHz Delta 2 [T1 ]
“VBW 1 MHz -27.30 dB
Ref 20 dBm “Att 30 dB SWT 2 ms 488.000000 ps
20 Marker| 1 [T1
-24|1 56 dBm
~10: 252000000 4
- Delta L [T1 ] SeL
16|57 dB
-0

poa-0O00PO0 [T

A wamm JNMW Jm HMW
|

-—30

I-40

--50

--60

~-70

-80

Center 5.53 GHz 200 ps/

Date: 25.JUL.2014 14:51:33

IEEE 802.11a

@ RBW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz -32.52 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 2.090000 ms
20 Marker| 1 [T1
-18}50 dBm
10 540 000bo0
SGL
i Delta L [T1 ]
CLRWR) 1l I. A Lt Aalil ll 1Z 1?. d
RQstothpe WWWWW%M oY ruv-u»w; Kipeeip
10
20
30
3DB
40
-—50
-—60
--70
-80
Center 5.5 GHz 500 ps/
Date: 25.JUL.2014 14:38:26
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3.12. Test Configurations

3.12.1. AC Power Line Conduction Emissions Test Configuration

Test Mode: Mode 1

1

2 1 3
EUT
LANNB 2.4 G WLAN NB 5G WLAN NB
Item Connection Shield [Length(m)| Remark
1 AC power cable No 3.3m -
2 RJ-45 cable No 10m -
3 Console cable No 1.5m Load
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3.12.2. Radiation Emissions Test Configuration

Test Configuration: 30MHz ~1GHz / Test Mode: Mode 2

AC MAIN

|
1

7 7
D= =

Item Connection Shield |Length(m)|Remark
1 AC power cable No 3.3m -
2 Console cable No 1.5m Load
3 RJ-45 cable No 10m -
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Test Configuration: above 1GHz / Test Mode: Mode 1

AC MAIN
2
1
EUT
- J
NB
Item Connection Shield |Length(m)
1 AC power cable No 3.3m
2 RJ-45 cable No 10m
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4. TEST RESULT

4.1. AC Power Line Conducted Emissions Measurement

4.1.1.

4.1.2.

4.1.3.

Limnit

For this product that is designed to connect to the AC power line, the radio frequency voltage that is

conducted back onto the AC power line on any frequency or frequencies within the band 150 kHz to 30

MHz shall not exceed below limits table.

Frequency (MHz) QP Limit (dBuV) AV Limit (dBuV)
0.15~0.5 66~56 56~46
0.5~5 56 46
5~30 60 50

Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the receiver.

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

Test Procedures

1. Configure the EUT according to ANSI C63.10. The EUT or host of EUT has to be placed 0.4 meter far

from the conducting wall of the shielding room and at least 80 centimeters from any other

grounded conducting surface.

2. Connect EUT or host of EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connected to the other LISNs. The LISN should provide 50uH/500hms

coupling impedance.

4. The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum Hold

Mode.

6. The measurement has to be done between each power line and ground at the power terminal.

Report Format Version: Rev. 01
FCC ID: UZ7AP7522

Page No. : 31 of 348
Issued Date : Oct. 02, 2014



Report No.: FR441804-08

4.1.4. Test Setup Layout

10 1::1 EUT

em
— e 5 Hon-conductive Table
1 1 11 1.5x1m

1
1 1
1 3 -J, f ‘-'.-"-—‘T— | /
8 AR ST Pt
| ! .
r

40

L Conducting Ground Plane
Extends At Least 0.5m

et Beyond EUT System Footprint

B
—_— 3.2

Bonded To Ground Plane

LEGEND:

(1) Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and
forth in the center forming a bundle 30 to 40 cm long.

(2) I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall length shall
not exceed 1T m.

(3) EUT connected to one LISN. Unused LISN measuring port connectors shall be terminated in 50 Q. LISN
can be placed on top of, or immediately beneath, reference ground plane.

(3.1) All other equipment powered from additional LISN(s).

(3.2) Multiple outlet strip can be used for multiple power cords of non-EUT equipment.

(3.3) LISN at least 80 cm from nearest part of EUT chassis.

(4) Cables of hand-operated devices, such as keyboards, mice, etc., shall be placed as for normal use.
(5) Non-EUT components of EUT system being tested.

(6) Rear of EUT, including peripherals, shall all be aligned and flush with rear of tabletop.

(7) Rear of tabletop shall be 40 cm removed from a vertical conducting plane that is bonded to the

ground plane.

4.1.5. Test Deviation
There is no deviation with the original standard.
4.1.6. EUT Operation during Test
The EUT was placed on the test table and programmed in normal function.
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4.1.7. Results of AC Power Line Conducted Emissions Measurement

Temperature 24°C Humidity 55%
Test Engineer Parody Lin Phase Line
Configuration Normal Link Test Mode Mode 1
a0 Lewel {((BuW} Date: 2014-04-30 Time: 02:33:36
\ CISPR 22_B_OP
\ CISPR 22_B_AW
40
1p 1
1
Ll ; .
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Over Limit LISN Read Cable
Freq Lewvel Limit Line Factor Lewvel Loss PolfPhase Eemark
MH= dBulf dB dBulf dB dBull dB
1 0_15000 36.79 -19.21 56.00 0.15 26.48 0.16 LINE AYERAGE
z 0_15000 52.7% -13.22 €6.00 0.15 52.47 0.16 LINE ar
3 017584 43.07 -11.61 54.68 0.15 42.76 0.16 LINE AYERAGE
4 017584 57.47 -7.21 6€4.68 0.15 57.16 0.16 LINE ar
5 021279 53.36 -9.74 €3.10 ©0.15 53.04 0.17 LINE ar
6 021279 39.4% -13.61 53.10 ©0.15 39.17 0.17 LINE AYERAGE
7 025211 34.47 -17.22 51.69 ©0.15 34.15 0.17 LINE AYERAGE
g 025211 48.524 -13.15 61.69 0.15 48 .22 0.17 LINE ar
L 0_28782 44 .36 -16.22 60.59 0.15 44.04 0.17 LINE ar
10 0_28782 30.06 -20.52 50.59 0.15 29.74  0.17 LINE AVERAGE
11 0_%632% 11.45 -34.55 46.00 0.16 11.0% 0.20 LINE AVERAGE
1z 0_%632% 16.6% -39.31 56.00 0.16 16.33 0.20 LINE ar
13 10.963 31.13 -18.87 50.00 0.32 320.35 0.39 LINE AYERAGE
14 10.963 36.04 -23.96 60.00 0.39 35 26 0.39 LINE ar
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Temperature 24°C Humidity 55%
Test Engineer Parody Lin Phase Neutral
Configuration Normal Link Test Mode Mode 1
20 Level {(dBu') Drate: 20114-04-30 Time: 02:36:50

CISPR 22_E_QP

W" CISPR 22 B_AV

40

015 0.5 1 2 5 10 20 30
Frequency (MHz)

Over Limit LISN Read Cable
Freq Level Limit Line Factor Level Loss PolfPhase Remark

MH= dBEulf dB dBEulf dB dBEulf dB

1 0.15000 52. 72 -13.28 66.00 ©0.07 52 .49 ©0.16 NEUTEAL ap
2 0.15000 36.33 -19.67 56.00  ©.07 36.10  ©_16 NEUTEAL AVERAGE

[ = 0.17¢78 57.53 -7.40 ¢€4.64 ©0.07 57.30 0.16 NEUTEAL ap |
4 0.176¢78 43.24 -11.39 54.64 0.07 43.01 0.16 NEUTEAL AVERAGE
5 0.21167 52.65 -10.49 €3.14 ©0.07 52.41  0.17 NEUTEAL ap
[ 0.21167 26.55 -16.59 53.14 ©0.07 26.31  0.17 NEUTEAL AYERAGE
7 0.24814 4%.90 -12.92 £1.82 ©0.07 4%.66 0.17 NEUTEAL ap
] 0.24814 33.86 -17.96 51.82 ©0.07 33.62 0.17 NEUTEAL AYERAGE
9 0.28630 44 58 -16.05 60.63 ©0.07 44 34  ©0.17 NEUTEAL ap
10 0.28630 31.33 -19.30 50.63 ©0.07 31.09 ©_17 NEUTEAL AYERAGE
11 1.317 9.54 -36.46 46.00 ©0.09 9.23 0.22 NEUTEAL AVERAGE
12 1.317 14.97 -41.03 56.00 0.09 14.66 0.22 NEUTEAL ap
13 10.676 3009 -1% 91 50.00 0_28 29 42 0_39 NEUTRAL AYERAGE
14 10.676 35.15 -24_ 85 &0.00 028 3F4. 48  0_39 NEUTRAL ap

Note:

Level = Read Level + LISN Factor + Cable Loss.
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4.2, 26dB Bandwidth and 99% Occupied Bandwidth Measurement

4.2.1. Limit

No restriction limits.

4.2.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the spectrum

analyzer.
26dB Bandwidth
Specirum Parameters Setting
Attenuation Auto

Span Frequency

> 26dB Bandwidth

RBW Approximately 1% of the emission bandwidth
VBW VBW > RBW

Detector Peak

Trace Max Hold

Sweep Time Auto

99% Occupied Bandwidth

Specirum Parameters Setting

Span 1.5 times to 5.0 times the OBW
RBW 1 % to 5 % of the OBW

VBW 2 3 x RBW

Detector Peak

Trace Max Hold

4.2.3. Test Procedures

For Radiated 26dB Bandwidth and 99% Occupied Bandwidth Measurement:

1. The transmitter was radiated to the spectrum analyzer in peak hold mode.

2. Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as

needed until the RBW/EBW ratio is approximately 1%.

4.2.4. Test Setup Layout

For Radiated 26dB Bandwidth and 99% Occupied Bandwidth Measurement:

This test setup layout is the same as that shown in section 4.5.4.

4.2.5. Test Deviation

There is no deviation with the original standard.

4.2.6. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.
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4.2.7. Test Result of 26dB Bandwidth and 99% Occupied Bandwidth

<For Non-Beamforming Mode >

Temperature

22°C

Humidity

55%

Test Engineer

Jim Huang

Configurations

I[EEE 802.11ac

Test Mode

Mode 1 (Ant. 2 Dipole antenna / 5dBi/ 1TX)

Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 2

Channel Frequency 26dB [I:;I:I:zc;widfh 99% Occu(pl\;ﬁ:)Bcndwidfh
52 5260 MHz 37.12 18.72
60 5300 MHz 37.28 18.88
64 5320 MHz 30.24 18.40
100 5500 MHz 21.60 18.24
116 5580 MHz 36.16 18.88
140 5700 MHz 20.64 18.08
144 5720 MHz 36.96 18.88

Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 2

Channel Frequency 26dB [I?\;Iulzligwidfh 99% Occu(pl\;ﬁ;:)Bondwidfh
54 5270 MHz 65.28 36.80
62 5310 MHz 39.36 36.48
102 5510 MHz 39.36 36.48
110 5550 MHz 56.64 36.48
134 5670 MHz 40.64 36.48
142 5710 MHz 39.68 36.48

Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 2

Channel Frequency 26dB [?\;I]I:\gwidfh 99% OCCU(pIJIT::)BOndWidTh
58 5290 MHz 82.56 76.80
106 5530 MHz 97.92 76.80
122 5610 MHz 149.76 77.44
138 5690 MHz 138.88 77.44
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Temperature

22°C

Humidity

55%

Test Engineer

Kenneth Huang

Configurations

IEEE 802.11ac

Test Mode

Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 1TX)

Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 2

Channel Frequency 26dB [I?\;Iulzigwidih 99% Occu(ph;ﬁl(:]Bcndwidih
52 5260 MHz 38.56 18.88
60 5300 MHz 33.28 18.88
64 5320 MHz 24.80 18.24
100 5500 MHz 20.80 18.24
116 5580 MHz 35.36 18.72
140 5700 MHz 20.80 18.24
144 5720 MHz 38.56 18.72

Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 2

Channel Frequency 26dB [?\;I:I:\Zc;width 99% Occu(pl\;ﬁl(:)Bcndwidth
54 5270 MHz 63.04 36.48
62 5310 MHz 39.68 36.48
102 5510 MHz 39.68 36.48
110 5550 MHz 69.44 36.80
134 5670 MHz 39.68 36.48
142 5710 MHz 57.60 36.80

Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 2

Channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz)
58 5290 MHz 83.84 76.16
106 5530 MHz 81.92 76.16
122 5610 MHz 156.16 77.44
138 5690 MHz 97.28 76.80
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<For STBC Mode>
Temperature 22°C Humidity 55%
Test Engineer Jim Huang Configurations IEEE 802.11ac

Test Mode

Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)

Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2

Channel Frequency 26dB [I?\;I]I:\gwidfh 99% Occu(ph;T-I(:)Bondwidfh
52 5260 MHz 37.60 18.72
60 5300 MHz 35.52 18.88
64 5320 MHz 27.68 18.24
100 5500 MHz 20.64 18.08
116 5580 MHz 25.92 18.08
140 5700 MHz 20.64 17.92
144 5720 MHz 28.48 18.56

Configuration IEEE 802.11ac MCSO/Nss1 VHT40 / Chain 1 + Chain 2

Channel Frequency 26dB [I?\;I:I:\Zc;width 99% Occu(pl\;ﬁ:)Bcndwidfh
54 5270 MHz 71.04 36.80
62 5310 MHz 39.36 36.48
102 5510 MHz 39.04 36.48
110 5550 MHz 71.68 36.80
134 5670 MHz 39.04 36.48
142 5710 MHz 39.68 36.48

Configuration IEEE 802.11ac MCS0O/Nss1 VHT80 / Chain 1 + Chain 2

Channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz)
58 5290 MHz 82.56 76.16
106 5530 MHz 81.92 76.80
122 5610 MHz 85.76 76.80
138 5690 MHz 118.40 77.44
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Temperature

22°C

Humidity 55%

Test Engineer

Jim Huang

Configurations IEEE 802.11ac

Test Mode

Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)

Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2

Channel Frequency 26dB [I?\;I]I:\gwidfh 99% Occu(ph;T-I(:]Bondwidih
52 5260 MHz 34.40 18.72
60 5300 MHz 36.80 18.72
64 5320 MHz 22.24 18.24
100 5500 MHz 20.80 18.08
116 5580 MHz 36.48 18.72
140 5700 MHz 20.80 17.92
144 5720 MHz 34.40 18.72

Configuration IEEE 802.11ac MCSO/Nss1 VHT40 / Chain 1 + Chain 2

Channel Frequency 26dB [I?\;I:I:\Zc;width 99% Occu(pl\;ﬁ:)Bcndwidih
54 5270 MHz 69.76 36.48
62 5310 MHz 38.72 36.48
102 5510 MHz 39.04 36.48
110 5550 MHz 75.84 36.80
134 5670 MHz 39.04 36.48
142 5710 MHz 53.44 36.48

Configuration IEEE 802.11ac MCS0O/Nss1 VHT80 / Chain 1 + Chain 2

Channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz)
58 5290 MHz 82.56 76.16
106 5530 MHz 82.56 76.80
122 5610 MHz 128.64 76.80
138 5690 MHz 129.28 76.80
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<For Non-Beamforming Mode >
Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /

Chain 2 / 5260 MHz
® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.79 dB
Ref 97 dBpv “Att O dB SWT 20 ms 37.120000000 MHz
opw 18] 720000p00 MHz
oo Marker| 1 [T1
57.b0 dBpv
ISR R LR S — |_slzsssctoo oz
prp—af }
\gz 69.P3 dBuv
1 5[.250560P00 GHz
7o Temp 2 TTT 0BT
] \ 71.§9 dBpv
L,

60 K 5].269280P00 GHz
I v

D2 se-ixww ww \
L50 " A
L0 m\“ 308
; MMWW

F1 |

Center 5.26 GHz 8 MHz/ Span 80 MHz

Date: 14.AUG.2014 21:01:55

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /

Chain 2 / 5300 MHz
@ “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.95 dB
Ref 97 dBpv “Att O dB SWT 20 ms 37.280000000 MHz
opw 18] 880000p00 MHz
IReYe) Marker] 1 [T1
57.D5 dBuV
R T 0 S — 1 speesizoion o
L LS x
l/ \;2 69.p8 dBpv
1 5|.29056000 GHz
7o TEmp 2[ TTT OB\I
/ \“ 71.58 dBuv
| co " I 5]. 309440000 GHz

D2 56_5;jw,ﬁ&’w Y
g o,

.

=20
10
F2
F1 |
° \ \
Center 5.3 GHz 8 MHz/ Span 80 MHz
Date: 14.AUG.2014 21:03:55
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /

Chain 2/ 5320 MHz
® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.53 dB
Ref 97 dBpv “Att O dB SWT 20 ms 30.240000000 MHz

OBW 18|.400000p00 MHz
oo Marker| 1 [T1
58_f0 dBuv

D1 84.0B38 dBu

5[-364320p06—6t
o A e B i
i 154 f 1
73.¥9 dBuv
5|.310720p00 GHz
=70

Temp [TT OB\]
76.56 dBuv
Lo NS 5.329120p00 GHz

D2 5[8.038 0 Jid

L i

Center 5.32 GHz 8 MHz/ Span 80 MHz

Date: 1.JUL.2014 14:09:19

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /

Chain 2 / 5500 MHz
@ “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.88 dB
Ref 97 dBuv “Att O dB SWT 20 ms 21.600000000 MHz
oBw 18[.240000p00 MHz
IReYe) Marker] 1 [T1
59.B4 dBuv
D1 83.889 dB -
oo . y ALY I S
P L LS x
75.81 dBpv
% % 5[.490880p00 GHz
7o Temp 2[ TTT OB\I
/ 75.7 dBpv
| 50 L L 5. 509120p00 GHz

D2 57.839 dppvf

m;
I ",

40 N \‘W 3DB
,«.,_W il )
AL 4
=20
10
F2
F1 |
° \ \
Center 5.5 GHz 8 MHz/ Span 80 MHz
Date: 1.JUL.2014 14:09:55
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /

Chain 2 / 5580 MHz
® *RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.30 dB
Ref 97 dBuv “Att O dB SWT 20 ms 36.160000000 MHz
Bw 18].880000p00 MHz
oo arker| 1 [T1
58_63 dBuv
b1 83.585 dB sl 561920b00 cH
180 AU 4 e oo
i .
2 69.88 dBuV
il s|.570400p00 GHz
70 Temp 2 TTT OB\
73.68 dBuv
L ! 5. 589280p00 GHz
L60 g
D2 H7.58 " j
50 A
'b-‘wf \
| obt kb W 30B
iRk
130
120
L10
F2
F1 |
)
[ [
Center 5.58 GHz 8 MHz/ Span 80 MHz

Date: 14.AUG.2014 21:05:36

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /

Chain 2/ 5700 MHz
® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -1.25 dB
Ref 97 dBuv “Att O dB SWT 20 ms 20.640000000 MHz

oBw 18] 080000p00 MHz
L 9o Marker| 1 [T1
56.H2 dBuV
5.689760p00 GHz

op———{D1 81.008 dBu % et I
ViEv r B 2 ¥
e 4 74_59 dBuv
5[-691040p00 GHz
=70

72.p3 dBpv

Temp [TI OB\]
. 709120P00 GHz

a

D2 55.008 dBp

wlmw |

L 30 W
oA

=20
10
F2
F1 |
° \ \
Center 5.7 GHz 8 MHz/ Span 80 MHz
Date: 1.JUL.2014 14:11:02
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /

Chain 2/ 5720 MHz
® *RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -1.01 dB
Ref 97 dBuv “Att O dB SWT 20 ms 36.960000000 MHz
oB\| 18].880000p00 MHz
oo Mawker| 1 [T1

60.52 dBuv
703040000 GHz

-, 4l rra ool

154 f 1
\gz 71.B0 dBuv

5[. 710560p00 GHz

Tep [TT OB\]
71.97 dBupv
M 5| 729440000 GHz

%%‘d 3DB

D1 85.054 dBu

4]

Lt [ imiand

F1f |

Center 5.72 GHz 8 MHz/ Span 80 MHz

Date: 14.AUG.2014 21:06:55

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 2/ 5270 MHz
® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.08 dB
Ref 97 dBuv *Att O dB SWT 20 ms 65.280000000 MHz

oBW 36].800000p00 MHz
L 9o Marker| 1 [T1

56.J11 dBuV
. 233840000 GHz

gl

o D1 81.3007 dBW e — n‘vmu""l" T S i T
72.65 dBuv
% T 5|.251440p00 GHz
70 Temp 2 LTT OB\
I \ 77.50 dBuv
o | 5|. 288240000 GHz

- 02 Ss'foj‘ﬁww Vg L
g ",

=20
10
F2
F1 |
° \ \
Center 5.27 GHz 16 MHz/ Span 160 MHz
Date: 25.JUL.2014 08:42:25
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 2/ 5310 MHz
® *RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.95 dB
Ref 97 dBuv “Att O dB SWT 20 ms 39.360000000 MHz
0oBW 36[.480000p00 MHz
oo Marker| 1 [T1
52_B9 dBuv
5. 290160p00 GH
0 S e il
Y=y [ 154 L i
VIEV] D1 77.44 dBp : W\f —boaET
T j% 5. 291760p00 GHz
70 Temp 2 TTT OB
72_18 dBpv
o 5|.328240p00 GHz
D2 51.44 dB

oAl

=40
w0 M‘M

F1

Center 5.31 GH

Date: 1.JUL.2014 14:13:02

|z

16 MHz/

Span 160 MHz

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 2/ 5510 MHz

“RBW 300 kHz
“VBW 1 MHz

Delta 1 [T1 ]

1

.58 dB

Ref 97 dBpv “Att O dB SWT 20 ms 39.360000000 MHz
oBW 36[-480000p00 MHz
L 9o Marker| 1 [T1
53.82 dBuv
- 5|.490160p00 GHz
| so - P I P
D1 78.182 dBu £ TM T — =5 b1 dBpv
r Y 5|.491760p00 GHz
70 Temp 2| TTT OB\I
73.§0 dBpv
| 50 | 5|. 528240000 GHz
3
D2 5p.182 dBp
150
La0 M SbB
S T
120
L10
F2
F1 |
° \ \
Center 5.51 GHz 16 MHz/ Span 160 MHz
Date: 1.JUL.2014 14:13:39
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 2 / 5550 MHz
® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.25 dB
Ref 97 dBpv “Att O dB SWT 20 ms 56.640000000 MHz
0BW 36].480000p00 MHz
oo Marker| 1 [T1
56.B9 dBuv
e e ekt
o P31 }
78.86 dBuv
T 5[.531760p00 GHz
70 Temp 2 TTT OB
/ \ 78.53 dBpv
o 5|.568240P00 GHz

D2 56_44‘&;&";” l\l'v"

| 5o 1 m

i Y

Center 5.55 GHz 16 MHz/ Span 160 MHz

Date: 25.JUL.2014 11:02:25

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 2/ 5670 MHz
® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.05 dB
Ref 97 dBuv “Att O dB SWT 20 ms 40.640000000 MHz

0BW 36].480000p00 MHz
L 9o Marker| 1 [T1
53.b4a dBuv
5[.650160P00 GHz

0. 54 TSN =+ al e oolo

= a3 3 T2 i T T
f N 75.P7 dBuv
5|.651760p00 GHz

Temp [TI OB\]
76.119 dBuv
5[. 688240000 GHz

D2 53.782 dBu

L40 | MMW W%‘i 308

=20
10
F2
F1 |
° \ \
Center 5.67 GHz 16 MHz/ Span 160 MHz
Date: 1.JUL.2014 14:14:44
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 2 /5710 MHz
® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 2.47 dB
Ref 97 dBpv “Att O dB SWT 20 ms 39.680000000 MHz

OBW 36[.480000p00 MHz
oo Marker| 1 [T1
56._[L8 dBuv
5[.690160P00 GHz

50 D1 81.809 dBu WY WU [P V TTSN P =S P = v
5 P -
77 .P5 dBupv
5|.691760P00 GHz
e Temp [TI OB\]
78.67 dBpv
Lo 1 5[. 728240000 GHz

D2 565.809 dBu

L 10 ol “Mv.h MW 308
20
L10
F2

F1 |
Lo

\ \
Center 5.71 GHz 16 MHz/ Span 160 MHz

Date: 25.JUL.2014 11:02:50

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /

Chain 2 / 5290 MHz
® “RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz 1.80 dB
Ref 97 dBuV “Att O dB SWT 20 ms 82.560000000 MHz
oBwW 76|-.800000p00 MHz
L 9o Marker| 1 [T1
54.%1 dBuv
5|.248400p00 GHz
D120 | Herl W"‘"‘\W = = -
[VIEW|
= e 74.}8 dBupv
5|.251600p00 GHz
70 Temp 2| TTT OB\I
74.64 dBuV
| 50 5|. 328400000 GHz
D2 54.381 dpu! 3
150
| 40 N 3DB
W w
120
L10
F2
F1 |
-0
[ [
Center 5.29 GHz 32 MHz/ Span 320 MHz
Date: 1.JUL.2014 14:16:23
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /

Chain 2/ 5530 MHz
® “RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz 3.02 dB
Ref 97 dBpv “Att O dB SWT 20 ms 97.920000000 MHz
oBW 76].800000p00 MHz
oo Marker| 1 [T1
56.73 dBuv
1 il D1 82.47 dBp e - — T
P31 }
77 .83 dBuv
T VT 5[.491600p00 GHz
70 Temp 2 TTT OB
I 76.B9 dBuV
o - 5|.568400P00 GHz

D2 56.47 dB W hhl“
Ty

|
N T Ay

F1 |

Center 5.53 GHz 32 MHz/ Span 320 MHz

Date: 1.JUL.2014 14:16:59

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 2/ 5610 MHz

® “RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz 0.57 dB

Ref 97 dBuv “Att O dB SWT 20 ms 149.760000000 MHz

oBW 77].440000p00 MHz
L 9o Marker| 1 [T1
54.%4 dBuv
5[.527440p00 GHz

Lso D1 20 683 dRy e il :
”‘\M V2 70.413 dBpv
£ V\7 5|.570960p00 GHz

70 Temp 2| TTT OB\I
I 73.H9 dBpv
| o 5. 648400p00_GHz

1 ku 1
D2 s anl

v W
ﬁwﬁ‘.‘)} Waue
30
=20
10
F2

F1 |
-0

\ \
Center 5.61 GHz 32 MHz/ Span 320 MHz

Date: 8.JUL.2014 14:00:10
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /

Chain 2/ 5690 MHz
® *RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz 1.64 dB
Ref 97 dBuv “Att O dB SWT 20 ms 138.880000000 MHz
BW 77].440000p00 MHz
90 arker| 1 [T1
D1 86.508 dBy| 60 K2 dBy
T 5. 621520p00 GHz
ey T I i
[VIEW|
- 79.¥9 dBuv
5. 651600p00 GHz
170

emp [TT OB\]
1 L 77 .80 dBuv
D2 508 A\ 5[. 729040000 GHz

5o v w,

30
20
10
F2
F1 |
° \ \
Center 5.69 GHz 32 MHz/ Span 320 MHz
Date: 1.JUL.2014 14:17:34
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Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /

Chain 2 / 5260 MHz
® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.85 dB
Ref 97 dBpv “Att O dB SWT 20 ms 38.560000000 MHz
oglv 18] 880000p00 MHz
oo Malrker| 1 [T1
58_54 dBuv
5].240800000 CGH.
|50 T I\ e | - D [
P31 }
j] \g 71.45 dBpv
2 5[.250560P00 GHz
70 Tefnp 2 TTT OB\
\4 EI 69.p2 dBuV
o 1 ) s 5|.269440P00 GHz

D2 57.34 i M I
L50 I
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<For STBC Mode>
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 /5710 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /

Chain 1 + Chain 2 / 5530 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 / 5690 MHz
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Mode 2 (Ant. 4 Panel antenna/ 5.1dBi / 2TX)
26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 / 5260 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 / 5300 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 / 56320 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 / 5580 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 /5720 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 /5270 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 /5310 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 / 5550 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 /5710 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 / 5530 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 / 5690 MHz
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4.3. Maximum Conducted Output Power Measurement
4.3.1. Limit

For the 5.25-5.35 GHz and 5.470-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW (24dBm) or 11 dBm + 10log B,
where B is the 26-dB emission bandwidth in MHz. If fransmitting antennas of directional gain greater than
6 dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

4.3.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the power

meter.
Power Meter Parameter Setting
Detector AVERAGE

4.3.3. Test Procedures

1. The transmitter output (antenna port) was connected to the power meter.

2. Test was performed in accordance with KDB789033 D02 v01 for Compliance Testing of Unlicensed
National Information Infrastructure (U-NIl) Devices - section (E) Maximum conducted output power
=>3. Measurement using a Power Meter (PM) =>b) Method PM-G (Measurement using a gated RF
average power meter).

3. Multiple antenna systems was performed in accordance with KDB662911 D01 v02r01 Emissions
Testing of Transmitters with Multiple Outputs in the Same Band.

4. When measuring maximum conducted output power with multiple antenna systems,add every result

of the values by mathematic formula.

4.3.4. Test Setup Layout

4.3.5. Test Deviation

There is no deviation with the original standard.
4.3.6. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.
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4.3.7. Test Result of Maximum Conducted Output Power

<For Non-Beamforming Mode >

Temperature 22°C Humidity 55%

Test Engineer Jim Hunag Configurations IEEE 802.11a/n/ac
Test Date Aug. 14, 2014

Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)

Configuration IEEE 802.11n MCSO0 HT20 / Chain 2

T Frequency Conducted Power Max. Limit _—
(dBm) (dBm)
52 5260 MHz 17.92 24.00 Complies
60 5300 MHz 18.31 24.00 Complies
64 5320 MHz 17.57 24.00 Complies
100 5500 MHz 16.88 24.00 Complies
116 5580 MHz 18.63 24.00 Complies
140 5700 MHz 14.18 24.00 Complies
144 5720 MHz 20.48 24.00 Complies
Configuration IEEE 802.11n MCS0 HT40 / Chain 2
. Frequency Conducted Power Max. Limit S
(dBm) (dBm)
54 5270 MHz 17.41 24.00 Complies
62 5310 MHz 13.72 24.00 Complies
102 5510 MHz 14.42 24.00 Complies
110 5550 MHz 17.48 24.00 Complies
134 5670 MHz 16.81 24.00 Complies
142 5710 MHz 17.82 24.00 Complies
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Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 2

T Frequency Conducted Power Max. Limit _—
(dBm) (dBm)
52 5260 MHz 18.01 24.00 Complies
60 5300 MHz 18.49 24.00 Complies
64 5320 MHz 17.62 24.00 Complies
100 5500 MHz 16.82 24.00 Complies
116 5580 MHz 18.71 24.00 Complies
140 5700 MHz 14.38 24.00 Complies
144 5720 MHz 20.53 24.00 Complies
Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 2
. Frequency Conducted Power Max. Limit S
(dBm) (dBm)
54 5270 MHz 17.46 24.00 Complies
62 5310 MHz 13.61 24.00 Complies
102 5510 MHz 14.43 24.00 Complies
110 5550 MHz 17.58 24.00 Complies
134 5670 MHz 16.83 24.00 Complies
142 5710 MHz 17.74 24.00 Complies
Configuration IEEE 802.11ac MCSO/Nss1 VHT80 / Chain 2
Sl Frequency Conducted Power Max. Limit —_—
(dBm) (dBm)
58 5290 MHz 13.42 24.00 Complies
106 5530 MHz 15.85 24.00 Complies
122 5610 MHz 17.83 24.00 Complies
138 5690 MHz 19.53 24.00 Complies
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Configuration IEEE 802.11a / Chain 2

T Frequency Conducted Power Max. Limit _—
(dBm) (dBm)
52 5260 MHz 18.03 24.00 Complies
60 5300 MHz 18.29 24.00 Complies
64 5320 MHz 17.74 24.00 Complies
100 5500 MHz 16.88 24.00 Complies
116 5580 MHz 18.73 24.00 Complies
140 5700 MHz 14.42 24.00 Complies
144 5720 MHz 20.45 24.00 Complies
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Temperature 22°C Humidity 55%

Test Engineer Jim Huang Configurations IEEE 802.11a/n/ac
Test Date Jul. 01, 2014

Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)

Configuration IEEE 802.11n MCSO HT20 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit "
Chain 1 Chain 2 Total (dBm)
52 5260 MHz 16.81 18.24 20.59 24.00 Complies
60 5300 MHz 17.62 18.29 20.98 24.00 Complies
64 5320 MHz 16.82 17.38 20.12 24.00 Complies
100 5500 MHz 15.45 16.74 19.15 24.00 Complies
116 5580 MHz 17.62 18.95 21.35 24.00 Complies
140 5700 MHz 13.42 14.07 16.77 24.00 Complies
144 5720 MHz 18.92 19.94 22.47 24.00 Complies

Configuration IEEE 802.11n MCSO HT40 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit R
Chain 1 Chain 2 Total (dBm)
54 5270 MHz 16.96 18.12 20.59 24.00 Complies
62 5310 MHz 12.16 13.08 15.65 24.00 Complies
102 5510 MHz 13.25 14.33 16.83 24.00 Complies
110 5550 MHz 16.85 17.92 20.43 24.00 Complies
134 5670 MHz 15.57 16.55 19.10 24.00 Complies
142 5710 MHz 17.92 18.61 21.29 24.00 Complies
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Configuration IEEE 802.11ac MCS0O/Nss1 VHT20 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit —
Chain 1 Chain 2 Total (dBm)
52 5260 MHz 16.77 18.21 20.56 24.00 Complies
60 5300 MHz 17.54 18.28 20.94 24.00 Complies
64 5320 MHz 16.89 17.56 20.25 24.00 Complies
100 5500 MHz 15.41 16.86 19.21 24.00 Complies
116 5580 MHz 17.59 18.92 21.32 24.00 Complies
140 5700 MHz 13.38 14.12 16.78 24.00 Complies
144 5720 MHz 18.88 19.90 22.43 24.00 Complies

Configuration IEEE 802.11ac MCS0O/Nss1 VHT40 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit S
Chain 1 Chain 2 Total (dBm)
54 5270 MHz 16.91 18.17 20.60 24.00 Complies
62 5310 MHz 12.20 13.02 15.64 24.00 Complies
102 5510 MHz 13.26 14.35 16.85 24.00 Complies
110 5550 MHz 16.91 17.99 20.49 24.00 Complies
134 5670 MHz 15.65 16.36 19.03 24.00 Complies
142 5710 MHz 17.91 18.81 21.39 24.00 Complies

Configuration IEEE 802.11ac MCSO/Nss1 VHT80 / Chain 1 + Chain 2

Conducted Power (dBm) Max. Limit
Channel | Frequency Result
Chain 1 Chain 2 Total (dBm)
58 5290 MHz 10.91 12.72 14.92 24.00 Complies
106 5530 MHz 12.04 13.75 15.99 24.00 Complies
122 5610 MHz 14.78 16.57 18.78 24.00 Complies
138 5690 MHz 18.42 19.76 22.15 24.00 Complies
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Configuration IEEE 802.11a/ Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit —
Chain 1 Chain 2 Total (dBm)
52 5260 MHz 16.78 18.16 20.53 24.00 Complies
60 5300 MHz 17.67 18.31 21.01 24.00 Complies
64 5320 MHz 16.87 17.45 20.18 24.00 Complies
100 5500 MHz 15.58 16.75 19.21 24.00 Complies
116 5580 MHz 17.73 19.10 21.48 24.00 Complies
140 5700 MHz 13.61 14.25 16.95 24.00 Complies
144 5720 MHz 18.96 19.90 22.47 24.00 Complies
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Temperature 22°C Humidity 55%

Test Engineer Kenneth Huang Configurations IEEE 802.11a/n/ac
Test Date Jun. 30, 2014

Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)

Configuration IEEE 802.11n MCS0 HT20 / Chain 2

Sl Frequency Conducted Power Max. Limit —_—
(dBm) (dBm)
52 5260 MHz 19.67 24.00 Complies
60 5300 MHz 19.34 24.00 Complies
64 5320 MHz 17.77 24.00 Complies
100 5500 MHz 17.44 24.00 Complies
116 5580 MHz 18.93 24.00 Complies
140 5700 MHz 16.17 24.00 Complies
144 5720 MHz 19.60 24.00 Complies
Configuration IEEE 802.11n MCS0 HT40 / Chain 2
o Frequency Conducted Power Max. Limit —
(dBm) (dBm)
54 5270 MHz 17.81 24.00 Complies
62 5310 MHz 14.43 24.00 Complies
102 5510 MHz 15.43 24.00 Complies
110 5550 MHz 18.28 24.00 Complies
134 5670 MHz 16.21 24.00 Complies
142 5710 MHz 17.95 24.00 Complies
Report Format Version: Rev. 01 Page No.  : 83 of 348

FCC ID: UZ7AP7522

Issued Date : Oct. 02, 2014



Report No.: FR441804-08

Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 2

T Frequency Conducted Power Max. Limit _—
(dBm) (dBm)
52 5260 MHz 19.71 24.00 Complies
60 5300 MHz 19.33 24.00 Complies
64 5320 MHz 17.73 24.00 Complies
100 5500 MHz 17.39 24.00 Complies
116 5580 MHz 18.93 24.00 Complies
140 5700 MHz 16.19 24.00 Complies
144 5720 MHz 19.58 24.00 Complies
Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 2
. Frequency Conducted Power Max. Limit S
(dBm) (dBm)
54 5270 MHz 17.88 24.00 Complies
62 5310 MHz 14.42 24.00 Complies
102 5510 MHz 15.51 24.00 Complies
110 5550 MHz 18.31 24.00 Complies
134 5670 MHz 16.26 24.00 Complies
142 5710 MHz 17.87 24.00 Complies
Configuration IEEE 802.11ac MCSO/Nss1 VHT80 / Chain 2
Sl Frequency Conducted Power Max. Limit —_—
(dBm) (dBm)
58 5290 MHz 13.06 24.00 Complies
106 5530 MHz 14.91 24.00 Complies
122 5610 MHz 18.55 24.00 Complies
138 5690 MHz 18.05 24.00 Complies
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Configuration IEEE 802.11a / Chain 2

T Frequency Conducted Power Max. Limit _—
(dBm) (dBm)
52 5260 MHz 19.69 24.00 Complies
60 5300 MHz 19.37 24.00 Complies
64 5320 MHz 17.75 24.00 Complies
100 5500 MHz 17.39 24.00 Complies
116 5580 MHz 18.98 24.00 Complies
140 5700 MHz 16.28 24.00 Complies
144 5720 MHz 19.56 24.00 Complies
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Temperature 22°C Humidity 55%

Test Engineer Jim Huang Configurations IEEE 802.11a/n/ac
Test Date Aug. 14, 2014

Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)

Configuration IEEE 802.11n MCSO HT20 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit "
Chain 1 Chain 2 Total (dBm)
52 5260 MHz 18.69 19.56 22.16 24.00 Complies
60 5300 MHz 18.73 19.05 21.90 24.00 Complies
64 5320 MHz 15.77 17.12 19.51 24.00 Complies
100 5500 MHz 15.12 17.01 19.18 24.00 Complies
116 5580 MHz 17.96 19.61 21.87 24.00 Complies
140 5700 MHz 14.13 15.72 18.01 24.00 Complies
144 5720 MHz 18.32 19.56 21.99 24.00 Complies

Configuration IEEE 802.11n MCSO HT40 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit R
Chain 1 Chain 2 Total (dBm)
54 5270 MHz 17.23 18.34 20.83 24.00 Complies
62 5310 MHz 11.63 13.25 15.53 24.00 Complies
102 5510 MHz 13.03 14.45 16.81 24.00 Complies
110 5550 MHz 15.67 17.49 19.68 24.00 Complies
134 5670 MHz 14.01 15.85 18.04 24.00 Complies
142 5710 MHz 17.26 18.41 20.88 24.00 Complies
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Configuration IEEE 802.11ac MCS0O/Nss1 VHT20 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit —
Chain 1 Chain 2 Total (dBm)
52 5260 MHz 18.35 19.47 21.96 24.00 Complies
60 5300 MHz 18.74 19.06 21.91 24.00 Complies
64 5320 MHz 15.71 16.96 19.39 24.00 Complies
100 5500 MHz 15.01 16.85 19.04 24.00 Complies
116 5580 MHz 18.01 19.62 21.90 24.00 Complies
140 5700 MHz 14.09 15.72 17.99 24.00 Complies
144 5720 MHz 18.03 19.41 21.78 24.00 Complies

Configuration IEEE 802.11ac MCS0O/Nss1 VHT40 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit S
Chain 1 Chain 2 Total (dBm)
54 5270 MHz 17.21 18.34 20.82 24.00 Complies
62 5310 MHz 11.61 13.16 15.46 24.00 Complies
102 5510 MHz 13.02 14.47 16.82 24.00 Complies
110 5550 MHz 15.72 17.59 19.77 24.00 Complies
134 5670 MHz 14.16 16.01 18.19 24.00 Complies
142 5710 MHz 17.25 18.44 20.90 24.00 Complies

Configuration IEEE 802.11ac MCSO/Nss1 VHT80 / Chain 1 + Chain 2

Conducted Power (dBm) Max. Limit
Channel | Frequency Result
Chain 1 Chain 2 Total (dBm)
58 5290 MHz 9.42 11.29 13.47 24.00 Complies
106 5530 MHz 11.85 13.79 15.94 24.00 Complies
122 5610 MHz 16.45 18.41 20.55 24.00 Complies
138 5690 MHz 16.15 18.14 20.27 24.00 Complies
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Configuration IEEE 802.11a/ Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit —
Chain 1 Chain 2 Total (dBm)

52 5260 MHz 18.35 19.55 22.00 24.00 Complies
60 5300 MHz 18.75 19.11 21.94 24.00 Complies
64 5320 MHz 15.71 17.08 19.46 24.00 Complies
100 5500 MHz 15.07 17.01 19.16 24.00 Complies
116 5580 MHz 17.98 19.69 21.93 24.00 Complies
140 5700 MHz 14.11 15.64 17.95 24.00 Complies
144 5720 MHz 17.96 19.52 21.82 24.00 Complies
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<For Beamforming Mode >

Temperature 22°C Humidity 55%

Test Engineer Jim Huang Configurations IEEE 802.11a/ac
Test Date Jul. 01, 2014

Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)

Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit "
Chain 1 Chain 2 Total (dBm)
52 5260 MHz 17.13 18.12 20.66 21.99 Complies
60 5300 MHz 16.16 16.94 19.58 21.99 Complies
64 5320 MHz 15.33 16.11 18.75 21.99 Complies
100 5500 MHz 15.41 16.86 19.21 21.99 Complies
116 5580 MHz 12.96 14.10 16.58 21.99 Complies
140 5700 MHz 13.38 14.12 16.78 21.99 Complies
144 5720 MHz 18.45 19.35 21.93 21.99 Complies

Note: Directional gain=G,;+ 1010g(N,\/Nss)=8.01dBi >6dBi,So Power Limit =24-(8.01-6)=21.99dBm

Configuration IEEE 802.11ac MCS0O/Nss1 VHT40 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit R
Chain 1 Chain 2 Total (dBm)
54 5270 MHz 16.82 18.04 20.48 21.99 Complies
62 5310 MHz 11.52 12.61 15.11 21.99 Complies
102 5510 MHz 11.86 12.81 15.37 21.99 Complies
110 5550 MHz 15.14 16.27 18.75 21.99 Complies
134 5670 MHz 14.64 15.35 18.02 21.99 Complies
142 5710 MHz 17.91 18.81 21.39 21.99 Complies

Note: Directional gain=G,;+ 10109(N,\/Nss)=8.01dBi >6dBi,So Power Limit =24-(8.01-6)=21.99dBm

Configuration IEEE 802.11ac MCS0O/Nss1 VHT80 / Chain 1 + Chain 2

Conducted Power (dBm) Max. Limit
Channel | Frequency Result
Chain 1 Chain 2 Total (dBm)
58 5290 MHz 9.43 11.22 13.43 21.99 Complies
106 5530 MHz 9.44 10.91 13.25 21.99 Complies
122 5610 MHz 13.12 14.87 17.09 21.99 Complies
138 5690 MHz 17.26 18.58 20.98 21.99 Complies

Note: Directional gain=G,;+ 10l0g(N,\;/Nss)=8.01dBi >6dBi,So Power Limit =24-(8.01-6)=21.99dBm
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Configuration IEEE 802.11a/ Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit —
Chain 1 Chain 2 Total (dBm)
52 5260 MHz 17.06 18.27 20.72 21.99 Complies
60 5300 MHz 16.18 16.91 19.57 21.99 Complies
64 5320 MHz 15.26 16.18 18.75 21.99 Complies
100 5500 MHz 15.58 16.75 19.21 21.99 Complies
116 5580 MHz 13.06 14.05 16.59 21.99 Complies
140 5700 MHz 13.61 14.25 16.95 21.99 Complies
144 5720 MHz 18.43 19.32 21.91 21.99 Complies

Note: Directional gain=G,;+ 10109 (N,\/Nss)=8.01dBi >6dBi,So Power Limit =24-(8.01-6)=21.99dBm

Report Format Version: Rev. 01 Page No. : 90 of 348
FCC ID: UZ7AP7522 Issued Date : Oct. 02, 2014



Report No.: FR441804-08

Temperature 22°C Humidity 55%

Test Engineer Kenneth Huang Configurations IEEE 802.11a/ac
Test Date Aug. 14, 2014

Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)

Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit "
Chain 1 Chain 2 Total (dBm)
52 5260 MHz 18.01 19.31 21.72 21.89 Complies
60 5300 MHz 15.76 17.12 19.50 21.89 Complies
64 5320 MHz 14.14 15.76 18.04 21.89 Complies
100 5500 MHz 14.18 15.85 18.11 21.89 Complies
116 5580 MHz 17.12 19.01 21.18 21.89 Complies
140 5700 MHz 12.73 14.55 16.74 21.89 Complies
144 5720 MHz 18.03 19.41 21.78 21.89 Complies

Note: Directional gain=G,;+ 1010g(N\/Nss)=8.11dBi >6dBi,So Power Limit =24-(8.11-6)=21.89dBm

Configuration IEEE 802.11ac MCS0O/Nss1 VHT40 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit R
Chain 1 Chain 2 Total (dBm)
54 5270 MHz 15.86 17.44 19.73 21.89 Complies
62 5310 MHz 10.11 11.85 14.08 21.89 Complies
102 5510 MHz 11.58 13.01 15.36 21.89 Complies
110 5550 MHz 13.92 15.68 17.90 21.89 Complies
134 5670 MHz 13.31 15.06 17.28 21.89 Complies
142 5710 MHz 17.25 18.44 20.90 21.89 Complies

Note: Directional gain=Gy;+ 10l10g(N\;/Nss)=8.11dBi >6dBi,So Power Limit =24-(8.11-6)=21.89dBm

Configuration IEEE 802.11ac MCS0O/Nss1 VHT80 / Chain 1 + Chain 2

Conducted Power (dBm) Max. Limit
Channel | Frequency Result
Chain 1 Chain 2 Total (dBm)
58 5290 MHz 7.22 9.13 11.29 21.89 Complies
106 5530 MHz 9.42 11.41 13.54 21.89 Complies
122 5610 MHz 15.18 17.35 19.41 21.89 Complies
138 5690 MHz 15.18 17.05 19.23 21.89 Complies

Note: Directional gain=G,;+ 10l0g(N,\;/Nss)=8.11dBi >6dBi,So Power Limit =24-(8.11-6)=21.89dBm
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Configuration IEEE 802.11a/ Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit —
Chain 1 Chain 2 Total (dBm)
52 5260 MHz 17.91 19.45 21.76 21.89 Complies
60 5300 MHz 15.72 17.16 19.51 21.89 Complies
64 5320 MHz 14.21 15.79 18.08 21.89 Complies
100 5500 MHz 14.31 15.96 18.22 21.89 Complies
116 5580 MHz 17.15 19.02 21.20 21.89 Complies
140 5700 MHz 12.78 14.62 16.81 21.89 Complies
144 5720 MHz 17.96 19.52 21.82 21.89 Complies

Note: Directional gain=G,;+ 10109(N\/Nss)=8.11dBi >6dBi,So Power Limit =24-(8.11-6)=21.89dBm

Report Format Version: Rev. 01 Page No. 1 92 of 348
FCC ID: UZ7AP7522 Issued Date : Oct. 02, 2014



Report No.: FR441804-08

<For SIBC Mode>

Temperature 22°C Humidity 55%

Test Engineer Jim Huang Configurations IEEE 802.11ac
Test Date Aug. 14, 2014

Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)

Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit "
Chain 1 Chain 2 Total (dBm)
52 5260 MHz 18.46 19.34 21.93 24.00 Complies
60 5300 MHz 18.93 19.52 22.25 24.00 Complies
64 5320 MHz 16.71 17.41 20.08 24.00 Complies
100 5500 MHz 15.38 16.78 19.15 24.00 Complies
116 5580 MHz 16.01 17.42 19.78 24.00 Complies
140 5700 MHz 15.71 16.85 19.33 24.00 Complies
144 5720 MHz 19.89 20.86 23.41 24.00 Complies
Configuration IEEE 802.11ac MCS0O/Nss1 VHT40 / Chain 1 + Chain 2
Channel | Frequency Conducted Power (dBm) Max. Limit R
Chain 1 Chain 2 Total (dBm)
54 5270 MHz 17.05 18.23 20.69 24.00 Complies
62 5310 MHz 12.59 13.56 16.11 24.00 Complies
102 5510 MHz 13.32 14.25 16.82 24.00 Complies
110 5550 MHz 16.95 18.01 20.52 24.00 Complies
134 5670 MHz 15.69 16.67 19.22 24.00 Complies
142 5710 MHz 17.81 18.75 21.32 24.00 Complies
Configuration IEEE 802.11ac MCS0O/Nss1 VHT80 / Chain 1 + Chain 2
Channel | Frequency Conducted Power (dBm) Max. Limit —
Chain 1 Chain 2 Total (dBm)
58 5290 MHz 11.61 13.31 156.55 24.00 Complies
106 5530 MHz 12.06 13.61 15.91 24.00 Complies
122 5610 MHz 15.55 17.11 19.41 24.00 Complies
138 5690 MHz 18.21 19.68 22.02 24.00 Complies
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Temperature 22°C Humidity 55%

Test Engineer Jim Huang Configurations IEEE 802.11ac
Test Date Aug. 14, 2014

Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)

Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2

Channel | Frequency Conducted Power (dBm) Max. Limit "
Chain 1 Chain 2 Total (dBm)
52 5260 MHz 19.15 19.72 22.45 24.00 Complies
60 5300 MHz 19.34 19.89 22.63 24.00 Complies
64 5320 MHz 15.79 17.09 19.50 24.00 Complies
100 5500 MHz 16.18 17.95 20.16 24.00 Complies
116 5580 MHz 18.29 19.53 21.96 24.00 Complies
140 5700 MHz 12.77 14.55 16.76 24.00 Complies
144 5720 MHz 19.42 20.02 22.74 24.00 Complies
Configuration IEEE 802.11ac MCS0O/Nss1 VHT40 / Chain 1 + Chain 2
Channel | Frequency Conducted Power (dBm) Max. Limit R
Chain 1 Chain 2 Total (dBm)
54 5270 MHz 17.36 18.38 20.91 24.00 Complies
62 5310 MHz 12.01 13.74 15.97 24.00 Complies
102 5510 MHz 13.85 15.61 17.83 24.00 Complies
110 5550 MHz 16.72 18.69 20.83 24.00 Complies
134 5670 MHz 14.65 16.37 18.60 24.00 Complies
142 5710 MHz 17.21 18.38 20.84 24.00 Complies
Configuration IEEE 802.11ac MCS0O/Nss1 VHT80 / Chain 1 + Chain 2
Channel | Frequency Conducted Power (dBm) Max. Limit —
Chain 1 Chain 2 Total (dBm)
58 5290 MHz 11.01 12.98 15.12 24.00 Complies
106 5530 MHz 12.12 14.02 16.18 24.00 Complies
122 5610 MHz 16.91 18.74 20.93 24.00 Complies
138 5690 MHz 17.26 18.85 21.14 24.00 Complies
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4.4. Power Speciral Density Measurement

4.4.1. Limit

The power spectral density is defined as the highest level of power in dBm per MHz generated by the

fransmitter within the power envelope. The following table is power spectral density limits and decrease

power density limit rule refer to section 4.3.1.

Frequency Range Power Spectral Density limit (dBm/MHz)
5.25-5.35 GHz 11
5.470-5.725 GHz 11

4.4.2. Measuring Instruments and Setting

Please refer fo section 5 of equipments list in this report. The following table is the setting of the spectrum

analyzer.
Specirum Parameter Setting
Attenuation Auto
Span Frequency Encompass the entire emissions bandwidth (EBW) of the signal
RBW 1000 kHz
VBW 3000 kHz
Detector RMS
Trace AVERAGE
Sweep Time Auto
Trace Average 100 times

4.4.3. Test Procedures

1. The transmitter output (antenna port) was connected RF switch to the spectrum analyzer.

2. Test was performed in accordance with KDB789033 D02 v01 for Compliance Testing of Unlicensed

National Information Infrastructure (U-NII) Devices - section (F) Maximum Power Spectral Density (PSD).

3. Multiple antenna systems was performed in accordance KDB662911 D01 v02r01 in-Band Power

Spectral Density (PSD) Measurements (a) Measure and sum the spectra across the outputs.

4. When measuring first spectral bin of output 1 is summed with that in the first spectral bin of output 2

and that from the first spectral bin of output 3 and so on up to the Nth output to obtain the value for

the first frequency bin of the summed spectrum. The summed spectrum value for each of the other

frequency bins is computed in the same way.
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4.4.4. Test Setup Layout

4.4.5. Test Deviation
There is no deviation with the original standard.
4.4.6. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.
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4.4.7. Test Result of Power Spectral Density

<For Non-Beamforming Mode >

Temperature 22°C Humidity 55%

Test Engineer Jim Huang Configurations IEEE 802.11ac
Test Date Jul. 01, 2014

Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)

Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 2

g Frequency Total Power Density Max. Limit -
(dBm/MHz) (dBm/MHz)
52 5260 MHz 7.52 11.00 Complies
60 5300 MHz 6.43 11.00 Complies
64 5320 MHz 3.71 11.00 Complies
100 5500 MHz 3.39 11.00 Complies
116 5580 MHz 5.51 11.00 Complies
140 5700 MHz 0.27 11.00 Complies
144 5720 MHz 7.62 11.00 Complies
Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 2
e Frequency Total Power Density Max. Limit -
(dBm/MHz) (dBm/MHz)
54 5270 MHz 2.71 11.00 Complies
62 5310 MHz -3.05 11.00 Complies
102 5510 MHz -1.92 11.00 Complies
110 5550 MHz 2.92 11.00 Complies
134 5670 MHz -0.01 11.00 Complies
142 5710 MHz 4.46 11.00 Complies
Configuration IEEE 802.11ac MCSO/Nss1 VHT80 / Chain 2
SR Frequency Total Power Density Max. Limit e
(dBm/MHz) (dBm/MHz)
58 5290 MHz -6.48 11.00 Complies
106 5530 MHz -3.61 11.00 Complies
122 5610 MHz -1.99 11.00 Complies
138 5690 MHz -0.46 11.00 Complies
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Temperature 22°C Humidity 55%

Test Engineer Jim Huang Configurations IEEE 802.11ac
Test Date Jul. 01, 2014

Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)

Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2

SR Frequency Total Power Density Max. Limit T~
(dBm/MHz) (dBm/MHz)
52 5260 MHz 8.81 8.99 Complies
60 5300 MHz 8.87 8.99 Complies
64 5320 MHz 6.88 8.99 Complies
100 5500 MHz 6.27 8.99 Complies
116 5580 MHz 8.48 8.99 Complies
140 5700 MHz 3.24 8.99 Complies
144 5720 MHz 8.96 8.99 Complies

Note: Directional gain=G -+ 10l0g(N/Nss)=8.01dBi >6dBi,So0 Band2 Limit =11-(8.01-6)=8.99dBm/MHz
=8.01dBi >6dBi,So Band3 Limit =11-(8.01-6)=8.99dBm/MHz

Configuration IEEE 802.11ac MCS0O/Nss1 VHT40 / Chain 1 + Chain 2

T Frequency Total Power Density Max. Limit _—
(dBm/MHz) (dBm/MHz)
54 5270 MHz 5.26 8.99 Complies
62 5310 MHz -0.40 8.99 Complies
102 5510 MHz 0.80 8.99 Complies
110 5550 MHz 4.73 8.99 Complies
134 5670 MHz 2.34 8.99 Complies
142 5710 MHz 7.34 8.99 Complies

Note: Directional gain=G,;+ 10l10g(N\/Nss)=8.01dBi >6dBi,5So0 Band2 Limit =11-(8.01-6)=8.99dBm/MHz
=8.01dBi >6dBi,So Band3 Limit =11-(8.01-6)=8.99dBm/MHz
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Configuration IEEE 802.11ac MCS0O/Nss1 VHT80 / Chain 1 + Chain 2

Total Power Density Max. Limit
Channel Frequency Result
(dBm/MHz) (dBm/MHz)
58 5290 MHz -3.65 8.99 Complies
106 5530 MHz -2.60 8.99 Complies
122 5610 MHz -0.09 8.99 Complies
138 5690 MHz 2.69 8.99 Complies

Note: Directional gain=G,;+ 10l0g(N\/Nss)=8.01dBi >6dBi,5So Band2 Limit =11-(8.01-6)=8.99dBm/MHz
=8.01dBi >6dBi,So Band3 Limit =11-(8.01-6)=8.99dBm/MHz
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Temperature 22°C Humidity 55%

Test Engineer Kenneth Huang Configurations IEEE 802.11ac
Test Date Jun. 30, 2014

Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)

Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 2

SR Frequency Total Power Density Max. Limit T~
(dBm/MHz) (dBm/MHz)
52 5260 MHz 8.47 11.00 Complies
60 5300 MHz 8.22 11.00 Complies
64 5320 MHz 4.53 11.00 Complies
100 5500 MHz 3.44 11.00 Complies
116 5580 MHz 8.83 11.00 Complies
140 5700 MHz 3.28 11.00 Complies
144 5720 MHz 8.69 11.00 Complies
Configuration IEEE 802.11ac MCSO/Nss1 VHT40 / Chain 2
T Frequency Total Power Density Max. Limit _—
(dBm/MHz) (dBm/MHz)
54 5270 MHz 4.82 11.00 Complies
62 5310 MHz -1.56 11.00 Complies
102 5510 MHz -0.55 11.00 Complies
110 5550 MHz 3.34 11.00 Complies
134 5670 MHz -0.57 11.00 Complies
142 5710 MHz 5.26 11.00 Complies
Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 2
g Frequency Total Power Density Max. Limit —_
(dBm/MHz) (dBm/MHz)
58 5290 MHz -5.80 11.00 Complies
106 5530 MHz -3.88 11.00 Complies
122 5610 MHz -1.40 11.00 Complies
138 5690 MHz -1.52 11.00 Complies
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.. FR441804-08

Temperature 22°C Humidity 55%

Test Engineer Jim Huang Configurations IEEE 802.11ac
Test Date Jun. 30, 2014

Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)

Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2

SR Frequency Total Power Density Max. Limit T~
(dBm/MHz) (dBm/MHz)
52 5260 MHz 8.65 8.89 Complies
60 5300 MHz 8.42 8.89 Complies
64 5320 MHz 5.59 8.89 Complies
100 5500 MHz 5.70 8.89 Complies
116 5580 MHz 8.54 8.89 Complies
140 5700 MHz 4.85 8.89 Complies
144 5720 MHz 8.68 8.89 Complies

Note: Directional gain=G -+ 10l0g(N/Nss)=8.11dBi >6dBi,So Band2 Limit =11-(8.11-6)=8.89cBm/MHz
=8.11dBi >6dBi,So Band3 Limit =11-(8.11-6)=8.89dBm/MHz

Configuration IEEE 802.11ac MCS0O/Nss1 VHT40 / Chain 1 + Chain 2

T Frequency Total Power Density Max. Limit _—
(dBm/MHz) (dBm/MHz)
54 5270 MHz 5.58 8.89 Complies
62 5310 MHz -0.61 8.89 Complies
102 5510 MHz 1.05 8.89 Complies
110 5550 MHz 4.17 8.89 Complies
134 5670 MHz 2.32 8.89 Complies
142 5710 MHz 7.53 8.89 Complies

Note: Directional gain=Gy+ 10l0g(Ny/Nss)=8.11dBi >6dBi,5o Band2 Limit =11-(8.11-6)=8.89dBm/MHz
=8.11dBi >6dBi,So Band3 Limit =11-(8.11-6)=8.89dBm/MHz
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Configuration IEEE 802.11ac MCS0O/Nss1 VHT80 / Chain 1 + Chain 2

Total Power Density Max. Limit
Channel Frequency Result
(dBm/MHz) (dBm/MHz)
58 5290 MHz -5.23 8.89 Complies
106 5530 MHz -2.74 8.89 Complies
122 5610 MHz 2.00 8.89 Complies
138 5690 MHz 1.08 8.89 Complies

Note: Directional gain=G,;+ 10l0g(N\/Nss)=8.11dBi >6dBi,5So Band2 Limit =11-(8.11-6)=8.89dBm/MHz
=8.11dBi >6dBi,So Band3 Limit =11-(8.11-6)=8.89dBm/MHz
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<For Beamforming Mode >

Temperature 22°C Humidity 55%

Test Engineer Jim Huang Configurations IEEE 802.11ac
Test Date Jul. 01, 2014

Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)

Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2

SR Frequency Total Power Density Max. Limit T~
(dBm/MHz) (dBm/MHz)
52 5260 MHz 7.51 8.99 Complies
60 5300 MHz 6.52 8.99 Complies
64 5320 MHz 5.44 8.99 Complies
100 5500 MHz 6.21 8.99 Complies
116 5580 MHz 3.82 8.99 Complies
140 5700 MHz 3.27 8.99 Complies
144 5720 MHz 8.52 8.99 Complies

Note: Directional gain=G -+ 10l0g(N/Nss)=8.01dBi >6dBi,So0 Band2 Limit =11-(8.01-6)=8.99dBm/MHz
=8.01dBi >6dBi,So Band3 Limit =11-(8.01-6)=8.99dBm/MHz

Configuration IEEE 802.11ac MCS0O/Nss1 VHT40 / Chain 1 + Chain 2

T Frequency Total Power Density Max. Limit _—
(dBm/MHz) (dBm/MHz)
54 5270 MHz 4.43 8.99 Complies
62 5310 MHz -0.93 8.99 Complies
102 5510 MHz -0.65 8.99 Complies
110 5550 MHz 3.02 8.99 Complies
134 5670 MHz 1.32 8.99 Complies
142 5710 MHz 5.61 8.99 Complies

Note: Directional gain=G,;+ 10l10g(N\/Nss)=8.01dBi >6dBi,5So0 Band2 Limit =11-(8.01-6)=8.99dBm/MHz
=8.01dBi >6dBi,So Band3 Limit =11-(8.01-6)=8.99dBm/MHz
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Configuration IEEE 802.11ac MCS0O/Nss1 VHT80 / Chain 1 + Chain 2

Total Power Density Max. Limit
Channel Frequency Result
(dBm/MHz) (dBm/MHz)
58 5290 MHz -5.10 8.99 Complies
106 5530 MHz -5.35 8.99 Complies
122 5610 MHz -1.45 8.99 Complies
138 5690 MHz 1.92 8.99 Complies

Note: Directional gain=G,;+ 10l0g(N\/Nss)=8.01dBi >6dBi,5So Band2 Limit =11-(8.01-6)=8.99dBm/MHz
=8.01dBi >6dBi,So Band3 Limit =11-(8.01-6)=8.99dBm/MHz
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Temperature 22°C Humidity 55%

Test Engineer Kenneth Huang Configurations IEEE 802.11ac
Test Date Jun. 30, 2014

Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)

Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2

SR Frequency Total Power Density Max. Limit T~
(dBm/MHz) (dBm/MHz)
52 5260 MHz 8.13 8.89 Complies
60 5300 MHz 5.91 8.89 Complies
64 5320 MHz 4.66 8.89 Complies
100 5500 MHz 4.75 8.89 Complies
116 5580 MHz 7.63 8.89 Complies
140 5700 MHz 3.09 8.89 Complies
144 5720 MHz 8.14 8.89 Complies

Note: Directional gain=G -+ 10l0g(N/Nss)=8.11dBi >6dBi,So Band2 Limit =11-(8.11-6)=8.89cBm/MHz
=8.11dBi >6dBi,So Band3 Limit =11-(8.11-6)=8.89dBm/MHz

Configuration IEEE 802.11ac MCSO/Nss1 VHT40 / Chain 1 + Chain 2

T Frequency Total Power Density Max. Limit _—
(dBm/MHz) (dBm/MHz)
54 5270 MHz 3.35 8.89 Complies
62 5310 MHz -2.57 8.89 Complies
102 5510 MHz -0.65 8.89 Complies
110 5550 MHz 2.07 8.89 Complies
134 5670 MHz 1.20 8.89 Complies
142 5710 MHz 5.30 8.89 Complies

Note: Directional gain=Gy+ 10l0g(Ny/Nss)=8.11dBi >6dBi,5o Band2 Limit =11-(8.11-6)=8.89dBm/MHz
=8.11dBi >6dBi,So Band3 Limit =11-(8.11-6)=8.89dBm/MHz
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Configuration IEEE 802.11ac MCS0O/Nss1 VHT80 / Chain 1 + Chain 2

Total Power Density Max. Limit
Channel Frequency Result
(dBm/MHz) (dBm/MHz)
58 5290 MHz -7.94 8.89 Complies
106 5530 MHz -5.59 8.89 Complies
122 5610 MHz 0.93 8.89 Complies
138 5690 MHz -0.18 8.89 Complies

Note: Directional gain=G,;+ 10l0g(N\/Nss)=8.11dBi >6dBi,5So Band2 Limit =11-(8.11-6)=8.89dBm/MHz
=8.11dBi >6dBi,So Band3 Limit =11-(8.11-6)=8.89dBm/MHz

Report Format Version: Rev. 01 Page No. - 106 of 348
FCC ID: UZ7AP7522 Issued Date : Oct. 02, 2014



Report No.: FR441804-08

<For STBC Mode>

Temperature 22°C Humidity 55%

Test Engineer Jim Huang Configurations IEEE 802.11ac
Test Date Jul. 01, 2014

Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)

Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2

SR Frequency Total Power Density Max. Limit T~
(dBm/MHz) (dBm/MHz)
52 5260 MHz 9.69 11.00 Complies
60 5300 MHz 9.77 11.00 Complies
64 5320 MHz 6.78 11.00 Complies
100 5500 MHz 6.11 11.00 Complies
116 5580 MHz 6.81 11.00 Complies
140 5700 MHz 5.58 11.00 Complies
144 5720 MHz 9.73 11.00 Complies
Note: Directional gain=G+ 10l0g(Na/Nss) =5dBi <6dBi, so the limit doesn’t reduce.
Configuration IEEE 802.11ac MCS0O/Nss1 VHT40 / Chain 1 + Chain 2
T Frequency Total Power Density Max. Limit _—
(dBm/MHz) (dBm/MHz)
54 5270 MHz 5.82 11.00 Complies
62 5310 MHz 0.17 11.00 Complies
102 5510 MHz 0.82 11.00 Complies
110 5550 MHz 4.61 11.00 Complies
134 5670 MHz 2.83 11.00 Complies
142 5710 MHz 7.31 11.00 Complies
Note: Directional gain=G,y;+ 10log(N/Nss) =5dBi <6dBi, so the limit doesn’t reduce.
Configuration IEEE 802.11ac MCS0O/Nss1 VHT80 / Chain 1 + Chain 2
g Frequency Total Power Density Max. Limit —_
(dBm/MHz) (dBm/MHz)
58 5290 MHz -3.13 11.00 Complies
106 5530 MHz -2.79 11.00 Complies
122 5610 MHz 0.69 11.00 Complies
138 5690 MHz 2.62 11.00 Complies
Note: Directional gain=G,y+ 10l0g(Na/Nss) =5dBi <6dBi, so the limit doesn’t reduce.
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Temperature 22°C Humidity 55%

Test Engineer Jim Huang Configurations IEEE 802.11ac
Test Date Jun. 30, 2014

Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)

Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2

SR Frequency Total Power Density Max. Limit T~
(dBm/MHz) (dBm/MHz)
52 5260 MHz 10.23 11.00 Complies
60 5300 MHz 9.74 11.00 Complies
64 5320 MHz 6.12 11.00 Complies
100 5500 MHz 7.36 11.00 Complies
116 5580 MHz 10.63 11.00 Complies
140 5700 MHz 3.22 11.00 Complies
144 5720 MHz 9.98 11.00 Complies
Note: Directional gain=G+ 10l0g(Na/Nss) =5.1dBi <6dBi, so the limit doesn’t reduce.
Configuration IEEE 802.11ac MCS0O/Nss1 VHT40 / Chain 1 + Chain 2
T Frequency Total Power Density Max. Limit _—
(dBm/MHz) (dBm/MHz)
54 5270 MHz 6.79 11.00 Complies
62 5310 MHz 0.36 11.00 Complies
102 5510 MHz 2.48 11.00 Complies
110 5550 MHz 5.80 11.00 Complies
134 5670 MHz 2.30 11.00 Complies
142 5710 MHz 7.03 11.00 Complies
Note: Directional gain=G+ 10l0g(Na/Nss) =5.1dBi <6dBi, so the limit doesn’t reduce.
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Configuration IEEE 802.11ac MCS0O/Nss1 VHT80 / Chain 1 + Chain 2

Total Power Density Max. Limit
Channel Frequency Result
(dBm/MHz) (dBm/MHz)
58 5290 MHz -2.88 11.00 Complies
106 5530 MHz -1.58 11.00 Complies
122 5610 MHz 2.38 11.00 Complies
138 5690 MHz 2.39 11.00 Complies
Note: Directional gain=G,;+ 10log(N,/Nss) =5.1dBi <6dBi, so the limit doesn’t reduce.
Note: All the test values were listed in the report.
For plots, only the channel with worse result was shown.
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<For Non-Beamforming Mode >
Mode 1 (Ant. 2 Dipole antenna / 5dBi/ 11X)
Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 2 / 5260 MHz

Span: 40MHz Ch: 5.26CHz REW: 1MHz
5T:20ms _ VEBW: 3IMHz

PD Freq..5.25872CHz
Total PD:7.52dEBm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 2 / 5720 MHz

Span: 40MHz Ch:5.72CHz REW: 1MHz
5T.20ms VEW. 3MHz

PD Freq..5.7214CHz
Total PD.7.62dBm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 2 / 5270 MHz

Span: bOMHz Ch: 5.27CHz REW: 1MHz
5T:20ms VEBW: 3IMHz

PD Freq..5.26514CHz
Total PD:2.71dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 2 / 5710 MHz

Span: 6OMHz Ch:5.71CGHz REW: 1MHz
5T.20ms VEW. 3MHz

PD Freq..5.7148CHz
Total PD:4 46dBm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 2 / 5290 MHz

Span: 100MHz Ch: 5.29CHz REW: 1MHz
5T:20ms VEBW: 3IMHz

PD Freq..5.2775CHz
Total PD:-6.48dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 2 / 5690 MHz

Span: 100MHz  Ch: 5.69CHz REW: 1MHz
VEW. 3MHz

T

PD Freq..5.7013CHz
Total PD:-0.46dEBm
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Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 / 5300 MHz

Span: 40MHz Ch: 5.3CGHz REW: 1MHz
5T:20ms VEBW: 3IMHz

PD Freq..5.29904CHz
Total PD:8.87dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 / 5720 MHz

Span: 40MHz Ch:5.72CHz REW: 1MHz
5T.20ms VEW. 3MHz

PD Freq..5.72176CHz
Total PD:8.96dEm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2/ 5270 MHz

Span: 60MHZ iZh: 5.27CH=z EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.27396CHz
Total PO 26dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2/ 5710 MHz

Span: 60MHZ zh:5.71GH=z FEW: 1MHZz
=T.20ms WBW: SMHZz

PD Freq..5.7148CHz
Total PD:.#.34dBm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 / 5290 MHz

span: 120MHz Ch: 5.23CHz FEW: 1MHZz
ST.20ms WEW: SMHZ

PD Freq..5.28136CHz
Total PD:-3.65dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 / 5690 MHz

~pan: 120MHz Ch: 5.69CHzZ FEW: 1MHZz
WBW: SMHZz

PD Freq..5.70248CH=
Total PD:2.69dEm
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Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 2 / 5260 MHz

Span: 40MHz izh: 5.26CH=z EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.2588CHz
Total PD:S.47dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 2 / 5580 MHz

Span: 40MHz izh: 5.58CH=z FEW: 1MHZz
=T.20ms WBW: SMHZz

PD Freq..5.58128CH=
Total PD:5.83dEm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 2 / 5270 MHz

Span: 60MHZ iZh: 5.27CH=z EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.2748CHz
Total PD:4.82dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 2 / 5710 MHz

Span: 60MHZ zh:5.71GH=z FEW: 1MHZz
=T.20ms WBW: SMHZz

PD Freq..5.71528CH=
Total PD:5.26dEm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 2 / 5290 MHz

span: 120MHz Ch: 5.23CHz FEW: 1MHZz
ST.20ms WEW: SMHZ

PD Freq..5.30152CHz
Total PD:-5.80dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 2 / 5610 MHz

~pan: 120MHz Ch: 5.61CHzZ FEW: 1MHZz
WBW: SMHZz

PD Freq..5.58144CH=
Total PD:-1.40dEm
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Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Power Density Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2 / 5260 MHz

Span: 40MHz izh: 5.26CH=z EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.25904CHz
Total PD:S.65dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 / 5720 MHz

Span: 40MHz ih:5.72CH=z FEW: 1MHZz
=T.20ms WBW: SMHZz

PD Freq..5.72176CH=
Total PD:S.658dEm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2/ 5270 MHz

Span: 60MHZ iZh: 5.27CH=z EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.2748CHz
Total PD:S.55dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2/ 5710 MHz

Span: 60MHZ zh:5.71GH=z FEW: 1MHZz
=T.20ms _ WBW: SMHZz

PD Freq..5.71456CH=
Total PD:.#.53dEm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 / 5290 MHz

span: 120MHz Ch: 5.23CHz FEW: 1MHZz
ST.20ms WEW: SMHZ

PD Freq..5.28256CHz
Total PD:-5.23dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 / 5610 MHz

~pan: 120MHz Ch: 5.61CHzZ FEW: 1MHZz
WBW: SMHZz

PD Freq..5.5987°2CH=
Total PD:2.00dEm
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<For Beamforming Mode >
Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Power Density Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2 / 5260 MHz

Span: 40MHz izh: 5.26CH=z EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.258858CHz
Total PD:A.51dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 / 5720 MHz

Span: 40MHz ih:5.72CH=z FEW: 1MHZz
=T.20ms WBW: SMHZz

PD Freq..5.722320H=
Total PD:5.52dBm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2/ 5270 MHz

Span: 60MHZ iZh: 5.27CH=z EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.27384CHz
Total PD: 4. 43dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2/ 5710 MHz

Span: 60MHZ zh:5.71GH=z FEW: 1MHZz
=T.20ms WBW: SMHZz

PD Freq..5.71492CHz=
Total PD:5.61dEm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 / 5290 MHz

span: 120MHz Ch: 5.23CHz FEW: 1MHZz
ST.20ms WEW: SMHZ

PD Freq..5.27896CHz
Total PD:-5.10dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 / 5690 MHz

~pan: 120MHz Ch: 5.69CHzZ FEW: 1MHZz
WBW: SMHZz

PD Freq..5.70248CH=
Total PD:1.22dEm
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Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Power Density Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2 / 5260 MHz

Span: 40MHz izh: 5.26CH=z EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.26192CHz
Total PD:S.13dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 / 5720 MHz

Span: 40MHz ih:5.72CH=z FEW: 1MHZz

ST 20ms WEW: 3MHz
S

PD Freq..5.71904CH=
Total PD:S.14dEm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2/ 5270 MHz

Span: 60MHZ iZh: 5.27CH=z EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.27492CHz
Total PD:3.35dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2/ 5710 MHz

Span: 60MHZ zh:5.71GH=z FEW: 1MHZz
=T.20ms WBW: SMHZz

PD Freq..5.71384CH=
Total PD:5.30dEm

Report Format Version: Rev. 01 Page No. 126 of 348
FCC ID: UZ7AP7522 Issued Date  : Oct. 02, 2014



Report No.: FR441804-08

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 / 5290 MHz

span: 120MHz Ch: 5.23CHz FEW: 1MHZz
ST.20ms WEW: SMHZ

PD Freq..5.28256CHz
Total PD:-7.94dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 / 5610 MHz

~pan: 120MHz Ch: 5.61CHzZ FEW: 1MHZz
WBW: SMHZz

PD Freq..5.59896CH=
Total PD:0.23dEm
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<For STBC Mode>
Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 / 5300 MHz

Span: 40MHz Ch: 5. 3GHz EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.29856CHz
Total PD:9. 7 7dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 / 5720 MHz

Span: 40MHz ih:5.72CH=z FEW: 1MHZz
=T.20ms WBW: SMHZz

PD Freq..5.71864CH=
Total PD:9.73dEm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2/ 5270 MHz

Span: 60MHZ iZh: 5.27CH=z EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.27384CHz
Total PD:S.82dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2/ 5710 MHz

Span: 60MHZ zh:5.71GH=z FEW: 1MHZz
=T.20ms WBW: SMHZz

PO Freq..5.71408CH=
Total PD:.#.31dBEm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 / 5290 MHz

span: 120MHz Ch: 5.23CHz FEW: 1MHZz
ST.20ms WEW: SMHZ

PD Freq..5 2787 2CHz
Total PD:-3.13dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 / 5690 MHz

~pan: 120MHz Ch: 5.69CHzZ FEW: 1MHZz
WBW: SMHZz

PD Freq..5.70152CH=
Total PD:2.62dEBm
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Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Power Density Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 / Chain 1 + Chain 2 / 5260 MHz

Span: 40MHz izh: 5.26CH=z EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.25904CHz
Total PD:10.23dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 / 5580 MHz

Span: 40MHz izh: 5.58CH=z FEW: 1MHZz
=T.20ms WBW: SMHZz

PD Freq..5.578720CH=
Total PD:10.63dEBm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2/ 5270 MHz

Span: 60MHZ iZh: 5.27CH=z EEW: 1MH=z
ST.20ms WEW: SMHZ

PD Freq..5.27492CHz
Total PD:e. 7 3dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2/ 5710 MHz

Span: 60MHZ zh:5.71GH=z FEW: 1MHZz
=T.20ms WBW: SMHZz

PD Freq..5.7148CHz
Total PD:.#.03dEm
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Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 / 5290 MHz

span: 120MHz Ch: 5.23CHz FEW: 1MHZz
ST.20ms WEW: SMHZ

PD Freq..5. 298858CHz
Total PD:-2.88dEm

Power Density Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 / 5690 MHz

~pan: 120MHz Ch: 5.69CHzZ FEW: 1MHZz
WBW: SMHZz

—

PD Freq..5.695888CH=
Total PD:2.39dEm
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4.5. Radiated Emissions Measurement
4.5.1. Limit

For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of —27 dBm/MHz.

For transmitters operating in the 5.470-5.725 GHz band: all emissions outside of the 5.47-5.725 GHz band
shall not exceed an e.i.r.p. of —27 dBm/MHz.

In addition, In case the emission fall within the restricted band specified on 15.205(a), then the
15.209(a) limit in the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

4.5.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of spectrum
analyzer and receiver.

Spectrum Parameter Setting

Attenuation Auto

Start Frequency 1000 MHz

Stop Frequency 40 GHz

RBW / VBW (Emission in restricted band) 1MHz / 3MHz for Peak, 1TMHz / 10Hz for Average
RBW / VBW (Emission in non-restricted band) 1MHz / 3MHz for peak

Receiver Parameter Setting

Attenuation Auto

Start ~ Stop Frequency 9kHz~150kHz / RBW 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RBW 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RBW 120kHz for QP
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4.5.3. Test Procedures

1.

Configure the EUT according to ANSI C63.10. The EUT was placed on the top of the turntable 0.8
meter above ground. The phase center of the receiving antenna mounted on the top of a
height-variable antenna tower was placed 3 meters far away from the turntable.

Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees to
determine the position of the highest radiation.

The height of the broadband receiving antenna was varied between one meter and four meters
above ground to find the maximum emissions field strength of both horizontal and vertical
polarization.

For each suspected emissions, the antenna tower was scan (from 1 M to 4 M) and then the turntable
was rotated (from 0 degree to 360 degrees) to find the maximum reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth
under Maximum Hold Mode.

For emissions above 1GHz, use 1MHz VBW and RBW for peak reading. Then 1MHz RBW and 10Hz VBW
for average reading in spectrum analyzer.

If the emissions level of the EUT in peak mode was 3 dB lower than the average limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which do
not have 3 dB margin will be repeated one by one using the quasi-peak method for below 1GHz.
For testing above 1GHz, the emissions level of the EUT in peak mode was lower than average limit
(that means the emissions level in peak mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

In case the emission is lower than 30MHz, loop antenna has to be used for measurement and the

recorded data should be QP measured by receiver. High — Low scan is not required in this case.
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4.5.4. Test Setup Layout

For Radiated Emissions: 9kHz ~30MHz

For Radiated Emissions: 30MHz~1GHz

For Radiated Emissions: Above 1GHz
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4.5.5. Test Deviation

There is no deviation with the original standard.

4.5.6. EUT Operation during Test

For Non-beamforming mode:

The EUT was programmed to be in continuously transmitting mode.

For beamforming mode:

The EUT was programmed to be in beamforming transmitting mode.

For STBC mode:

The EUT was programmed to be in continuously transmitting mode.
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4.5.7. Results of Radiated Emissions (9kHz~30MHz)

Temperature 24°C Humidity 56%

Test Engineer Nick Peng Configurations Normal Link

Test Date Apr. 26, 2014 Test Mode Mode 1
Freq. Level Over Limit Limit Line Remark
(MHz) (dBuVv) (dB) (dBuVv)

- - - - See Note
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Distance extrapolation factor = 40 log (specific distance / test distance) (dB);

Limit line = specific limits (dBuV) + distance extrapolation factor.
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4.5.8. Results of Radiated Emissions (30MHz~1GHz)

Temperature 24°C Humidity 56%

Test Engineer Nick Peng Configurations Normal Link

Test Mode Mode 1

Horizontal

1 WLeveI {dBuv/im) Date: 2014-04-25 Time: 20:41:17
100
80
60

FCI CLASS-B

-10

30 100. 200. 300, 400. 00, 600, TO0. /00, 00, 1000
Frequency {(MHz)

Limit ©Over Read Cablefntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg
1 123.12 285.99 43.58 -14.680 47.48 1.31 11.67 31.56 156 193 HORIZONTAL Peak
2 178.41 32.45 43.5@ -11.95 53.88 1.60 g.49 31.52 125 145 HORIZOHTAL Peak
3 307.42 7.7 46,90 -185.22 43.73 2.14 13.39 31.39 194 156 HORIZONTAL Peak
4 399,57 28.52 46.080 -17.48 41.63 2.49 15.85 31.46 298 237 HORIZONTAL Peak
5 509.45 27.79 46,08 -15.380 39,37 2.8 16,92 31.41 200 134 HORIZONTAL Peak
= 999,99 215,00 46.08 -15.00 34,60 3.97 20.64 31.21 125 308 HORIZONTAL Peak
7 19aa, 00 32,88 54,00 -21.12 35.41 4,21 21.44 31.18 158 235 HORIZONTAL Peak
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Vertical
10?Level {dBuVim) Date: 2014-04-25 Time: 20:51:30
100
80
60 FCC CLASS-B
_1030 100. 200. 300. 400. 500. 600. T00. 800. 900, 1000
Frequency (MHz)
Limit ©Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Fol/Phase Remark
MHz dBuv/m dBuv'/m dB  dBul dB  dB/m dB <m deg
1 32.91 36,15 40.00 -3.85 50.96 a.67 16.37 31.85 100 159 YERTICAL Peak
2 73.65 29,25 40,00 -10.75 54,13 1.az2 5.80 31.7a 200 219 WERTICAL Peak
3 151.25 33.216 43.50 -19.24 53.44 1.48 9,99 31.56 1aa 3lo WERTICAL Peak
4 399,57 32.49 46,99 -13.60 45.51 2.49 15.86 3l1.46 200 1% WERTICAL Peak
5 509.45 30,00 40,900 -15.94 41.73 2.82 16.92 31.41 125 196 WERTICAL Peak
G agd, 36 27.64 46,98 -18.36 37,31 3.12 18.45 31.24 194 196 VERTICAL Peak
Note:

The amplitude of spurious emissions which are attenuated by more than 20 dB below the permissible
value has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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4.5.9. Results for Radiated Emissions (1GHz~40GH?z)

<For Non-Beamforming Mode >

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO0/Nss1 VHT20 CH 52 /
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limit Ower Eead Cablefinternna Preamp T{Pas AfFPos
Freg Level Line Limit Lewel Loss Factor Factor Eemark PolfPhase
MHz dBuV/m dBuVim dE  dBu¥ dB dBfm dE deg ci
1 15780.24 50,44 54.00 -3.56 38,97 7.93 38 .48 34,04 Aveyage a5 124 HORIZONTAL
2 157417 64017 T.00 -9.83 32,700 7.94 3847 34,94 Peak a5 124 HORIZONTAL
Vertical
Limit Ower Eead Cabklefinternma FPreamp T{Pos A&fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark FPol/Fhase
MHz dBuV/m dBuVim dE dBu¥ 1B dBSm dB deg ci
1 1577431 64,46 74.00 -9.54 52,97 7.93 35 .48 34,92 Peak 240 124 VERTICAL
20 1576.31 5046 34.00 -3.54 38,97 7,93 3548 34,92 Average 240 124 VERTICAL
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Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 60/
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limlt Ower FEead Cablefinternma Preamp T{Pos A&fPos
Frag Level Line Limit Level Loss Factor Factor Remark Fol{Phasze
MWHz dBuV/m dBuVim dE  dBu¥ dB  dEfm dE deg Ci
1 10577, 56 39,22 54.00 -14.78 20,21  6.62 35,30 3500 Average 220 100 HORIZONTAL
2 10595.99 53,12 74.00 -20.88 43,13 A.&61 35,38 35.00 Peak 220 100 HORIZONTAL
3 15900.96 &0.8% 74.00 -13.12 405  7.9% 328,37 35.03 Peak 43 100 HORIZONWTAL
4 15902, 16 46.60 354,00 -7.40 3528 7.9% 38,37 35,03 Average 43 100 HORIZONTAL
Vertical
Limlt Ower  Read Cabledntennma Preamp T/Paz A&fPos
Freg Level Line Limit Level Loss Factor Factor Eemark Fol{Phaze
MHz dBuV/m dBuVim dE  dBu¥ dB  dBEfm dE deg i
1 10600, 64 39,45 74.00 -34.55 29,47 &.60 38,38 35 00 Peak 138 100 VERTICAL
[ 2 i0&14.66 52,10 354.00 -1.90 42,11 &.60 38,38 34,00 sveyage 138 100 VERTICAL
30 15899.92 46.36 54.00 -7.64 35.04  7.97 30,38 35,03 Average 247 102 VERTICAL
4 15906.97 40.01 74.00 -132.99 485,71  7.9% 38.37 325.05 Peak 247 102 VERTICAL
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Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 64 /
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limlt Ower  Read Cabledntennma Preamp T/Paz A&fPos

Freg Level Line Limit Lewel Loss Factor Factor Eemark Fol{Phaze

MHz dBuV/m dBuVim dE  dBu¥ dB  dBEfm dE deg i
1 10615, 40 51.69 74.00 -22.31 41.70 &.60 38,38 34,99 Peak 9a 100 HORIZONTAL
2 106320.3% 38,89 54.00 -15.011 28.8% A.a0 38,38 34.97 Average Q& 100 HORIZONTAL
30 15961.36 42.35 54.00 -11.65 31.12  &.00 38.33 35,10 Average 217 100 HORIZONTAL
4 159a6.322 54,00 74.00 -20.00 42,77  &.00 38.33 325,10 Peak 217 100 HORIZONTAL

Vertical
Limlt Ower  Read Cabledntennma Preamp T/Paz A&fPos

Freg Level Line Limit Level Loss Factor Factor Eemark Fol{Phaze

MHz dBuV/m dBuVim dE  dBu¥ dB  dBEfm dE deg i
1 10619, 49 33,87 54.00 -15.03 28,88 é.60 38,38 34,99 Average 4 100 VERTICAL
2 1062%.06 51.67 74.00 -22.32 41.66  a.60 328,38 34,97 Peak 4 100 VERTICAL
30 15963.13 40.9% 54.00 -13.04 29,73 B.00 38.33 35,10 Average 282 100 VERTICAL
4 15986.57 54.05 74.00 -19.95 42, 82  2.00 38.33 325,10 Peak 282 100 VERTICAL
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Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 100/
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limit Ower Eead Cablefinternna Preamp T{Pas AfFPos
Frag Level Line Limit Lewel Less Factar Factoer Remark PaliPhaze
MHz dABuV/ m dBuVim dB dBu¥ dB dB S dE deg it
1 1100200 28,88 354.00 -15.12 28,83  &.46 38,30 34,71 Aveyage 192 100 HORIZONTAL
2 1100929 52,03 74.00 -21.97 41,97 A.47 38,30 324.7] Peak 192 100 HORIZONTAL
Vertical
Limlt Ower FEead Cablefinternma Preamp T{Pos A&fPos
Fregq Level Line Limit Lewel Loss Factor Factor Eemark FPol/FPhase
MHz dBuV/m dBuVim dEB dBu¥ 1B dBSm dB dag Ci
1 1097508 52.03 74.00 -20.97 41.99  A.47 38,30 34.73 Peak 142 100 VERTICAL
2 10995.27 30,04 34.00 -14.96 28,09 446 35,30 34,71 Average 142 100 VERTICAL
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Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20CH 116/
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limit Ower Eead Cablefntenna Preamp T/Pas A&fFos
Freg Level Line Limit Lewel Loss Factor Factor Eemark Fol/Fhase
MHz dBu¥/m dBEuVim dE dBu¥ dB dBSm dB deg Ci
1 1116921 38,73 54.00 -15.27 28,54 A.56 38,30 34,69 Average a0z 100 HORIZONTAL
2 11176.82 351.92 74,00 -22.08 41.74  A.57 238,20 324,69 Peak a0z 100 HORIZONTAL
Vertical
Limlit Ower FEead Cablefinternma Preamp T/FPaz A&fPos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Fol/FPhase
MHz dBuV/m dBuVim dEB dBu¥ 1B dBSm dB dag Ci
1 11139.89 51.07 74.00 -22.93 40,92  A.54 38,30 34.69 Peak 122 100 VERTICAL
2 1llsl. 76 38,60 54.00 -15.40 28.43  &.56 38,30 34 .89 Average 122 100 VERTICAL
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Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 140/
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limlt Ower ERead Cablefnternna Preamp T/Paz AfPos
Frag Level Line Limit Lewel Loss Factor Factor Eemark FaliPhaze
MHz dBuV/m dBuVim dE  dBu¥ dB  dBE/n dE deg i
1 11413 46 32,88 54.00 -15.012 28.55  6.70 38.30 24,67 Average 225 100 HORIZONTAL
20 1142260 51.9 74.00 -22.04 41.63  &.70 328,30 34,67 Peak 235 100 HORIZONTAL
Vertical
Limilt Ower Fead Cablefintenma Preamp T/Poz &fPos
Frag Level Line Limit Level Less Factor Factor Remark Foli{Phaze
MWHz dBuV/m dBuVim dE  dBuV¥ iB dEf m dE deg Ci
1 11384 46 52,93 74.00 -20.07 42,62  6.68 38,30 234 67 Peak 135 100 VERTICAL
2 11410,02 238.06 54.00 -15.94 27.74 A.69 320,30 34.67 Average 135 100 VERTICAL
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Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 144 /
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limlt Ower FEead Cablefinternma Preamp T{Pos A&fPos
Fregq Level Line Limit Lewel Loss Factor Factor Eemark FPol/FPhase
MHz dBuV/m dBuVim dEB dBu¥ 1B dBSm dB dag Ci
1 11435.24 58,15 74.00 -15.85 47,81  A.701 38,30 34,67 Peak 3la 100 HORIZONTAL
2 11439.38 45,03 34.00 -5.97 34,49 A.701 38,30 34,87 Average ila 100 HORIZONTAL
Vertical
Limlt Over Fead Cablefintemnma Preamp T/Poz A4fPos
Frag Level Line Limit Level Less Factor Factor Eemark Foli{Phaze
MWHz dBuV/m dBuVim dE  dBuV¥ iB dEf m dE deg Ci
1 1143880 55,02 74.00 -17.08 4&6.58 &.71 38,30 34,67 Peak 22 100 VERTICAL
2 11441.60 43,37 54.00 -10.63 33,03 A.71 38,30 34,67 Average 22 100 VERTICAL
Report Format Version: Rev. 01 Page No. - 147 of 348

FCC ID: UZ7AP7522

Issued Date : Oct. 02, 2014



Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 54 /
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limit Over Fead Cablefintenma Preamp T/Poz &fPos
Frag Level Line Limit Lewvel Less Factor Factor Remark Fol{Phaze
MWHz dBuV/m dBuVim dE  dBuV¥ iB dEf m dE deg Ci
1 15805.59 54.44 74.00 -19.56 43,001 7.95 38,45 34,097 Peak 141 100 HORIZONTAL
2 15812.96 40,76 34,00 -13.24 209,33 7.95 38,45 34,97 Average 11 100 HORIZONTAL
Vertical
Limlit Ower Read Cablefntennma Preamp T/Poz AfPos
Frag Level Line Limit Lewel Loss Factor Factor Eemark Fali{FPhaze
MHz dBuV/m dBuV/m dB dBu¥ 1B dB S dB deg i
1 1578564 40,68 54,00 -13.22 20,21  7.94 32847 24,04 Average 121 100 VERTICAL
2 1580279 54.50 74.00 -19.50 43,07 7.95 38,45 324,97 Peak 131 100 VERTICAL
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Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 62 /
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limit Ower FEead Cablefintenma Preamp T/Poz &4fPos

Freg Level Line Limit Level Loss Factor Factor Remark Fol{Phaze

MWz dBuV/m dBuVim dB  dBuV¥ dB  dEfm dE deg Ci
1 1060990 398,14 34.00 -14.86 20,15  &.60 38,328 34,00 Aveyage 305 100 HORIZONTAL
2 10640.51 51.90 74.00 -22.00 41.91 A.5% 33,37 34.97 Peak 305 100 HORIZONTAL
30 15045.95 54,22 74,00 219,78 42,97 7.90 38,34 315.08 Peak 110 100 HORIZONTAL
4 15954,.02 40,19 54,00 -13.81 28.94  2.00 38,33 35,08 Average 1o 100 HORIZONTAL

Vertical
Limit Ower Eead Cablefinterma Preamp T/Poz A&fPos

Fregq Level Line Limit Lewel Loss Factor Factor Remark FPol/FPhase

MWHz dBuV/m dBuVim dB dBa¥ 4B dBf m dE deg i
1 10597, 88 38,04 54.00 -15.04 28,95 &, 60 35,38 3500 Average 35 100 VERTICAL
20 106110.03 51.27 74.00 22,73 41,28  A.60 38 .32 34,00 Peak 35 100 VERTICAL
300015932,72 53,91 74.00 20,090 42,64 7.99 35,34 35,08 Peak 315 100 VERTICAL
4 15046.27 40,35 54.00 -13.65 20,10  7.99 33,34 3508 Average il5 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 102/
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limlit Ower FEead Cablefinternma Preamp T/FPaz A&fPos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Fol/FPhase
MHz dBuV/m dBuVim dEB dBu¥ 1B dBSm dB dag Ci
1 1099700 51.31 74.00 -22.69 41.24  A.46 38,30 34,71 Peak 216 100 HORIZONTAL
2 11042.20 38,093 54.00 -15.07 28,84  6.40 33,30 34.70 Average 216 100 HORIZONTAL
Vertical
Limlit Ower Read Cablefntennma Preamp T/Poz AfPos
Frag Level Line Limit Lewel Loss Factor Factor Eemark Fali{FPhaze
MHz dBuV/m dBuV/m dB dBu¥ 1B dB S dB deg i
1 10995, 72 28,82 54.00 -15.07 28,78  &.46 328,30 24,71 Average 252 100 VERTICAL
2 11031.70 51.61 74.00 -22.39 41,54  &.48 38,30 324.7] Peak 252 100 VERTICAL
Report Format Version: Rev. 01 Page No. - 150 of 348
FCC ID: UZ7AP7522 Issued Date : Oct. 02, 2014



Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 110/
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limlt Ower ERead Cablefnternna Preamp T/Paz AfPos
Frag Level Line Limit Lewel Loss Factor Factor Eemark FaliPhaze
MHz dBuV/m dBuVim dE  dBu¥ dB  dBE/n dE deg i
1 11081.57 38,82 54.00 -15.018 28.71 &.51 38.30 324,70 Average 258 100 HORIZONTAL
2 11120.59 51.75 74.00 -22.25 41,62  a&.33 38,30 24.70 Peak 258 100 HORIZONTAL
Vertical
Limlt Ower ERead Cablefnternna Preamp T/Paz AfPos
Frag Level Line Limit Lewel Loss Factor Factor Eemark FaliPhaze
MHz dBuV/m dBuVim dE  dBu¥ dB  dBE/n dE deg i
1 11079.41 38,69 54.00 -15.31 28,58  a&.51 38.30 324,70 Average 139 100 VERTICAL
2 1111522 51,10 74.00 -22.90 40.97  4.33 38,30 324.70 Peak 139 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 134/
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limlit Ower Read Cablefntennma Preamp T/Poz AfPos
Frag Level Line Limit Lewel Loss Factor Factor Eemark Fali{FPhaze
MHz dBuV/m dBuV/m dB dBu¥ 1B dB S dB deg i
1 11215, 02 28,72 54,00 -15.27 28.47  6.64 38,30 24,68 Average 322 100 HORIZONTAL
2 11381.07 51.28 74.00 -22.72 40,99  A.46 38,30 24,67 Peak 12 100 HORIZONTAL
Vertical
Limlt Ower FEead Cablefinternma Preamp T{Pos A&fPos
Fregq Level Line Limit Lewel Loss Factor Factor Eemark FPol/FPhase
MHz dBuV/m dBuVim dEB dBu¥ 1B dBSm dB dag Ci
1 11319, 17 51.61 74.00 -22.39 41,35 A.64 38,30 34,628 Peak 13 100 VERTICAL
2 1138308 38,84 34.00 -15.16 28,540  A.67 38.30 34,467 Average 13 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 142/
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limlt Over Fead Cablefintemnma Preamp T/Poz A4fPos
Frag Level Line Limit Level Less Factor Factor Eemark Foli{Phaze
MWHz dBuV/m dBuVim dE  dBuV¥ iB dEf m dE deg Ci
1 1141067 52,37 74.00 21,63 42,05  &A.60 38,30 34 67 Peak 235 100 HORIZONTAL
20 11421.52 40015 54,00 -13.85 2982 £.70 38,30 34,67 Average 235 100 HORIZONTAL
Vertical
Limilt Ower Fead Cablefintenma Preamp T/Poz &fPos
Frag Level Line Limit Level Less Factor Factor Remark Foli{Phaze
MWHz dBuV/m dBuVim dE  dBuV¥ iB dEf m dE deg Ci
1 1141968 53,14 74,00 .20.85 42,81  &.70 38,30 34 47 Peak 130 100 VERTICAL
2 1142040 41.17 34.00 -12.83 30084 A.70 38,30 34.67 Average 130 100 VERTICAL

Report Format Version: Rev. 01 Page No. : 153 of 348

FCC ID: UZ7AP7522 Issued Date : Oct. 02, 2014



Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 /
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limit Ower FRead Cablefntennma Preamp T/Poz AfPos
Frag Level Line Limit Lewel Loss Factar Factor Remark Fali{Phaze
MHz dABuV/ m dBuVim dB dBu¥ dB dB S dE deg it
1 15858 .62 41,13 54.00 -12.87 29,77 7.96 38.41 35,01 Average 126 100 HORIZONTAL
2 1586904 53,61 74.00 -20.39 42,25 7.97 38,40 35.01 Peak 186 100 HORIZONTAL
Vertical
Limlt Ower FEead Cablefinternma Preamp T{Pos A&fPos
Fregq Level Line Limit Lewel Loss Factor Factor Eemark FPol/FPhase
MHz dBuV/m dBuVim dEB dBu¥ 1B dBSm dB dag Ci
1 1585349 53,77 74.00 -20.23 42.29  7.96 38,41 34.99 Peak 264 100 VERTICAL
20 1588215 41,38 54.00 -12.62 30,02 7.96 3841 35.01 Average 2ia4 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO/Nss1 VHT80 CH 106 /
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limit Ower Eead Cablefinternna Preamp T{Pas AfFPos
Frag Level Line Limit Lewel Less Factar Factoer Remark PaliPhaze
MHz dABuV/ m dBuVim dB dBu¥ dB dB S dE deg it
1 11219, 42 33,08 54.00 -15.92 27,88  &.39 38,30 34 69 Average 181 100 HORIZONTAL
2 11221.6% 50,85 74.00 -23.15 40,65  A.30 28,30 24,69 Peak 181 100 HORIZONTAL
Vertical
Limlt Ower  Read Cablednterma Preamp T/Paz A&fPos
Frag Level Line Limit Level Less Factor Factor Eemark Foli{Phaze
MWHz dBuV/m dBuVim dE  dBuV¥ iB dEf m dE deg Ci
1 11216.78  51.41 74.00 -22.59 41,21 6£.59 38,30 24 69 Peak 290 100 VERTICAL
20 1122766 37.29 54,00 -16.71 27.08 A.60 20,30 34,69 Average 290 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT80 CH 122/
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limlt Ower FEead Cablefinternma Preamp T{Pos A&fPos
Fregq Level Line Limit Lewel Loss Factor Factor Eemark FPol/FPhase
MHz dBuV/m dBuVim dEB dBu¥ 1B dBSm dB dag Ci
1 1122769 51.15 74.00 -22.85 40,94  A.60 38,30 34,69 Peak a4 100 HORIZONTAL
20 11243 96 37,77 34.00 -16.23 2754 461 38,30 34 68 Average a4 100 HORIZONTAL
Vertical
Limilt Ower Fead Cablefintenma Preamp T/Poz &fPos
Frag Level Line Limit Level Less Factor Factor Remark Foli{Phaze
MWHz dBuV/m dBuVim dE  dBuV¥ iB dEf m dE deg Ci
1 1122313 51.24 74,00 222,76 41.04 &.50 38,30 34,69 Peak G2 100 VERTICAL
20 11239.79 37.66 34.00 -16.34 27.44  A.60 35,30 34,68 Average A8 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT80 CH 138/
Test Engineer Nick Peng Configurations
Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Horizontal
Limlt Ower FEead Cablefinternma Preamp T{Pos A&fPos
Fregq Level Line Limit Lewel Loss Factor Factor Eemark FPol/FPhase
MHz dBuV/m dBuVim dEB dBu¥ 1B dBSm dB dag Ci
1 11376.28 51.76 74.00 -22.24 41,46 6,67 38,30 34,67 Peak 244 100 HORIZONTAL
2 1137994 38,084 54.00 -15.06 28,63 4,48 3B.30 34,87 Average 244 100 HORIZONTAL
Vertical
Limlit Ower FEead Cablefinternma Preamp T/FPaz A&fPos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Fol/FPhase
MHz dBuV/m dBuVim dEB dBu¥ 1B dBSm dB dag Ci
1 1327%.01 51.88 74.00 -22.12 41.57  éA.68 38,30 34,67 Peak 115 100 VERTICAL
2 1390.00 37.97 54.00 -16.03 27.66 A.60 30,30 34,47 Average 115 100 VERTICAL
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to

be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 52/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit 0Ower Read Cablefntenma Preanp TiPos  &/Pos
Frag Level Line Limit Level Less Factor Factor Remark FoliPhasze
MWHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 1577538 45,76 74.00 -85.24 54,27  7.93 3B .48 34 .92 Peak 4é 100 HORIZONTAL
2 1572%.42 51.17 .00 -2.83 30,70 7.94 3847 34,94 Average 4 100 HORIZONTAL
Vertical
Limlt  Ower PBead Cablefntenna Preamp T/Pas  4fPos
Frag Level Line Limit Level Less Factor Factor Remack PoliPhasze
MWHz dBuV/m dBu¥Vim dE  dBuV¥ dB  dEfm dE deg i
1 1577648 66,95 74.00 -7.04 355,47  7.93 3B .48 34,92 Peak 236 126 VERTICAL
2 15781.64 50.63 54.00 -3.37 320,16  7.94 320,47 34.94 Average 236 126 VERTICAL
Report Format Version: Rev. 01 Page No. - 158 of 348
FCC ID: UZ7AP7522 Issued Date : Oct. 02, 2014



Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 60 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cablefnterma Preanp TiPos  4&/Pos

Freq Level Line Limit Lewel Loss Factor Factor Remark Pol{Phase

WHz dBuV/m dBuV/im 4B dBul¥ 1B dBSm dB deg cm
1 10601.08 57.17 74.00 -16.83 47.1% 6.60 35,38 34,09 Peak 302 100 HORIZONTAL
2 10601.08 42,64 54.00 -10.36 3265  6.60 35,38 24,09 hAverage 302 100 HORIZONTAL
3 15895.00 &3.57 74.00 -10.43 52.25  7.97 24,38 35.0% Peak 47 100 HORIZONTAL
4 15898 36 49,15 54.00 -4.85 37,83  7.97 38,38 35.03 Average 47 100 HORIZONTAL

Vertical
Limit Ower FRead Cabledntenma Preamp TiPoz  4&/Pos

Freq Level Line Limit Lewel Loss Factor Factor Remark Pol{Phase

MWHz dBuV/ m dBuVim dB  dBuV¥ dB  dBEfm dE deg i
1 10600.80 39.04 54.00 -14.98 2005  £.60 35,38 24,09 hAverage 120 100 VERTICAL
2 106056 .60 52.95 74.00 -20.05% 42,9 6,60 35,38 34,99 Peak 130 100 VERTICAL
30 15900.20 &4.98 74.00 -9.02 5366  7.9% 28,37 35.03 Peak 232 106 VERTICAL
4 15901.20 50,02 54,00 -3%.9% 38,70  7.9% 38,37 35.0% Average 232 106 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 64 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit oOwer Read Cabledntenna Preamp T/Pos 4&fFos
Freg Level Lime Limit Lewel Less Factor Factor Remack Pol/Phase
WHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg i
1 10641.56 38.90 54.00 -15.00 28.91  A.50 35,37 34.97 dverage 344 100 HORIZONTAL
2 1064%.52 5280 74.00 -21.20 42,81 A.59 38,37 34.97 Peak 344 100 HORIZONTAL
30015052.56 S6.85 74.00 -17.015 45,60 B.00 38.3%  35.08 Peak 26 100 HORIZONTAL
4 1595880 42.43 54,00 -10.57 31.20  B.00 38,33 35,10 Average 26 100 HORIZONTAL
Vertical
Limlt Ower Eead Cablefnternna Preamp T/Fos A4fFPos
Freqg Level Line Limit Lewvel Loss Factor Factor Eemark FoliPhaze
MHz dBuW m dBuVim iE  dBu¥ dB dB S i3] dag i
1 10636.20 51.73 74.00 -22.27 41.74  A.59 38,37 34.97 Peak 303 100 VERTICAL
2 10438.74 37.39 54,00 -14.61 27.40  A.30 38,37 34.07 Average 303 100 VERTICAL
30 15958 .88 43,05 54,00 -10,95 31,82 &.00 38,33 35,10 Average 244 100 VERTICAL
4 1509A3%.92 S7.67 74.00 -16.33 44.44  B.OD 3R.3%3 35,10 Peak 244 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 100/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower FRead Cabledntenma Preamp T/Pos  4&/Pos
Frag Level Line Limit Level Less Factor Factor Remack Foli{Phasze
MWHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 11001.58 51.55 74.00 -22.44 41.51  6.46 38.30 24,71 Peak 44 100 HORIZONTAL
2 11004.06 37.13 54.00 -16.87 27.08 A.46 28.30 34.71 Average 44 100 HORIZONTAL
Vertical
Limit  Ower Read Cabledntenna Preamp T/Pas  4fPos
Frag Level Line Limit Level Less Factor Factor Remack Fol{Phase
MWHz dBuV/m dBuVim dB dBu¥ 4B dBfm dE deg Cim
1 11001, 88 51.20 74.00 -22.80 41.15  &.46 38,30 24,71 Peak 233 100 VERTICAL
2 11004.0%8 37.05 54.00 -16.95 27.00 A.46 328.30 34.71 Average 233 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 116/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cablesntenna Preamp T/Po: AfPos
Frag Level Line Limit Level Less Factor Factor Remack PoliPhasze
MWHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 11158, 06 54.26 74.00 -19.74 44.00 A.56 38,30 34,69 Peak 320 124 HORIZONTAL
2 11159, %6 40,17 54.00 -13.83 30,00  A.56 38,30 34.69 Average 320 124 HORIZONTAL
Vertical
Limit Ower Eead Cablefnternnma Preamp T/Fos A4fFPos
Freg Level Line Limit Lewel Loss Factor Factor Eemark FolfPhase
MHz dBuV m dBuVim dE  dBu¥ dB  dBfm dE dag i
1 11159.74 39,57 54,00 -14.43 20,40 A.56 38,30 34,69 Avervage 23 10% VERTICAL
2 111a4.64 53,47 74.00 -20.53 43,30  A.56 38,30 34,69 Peak 23 10% VERTICAL
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Report No

.. FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 140/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Osrr Faadintenna TiPoz ASfPos
Freq Lewel Line Limit Level Factor Remark Pol fPhase
MWHz dBu¥im dBuVSm dE dBu¥ dES m degz Cm
1 11398 .34 51.72 .00 -22.28 41.40 322,30 Peak 114 100 HORIZOMNTAL
2 11404 .70 27.41 54.00 -16.59 27.09 32.30 Average 114 100 HORIZONTAL
Vertical
Limit Over  Readdntenna TiPos AfPos
Freg Lewvel Line Limit Level Factor Remark FolfFPhase
MH=z dBu¥m dBEuVim 1B dBu¥  dB/m deg Cht
1 11400, 84 27,53 54,00 -16.47 27,21 38.30 Average 312 100 VERTICAL
2 11403 .94 51,85 .00 -22.15 41.52 28,320 Peak 212 100 VERTICAL
Report Format Version: Rev. 01 Page No. - 163 of 348
FCC ID: UZ7AP7522 Issued Date : Oct. 02, 2014



Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 144 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlt  Ower PBead Cablefntenna Preamp T/Pas  4fPos
Frag Level Line Limit Level Less Factor Factor Remack PoliPhasze
MWHz dBuV/m dBu¥Vim dE  dBuV¥ dB  dEfm dE deg i
1 11435 .88 50,42 74.00 -14.5% 49,08 6.71 32.30 34 .67 Peak 317 100 HORIZONTAL
2 11439.36 45.04 54.00 -8.95 234,70 A.701 28.30 34.67 Average 37 100 HORIZONTAL
Vertical
Limlt  Ower PBead Cablefntenna Preamp T/Pas  4fPos
Frag Level Line Limit Level Less Factor Factor Remack PoliPhasze
MWHz dBuV/m dBu¥Vim dE  dBuV¥ dB  dEfm dE deg i
1 11438 66 40,05 74.00 -13.95 49,71 &.71 38,30 34 67 Peak 19 100 VERTICAL
2 11439.04 45.%6 54.00 -8.44 35,22  A.71 28.30 34.67 Average 19 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 54 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit 0Ower Read Cablefntenma Preanp TiPos  &/Pos
Level Line Limit Level Less Factor Factor Remark FoliPhasze
dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 I5811.00 5&.70 74.00 -17.30 45.27 7.95 38,45 34,97 Peak 14 100 HORIZONTAL
2 158101.42 42.34 34,00 -11.66 30,81  7.95 38,45 34,07 Average 14 100 HORIZONTAL
Vertical
Limit Ower Eead Cablefnternma Preamp T/Pos AfFPos
Level Line Limit Lewel Loss Factor Factor Remark PolfPhase
dBul m dBuVim dE  dBu¥ dB dBf i dB dag i
1 I15806.84 42.53 54,00 -11.47 31.10 7.95 38.45 34,97 Average 242 100 VERTICAL
2 15809.24 56.67 74.00 -17.33 45,24 7.95 38,45 34.97 Peak 242 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 62/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlt Oswer Eead Cablefnterma Preamp Ti/Pos AfPos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuW m dBuVim iE  dBu¥ dB dBf i3] dag i
1 1061502 51.61 74.00 -22.39 41,62 a.40 38,38 34.99 Peak 315 100 HORIZONTAL
2 10619.88 37.38 34.00 -16.42 27.59  a.a0 38,38 34,099 Aveyage 315 100 HORIZONTAL
0005025, 76 42,02 34,00 -11.97 30073 7,90 35, 36 25,05 Aveyage 6 100 HORIZONTAL
4 1593206 S56.63 74.00 -17.37 45,36  7.99 3B .36 35.08 Peak 76 100 HORIZONTAL
Vertical
Limit Ower Eead Cablefntenna Preamp T/Fos A4fFos
Fregq Level Line Limit Lewel Loss Factor Factor Eemark FolfFPhase
MHz dBuV/m dBuVim iE  dBu¥ dB dBfm il 3] dag i
1 10616.98 51.05 74.00 -22.95 41.06 a.40 38 38 34.99 Peak aa 100 VERETICAL
2 10619.72 37.12 54.00 -16.88 27.13  a.a0 38,38 34,99 Aveyage ag 100 VERTICAL
30159606 42.05 54.00 -11.95 30,75 7.99 38,36 235.05 Average ila 100 VERTICAL
4 1502906 56,18 74.00 -17.82 44,88  7.99 38 .36 325,05 Peak ila 100 VERETICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 102/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cablefnterma Preanp T/Paz  &/Fos
Fregq Level Line Limit Lewvel Loss Factor Factor Remark FPol/Phase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 11016.68 50.75 74.00 -23.25 40,69  A.47 38,30 34.71 Peak 74 100 HORIZONTAL
2011020012 3708 54,00 216,92 27.02 0 £.47 3230 34,71 Average 74 100 HORIZONTAL
Vertical
Limlit oOser Eead Cablefnterma Preamp Ti/Pos AfPos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuWV/m dBuV/m dB  dBu¥ dB  dBfm dB deg i
1 1101994 37,35 34,00 -1é6.65 27.29  &.47 28,20 34,71 Average 231 100 YERTICAL
2 1102z.00 50081 74.00 -23.19 40,74 A48 3B.30 34,71 Peak 231 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 110/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlit oOser Eead Cablefnterma Preamp Ti/Pos AfPos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuWV/m dBuV/m dB  dBu¥ dB  dBfm dB deg i
1 11102.58 37,60 34.00 -16.40 27.48 46,52 28,20 34,70 Aveyage 200 100 HORIZONTAL
2 1110380 51.35 74.00 -22.65 41.23  A.52 38,30 34,70 Peak 200 100 HORIZONTAL
Vertical
Limit Ower FRead Cabledntenma Preamp T/Pos  4&/Pos
Frag Level Line Limit Level Less Factor Factor Remack Foli{Phasze
MWHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 1109728 51.00 74.00 -23.00 40,88  &£.52 38,30 34.70 Peak 10 100 WERTICAL
2 11099.84 37.5% 54.00 -16.44 27.44  £.52 .30 34.70 Average 1o 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 134/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit oOwer Eead Cablefnternnma Preamp T/Fos AfFPos
Freq Level Line Limit Level Loss Factor Factor Eemark PoliPhaze
MHz dBuV m dBuVsm iE  dBu¥ dB  dB/fm dEB dag i
1 1132988 37.75 54.00 -16.25 27.4%  a.45 238.30 34,60 Average 50 100 HORIZONTAL
2 1134320 51.04 74.00 -22.96 40,76 a4.65 38,30 24,67 Peak 50 100 HORIZONTAL
Vertical
Limit Ower Eead Cablefnterma Preamp T/Pos AfPos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuV m dBuVim dE  dBu¥ dB  dBfm dE dag i
1 11340.20 37.70 34.00 -16.30 27.43  a.45 38.30 324,68 Average 340 100 VERTICAL
2 1134270 51.48 74.00 -22.54 41,18 a.45 38,30 34.67 Peak 340 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 142/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit  Ower Read Cabledntenna Preamp T/Pas  4fPos
Frag Level Line Limit Level Less Factor Factor Remack Fol{Phase
MWHz dBuV/m dBuVim dB dBu¥ 4B dBfm dE deg Cim
1 11415, 76 55,99 74,00 -18.01 45,66  6.70 38,30 24,67 Peak 244 100 HORIZONTAL
2 11424.24 41.43 54.00 -12.57 31.10 A.70 38.30 34.67 Average 244 100 HORIZONTAL
Vertical
Limit 0Ower Read Cablefntenma Preanp TiPos  &/Pos
Frag Level Line Limit Level Less Factor Factor Remark FoliPhasze
MWHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 11415.72 56,64 74.00 -17.36 46,31 &.70 38,30 34 67 Peak 12 100 VERTICAL
20 11424 .32 41.56 34,00 -12.44 31,23 6,70 38,30 234,67 Average 1a 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 /
Test Engineer Nick Peng Configurations
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 15873 016 55.58 74.00 -15.42 44.22 7.97 3840 35.01 Peak 142 100 HORIZONTAL
20 1587372 41.85 34,00 -12.15 30,49 7.97 3340 35.01 Average 142 100 HORIZONTAL
Vertical
Limit Ower Read Cabledntenma Preamp T/Pas  4/Pos
Frag Level Line Limit Lewel Less Factor Factor Remark Fol{Phase
MWHz dBuV/m dBu¥Vim dE  dBuV¥ dB  dEfm dE deg i
1 15866.56 55.00 74.00 -17.91 44.73 7.97 38,40 35.01 Peak 33n 100 VERTICAL
20 1587372 41.94 34.00 -12.06 30.5% 7.97 33.40 35.01 Average 338 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO0/Nss1 VHT80 CH 106 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cablefnterma Preanp T/Paz  &/Fos
Fregq Level Line Limit Lewvel Loss Factor Factor Remark FPol/Phase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 11059.40 51.15 74.00 -22.85 41.05  A.50 38,30 34.70 Peak 13 100 HORIZONTAL
2 11083.92 37.58 54,00 -16.42 27.4%  £.50 3B.30 34,70 Average 12 100 HORIZONTAL
Vertical
Limit Ower Read Cablefnterma Preanp T/Paz  &/Fos
Fregq Level Line Limit Lewvel Loss Factor Factor Remark FPol/Phase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 11058.62 52.15 74.00 -21.85 42.05  A.50 38,30 34.70 Peak 216 100 VERTICAL
2 110&1.38 37.67 54.00 -16.33 27.57  6.50 3R.30 34.70 Average 216 100 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT80 CH 122/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlit oOser Eead Cablefnterma Preamp Ti/Pos AfPos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuWV/m dBuV/m dB  dBu¥ dB  dBfm dB deg i
1 1121964 37,58 34,00 -1é6.42 27.38 6,50 28,20 34,69 Aveyage 208 100 HORIZONTAL
2 11220088 51.57 74.00 -22.43 41.37  A.50 3B.30 34,69 Peak 208 100 HORIZONTAL
Vertical
Limit Ower Read Cablefnterma Preanp T/Paz  &/Fos
Fregq Level Line Limit Lewvel Loss Factor Factor Remark FPol/Phase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 1122252 51.21 74.00 -22.79 41.001  A.59 38,30 34,69 Peak 154 100 VERTICAL
20 1122430 37.45 5400 216,55 27.25  £.50 330 34 .69 Average 154 100 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT80 CH 138/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim dEB dBu¥ 1B dEBSm dB dag Ci
1 11375.90 51.85 74.00 -22.05 41.55 6&.67 38.30 34 67 Peak 40 100 HORIZONTAL
20 11279.04 37.96 54.00 -16.04 27.65  A.68 20,30 34,67 Average 40 100 HORIZONTAL
Vertical
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim dEB dBu¥ 1B dEBSm dB dag Ci
1 11376.52 51.54 74.00 -22 .46 41.24 6,67 38.30 34 67 Peak 304 100 VERTICAL
20 1127928 3B.30 54.00 -15.70 27.99  A.88 20,30 34,67 Average 304 100 VERTICAL
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to

be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT20 CH 52/
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit Over Read Cableintenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m deé dBuy dB  dB/m dB cm deg
1 15780, 95 46.88 54,00 -7.12 37.87 G.14 38.11 35.24 Average 119 323 HORIZMITAL
p 15780.05 57.84 74,00 -16.36 48,63 G.14 38,11 35,24 Peak 119 323 HORIZMITAL
Vertical
Limit Over Read Cableintenna Preamp LfPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m ds dBuy dB  dB/m dB cim deg
1 15780,65 42,95 54,080 -11.04 33,95 a.14 38,11 35,24 Average 130 145 WERTICAL
P 15780,85 53.60 74,00 -20.40 44,59  6.14 385,11 35,24 Peak 10 145 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 60 /
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit Over PRead Cablefntenna Preamp LfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol /Phase
MHz dBub m dBu Sm dB  dBuy ds  dB/m dB cm deg
1 1ocal, 12 39,30 54,00 -14.7a 30,60 5.01 38.92 35.213 Average 1o0 171 HORIZHITAL
2 10602,34 50,531 74.00 -23.49 41.81 S.01 38,92 35.23 Peak 100 171 HORIZCHITAL
3 159al,92 44,87 54,00 -9.93% 35,26 B.15% 37,92 35,216 Average 112 73 HORIZMITAL
4 15996,12 56,68 74,00 -17.3F 47,88 B.15 37,92 35,17 Peak 112 73 HORIZCHITAL
Vertical
Limit Over Read Cableintenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHZ dBuv/m dBuym dB dBuy ds  dB/m dB <im deg
1 10600, 69 37,73 54,00 -16.27 29,05 5.01 38,92 35.15 Average 160 157 WERTICAL
b 1o96al,75% 52,21 74,00 -21.79 43,51 5.01 38,92 35,23 Peak 100 17 WERTICAL
] 15899, 71 54,85 74.00 -19.12 46.05 G.15 37.9 35,16 Peak 100 167 WERTICAL
4 15902.76 41.55 S54.00 -12.45 32.74 6,15 37.92 35,26 fverage 100 157 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 64 /
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limdt Over Read Cableintenna Preamp LfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fol /Phase
MHz dBuv'/m dBut'/m dB - dBud dé dB/m dB €m deg
1 10640,31 37.51 54.00 -16.49 28.79 5.01 38.93 35.12 Average 100 19¢ HORIZCHITAL
b 140,62 50,49 74,00 -23.51 41.77 5.01 35,93 35,212 Peak 100 146y HORIZHITAL
kS 15958.11 51.43 74,00 -22.57 42.71 B.15 37.85 35,28 Peak 100 244 HORIZOHITAL
4 15958.57 35.06 54.00 -15.% 29,34 B.15 37.83 35.1F Average 100 2944 HORIZIONTAL
Vertical
Limdit Over Read Cablefntenna Preamp L/Pas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv m dBuim dB dBwy ds  dB/m dB <m deg
1 1oa32, 89 38,23 54.00 -15.77 219,51 5.01 38.93 35.12 Average 160 31l WERTICAL
2 losdd, 22 50.72 74,00 -23.25 42.00 5.01 38,93 35.22 Peak 160 316 VERTICAL
3 15957, 68 38.47 54,00 -15.53 29,75 5,15 37,85 35.18 Average 100 194 WERTICAL
4 159%2.856 51.58 74,00 -22.4F 42,86 5,15 37,85 35,28 Peak 100 199 WERTICAL
Report Format Version: Rev. 01 Page No. - 177 of 348
FCC ID: UZ7AP7522 Issued Date : Oct. 02, 2014



Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCS0/Nss1 VHT20 CH 100/
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit Over Read Cableintenna Preamp LiPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBul/m dé dBuy dB  dB/m db cm deg
1 10999, 71 50.37 74,00 -23.65 41.34 5.01 39.00 34,98 Peak 100 1449 HORIZMITAL
2 11000.04 37.32 54.00 -16.68 28.219 5.01 39.09 34.98 Aveérage 100 149 HORIZONTAL
Vertical
Limit Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvm dBut/m de dBuv dB  dB/m dB i deg
1 11099.40  37.69 54.00 -16.31 28.66 5.01 39,00 34,98 Average 100 97 VERTICAL
& 11odd.12 50061 74000 -23.39 41.58  5.91 39,00 34,98 Peak igo 97 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20CH 116/
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit Over Read Cabledntenna Preamp LfPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvm dBut/m de dBuy dB  dB/m dB cm deg
1 11159, 68 42,02 54,08 -11.9% 32,85 5.4 39,13 35,00 Average 130 &0 HORIZOHTAL
2 11159, 78 55.04 74,00 -18.96 45,87 5.84 39,13 35,00 Peak 100 G0 HORIZCHTAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuim dBut/m de dBuv dB  dB/m dB i deg
1 11158.37 54.49 74.00 -19.51 45.352 5.4 39,13 35,00 Peak 130 351 WERTICAL
2 11161.85 41.44 54.00 -12.56 32,16 5.95 39,13 35,00 Average 1a0 351 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCSO/Nss1 VHT20 CH 140/
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBut/m dé dBuv dB  dB/m db il deg
1 11399.77 51.61 74.00 -22.39 472 2% 5.18 39.32 35.4 Peak 1a0 159 HORIZOMTAL
F 11399, 868 35.96 54.00 -15.04 29.58 5.1@ 39.3:@ 35.94 Average 1040 159 HORIZOMITAL
Vertical
Limit Over Read Cablefntenna Preamp L/Pas T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBul/m dé dBuy dB  dB/m db ci deg
1 11399, 21 51.5%0 74.00 -22.50 42,12 5.19 39.3% 35.4 Peak 1a0 T2 WERTICAL
F 11491.37 38.33 54.00 -15.67 28.95 5.1@ 39.3:@ 35.94 Average 1040 T2 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 144 /
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit Over Read Cableintenna Preamp LfPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m ds dBuy dB  dB/m dB cim deg
1 11446,.79 47.85 54.080 -6.15 35,44 5.10 39,35 35.04 Average 130 56 HORIZOHITAL
P 11442, 29 61.73 74,00 -12.27 52.31 5.11 39,35 35.4 Peak 10 56 HORIZONTAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBut/m dé dBuv dB  dB/m db cm deg
1 11437.85 60,25 74.00 -13.75 50.84 5.10 39,35 35,04 Peak 130 359 YERTICAL
2 11438.34 47.61 54.00 -5.39 385.:10 5.1@ 39.35 35.4 Average 100 359 YWERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCSO/Nss1 VHT40 CH 54 /
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit Over Read Cableintenna Preamp LiPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBul/m dé dBuy dB  dB/m db cm deg
1 15808,.60 52.77 74.00 -21.23 43,80 6.14 385.07 35,24 Peak 100 H0 HORIZCHITAL
2 15511.85 49.91 54.00 -13.99 31.4 6.14 35.07 35.24 Average 100 0 HORIZONTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuvim dBut//m dé dBuy dB  dB/m dB cm deg
1 15808, 96 39.94 54,00 -14.06 30,97 6,14 35.07 35,24 Average 130 223 WERTICAL
2 15811.11 53.68 74.00 -20.32 471 G.14 38,07 35,24 Peak 130 222 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 62/
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 1TX)
Horizontal
Limit Owver Read Cablefntenna Preamp LiPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv m dBuim dB dBwy ds  dB/m dB <m deg
1 1oal9, 93 37,88 54.00 -16.12 29,18 S.01 38.92 35.13 Average 160 113 HORIZCHITAL
2 19620,25 50,93 74,00 -23.07 42,23 5.01 38,92 35.23 Peak 160 113 HORIZOMITAL
3 15927, 26 38,850 54.00 -15.20 30,02 G.15 37,99 35.17 Average 100 255 HORIZCHITAL
4 15927.51 52,47 74,08 -21.53% 43,89 5,15 37,90 35,27 Peak 100 255 HORIZOMITAL
Vertical
Limdit Over Read Cableintenna Preamp LfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv'/m dBut'/m dB - dBud dé dB/m dB €m deg
1 10618.43 37.16 54.00 -16.84 28.46 5.01 38.92 35.13 Average 100 192 WERTICAL
& 190621.16 50,33 74,00 -23.67 41.63 5.01 38,92 35.13 Peak 100 192 WERTICAL
S 15927.75% 51.59 74,00 -22.41 4:2.81 G.15 37.99 35,27 Peak 150 246 WERTICAL
4 15951.41 35.64 54.00 -15.36 29,87 5,15 37.90 35,18 Average 100 246 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 102/
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 1TX)
Horizontal
Limit  Over Read Cableintenna Preamp afPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuy dB  dB/m dB Cill deg
1 11913.78 51.45 74.00 -22.55 42.40 5.02 39.01 34,95 Peak 1a0 300 HORIZONTAL
2 11019.81 37.64 54.00 -16.36 28.59 5,02 39.01 34,98 Average 100 300 HORIZOHTAL
Vertical
Limit Over Read Cablefntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBul/m dé dBuy dB  dB/m db ci deg
1 11011, 22 5Q.96 74,00 -23.34 41.91 5.92 39.01 34,95 Peak 1a0 221 WERTICAL
2 11018.33 37.48 54.00 -16.52 28.43 5.02 39.01 34.98 Average 100 211 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 110/
Test Engineer Nick Peng Configurations )
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit  Over Read Cableintenna Preamp afPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuy dB  dB/m dB Cill deg
1 11092, 85 50.41 74,00 -23.59 41.:9  5.03 39,08 34,99 Peak 100 175 HORIZOMTAL
2 11093.17 37.72 54.00 -16.28 28.680 S5.03 39.08 34.99 hAverage 100 175 HORIZOHTAL
Vertical
Limit  Over Read Cableintenna Preamp afPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuim dBut/m de dBuy dB  dB/m dB cim deg
1 11090,.71 50,67 74.00 -23.33 41.55 5.03 39,08 34,99 Peak 100 141 WERTICAL
2 11o9a.74 37.36 54.00 -lo.64 28,24 5.93 39,08 34,99 Average 1a0 141 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCSO/Nss1 VHT40 CH 134/
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit Over PRead Cableintenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBut/m deé dBuy dB  dB/m dB cm deg
1 1134a,32  385.40 54,00 -15.680 29,07 5.09 39,27 35,03 Average 1aa 3446 HORLZOHMITAL
P 11347,.63 50.67 74,00 -23.33 41.33 5.09 39,28 35.03 Peak 130 346 HORLIZMITAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBut/m dé dBuv dB  dB/m dB cin deg
1 11341.38 50.85% 74.00 -23.15 41.52 5.09 39,27 35,05 Peak 1a0 138 WERTICAL
2 11347.02 37.68 54.00 -16.32 28.34 5.09 39,28 35.03 Average 160 138 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT40 CH 142/
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit  Over Read Cableintenna Preamp afPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuy dB  dB/m dB Cill deg
1 11421.25 55.86 74.00 -158.14 46.47 5.18 39.33 35.4 Peak 100 357 HORIZOMTAL
2 11427.12 42,04 54.00 -11.96 32.85 5.10 39.33 35.04 Average 100 357 HORIZOHTAL
Vertical
Limit Over Read Cablefntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBuv/m dé dBuy dB  dB/m de ci deg
1 11419.16 56,00 74.00 -18.00 46,62 5.18 39.32 35.d4 Peak 1a0 3 VERTICAL
2 11412.79 43.39 54.00 -190.61 34.00 5.1@ 39.33 35.4 Average 1040 3 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 /
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 1TX)
Horizontal
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuvm dBut/m de dBuy dB  dB/m dB cm deg
1 15860.93  35.27 54.00 -15.73 29.40  &.14 37,99 35,26 Average 130 272 HORLIZMITAL
2 1587304 5046 74,00 -23.54 41.61 G.14 37,97 35,26 Peak 130 272 HORIZMITAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuim dBut/m de dBuv dB  dB/m dB i deg
1 15867.37 51.86 74.00 -22.14 43,01 G.14 37,97 35,26 Peak 130 %1 WVERTICAL
2 1587E. 11 38.12 54.00 -15.88 29,27 G.14  37.97 35,26 Average 1a0 31 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO/Nss1 VHT80 CH 106 /
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit Over Read Cableintenna Preamp LfPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m ds dBuy dB  dB/m dB cim deg
1 11050.96 37.77 54.00 -16.23 38,70 5.2 39.04 34,99 Average 130 341 HORIZOMITAL
P 11056,47 50,15 74,00 -23,.82 41.10 5.82 39.05 34,99 Peak 10 341 HORIZOMITAL
Vertical
Limit Over Read Cabledntenna Preamp LfPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvm dBut/m de dBuy dB  dB/m dB cm deg
1 11051.83 37.37 54.00 -16.83 28.30 5,02 39,04 34,99 Average 130 138 WERTICAL
2 11051.86 50,29 74,00 -23.71 41,12 5.0 39.04 34,99 Peak 100 188 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCSO0/Nss1 VHT80 CH 122/
Test Engineer Nick Peng Configurations )
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit Over Read Cabledntenna Preamp LfPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvm dBut/m de dBuy dB  dB/m dB cm deg
1 11235.42 37.08 54.00 -16.92 27.86  5.06 39,17 35.01 Average 130 281 HORIZMITAL
2 11227.79 51.05 74.00 -22.95 41.81 5.06 39,19 35,01 Peak 100 201 HORIZMITAL
Vertical
Limit Over Read Cableintenna Preamp LfPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m ds dBuy dB  dB/m dB cim deg
1 11225.42 37.62 54.00 -16.38 28540 5.06 39,17 35,01 Average 130 154 WERTICAL
P 11225.42 49,27 74,00 -24.73 40,05 5.06 39,17 35,01 Peak 10 154 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 138 /
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Horizontal
Limit  Over Read Cablefntenna Preamp &/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBut/m deé dBuy dB  dB/m dB i deg
1 115373.24 37.84 54.00 -16.16 28.49 5,09 39,29 35,03 Average 1 92 HORIZMITAL
2 11377.88 59.92 74.00 -23.08 41.57 5.09 39,29 35.03 Peak 1o 92 HORIZMITAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvm dBut/m de dBuy dB  dB/m dB <in deg
1 11370.64 37.680 54.00 -16.40 28,25 5.09 39,29 35,03 Average 1 155 YERTICAL
2 11375.46 5Q.66 74.00 -23.34 41.31 5.99 39.29 35.03 Peak 10 185 YERTICAL
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT20 CH 52/
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 15778.68 62,28 74.00 -11.72 53,17 G.14 38,11 35,24 Peak 100 TE HORIZONTAL
2 15780.92 49.14 54.00 -4.856 40.13 G.14 38.11 35.24 Average 1a0 78 HORIZONTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 1577164 61.95 74,00 -12.05 52.93 .14 38,11 35,23 Peak 1a9 139 WERTICAL
2 15778.60 45.99 54.00 -5.10 39.859 G.14 38.11 35.24 Average 109 139 YERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.1Tac MCSO/Nss1 VHT20 CH 60/
Test Engineer Nick Peng Configurations ] )
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp LfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark FPol /Phase
MHz dBuv/m dBulm di dBu dé dB/m dB €m deg
1 19598.16 52,91 74,00 -21.09 44,23 5.@1 38.92 35,25 Peak 160 &7 HORIZOMITAL
x 10600.68 40,04 54.00 -13.94 31.36 5.@1 38,92 35.15 Average 100 &7 HORIZMITAL
3 15896.60 58.25 74.00 -15.75 49.42 65.15 37.94 35.26 Peak 113 T8 HORIZHITAL
4 1589700 449.05 54.00 -9.95 35,22 15 37.94 35.26 Average 113 78 HORLIZICHTAL
Vertical
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 18599, 80 35.850 54.00 -15.28 30.12 5.01 3§.92 35.215 bLverage 1a1 360 VERTICAL
2z 1&599. 88 51.25 74.00 -21.75 42.57 5.01 38.92 35,25 Peak 1a1 360 VERTICAL
3 15893.88 43.62 54.00 -19.35 34.79 B.15% 37,94 35,16 Average 164 137 WERTICAL
4 159,12 56,77 74,00 -17.23 47,94 5,15 37.92 35.26 Peak 1o 157 WERTICAL
Report Format Version: Rev. 01 Page No. - 193 of 348

FCC ID: UZ7AP7522

Issued Date : Oct. 02, 2014



Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.1Tac MCSO/Nss1 VHT20 CH 64 /
Test Engineer Nick Peng Configurations ] )
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 18635.96 50.46 74,00 -23.54 41.74 .01 38.93 35,22 Peak 160 &l HORIZHITAL
2z 1o638.68 37.99 54,00 -16.01 29,27 5.01 38.93 35.212 Average 100 Gl HORIZMITAL
3 15954.52 39,95 54.00 -14.04 31.24 G.15% 37,85 35.218 Average 160 332 HORIZOMITAL
4 15957.04 52,68 74.00 -21.32 43.9%G 5.15% 37.85% 35.25 Peak 100 332 HORIZOMTAL
Vertical
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 18639, 76 37.42 54.00 -16.58 23.70 5.01 38.93 35.22 bLverage 160 360 VERTICAL
2z lood2, 20 49,75 74,00 -24.235 41.03 5.01 38.93 35,22 Peak 100 360 VERTICAL
3 15957.12 39,50 54.00 -14.50 30.78 B.15% 37,85 35.218 Average 160 253 WERTICAL
4 15957.28 52,09 74.00 -21.91 43.37 5.15% 37.85% 35.25 Peak 100 253 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCSO/Nss1 VHT20 CH 100/
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 1a999, 88 37.10 54,00 -16.99 285,497 5.01 39.00 34,95 Average 1aa 154 HORIZMITAL
2 11001.56 49.77 74,00 -24.25 40.74 5.01 39,00 34,98 Peak 1a0 154 HORIZMITAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11005,96 36.76 54,00 -17.24 27,72 5.01 39.01 34,95 Average 1aa 296 YERTICAL
2 11007, 96 49.78 74,00 -24.22 40.74 5.01 39,01 34,98 Peak 1a0 296 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20CH 116/
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11166,12 43,40 54,00 -10.60 34,23 5.4 39,13 35,00 Average 1aa & HORIZMHITAL
2 11168, 24 56.19 74,00 -17.81 47.02 5.4 39,13 35,00 Peak 1a0 & HORIZOHITAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11159.56 42.06 54.00 -11.94 32.89 5,84 39,13 35.00 Average 1aa 350 WERTICAL
2 11159, 88 54.02 74,00 -19.98 44,85 5.4 39,13 35,00 Peak 1a0 350 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 140/
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11404, 20 35.41 54.00 -15.5%9 29,03 5.1@ 39.3% 35.4 Average 1aa 140 HORIZMITAL
2 11409, 50 51.45 74.00 -22.55 42,497 5.10 39,32 35,34 Peak 1a0 140 HORIZMITAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11395,72 53.65 74.00 -20.35% 44,17 5.1@ 39,32 35,04 Peak 130 1 WERTICAL
2 11399.36 49.03 54.00 -13.97 30.65 5.1@ 39.3: 35.4 Average 1ao 1 YVERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 144 /
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11439, 00 49.58 54.00 -4.42 40,17 5.1@ 39.35 35.4 Average 156 94 HORIZCHITAL
2 11441.36 4.1 74,00 -9.82 54.77 5.10 39,35 35,34 Peak 156 94 HORIZCHITAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11441.56 50.14 54.00 -3.80 40.73 5.1@ 39.35 35.4 Average 1aa 356 WERTICAL
2 11445, 84 o402 74,00 -9.98 54,60 5.11 39,35 35.04 Peak 1a0 356 WERTICAL
Report Format Version: Rev. 01 Page No. - 198 of 348
FCC ID: UZ7AP7522 Issued Date : Oct. 02, 2014



Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 54 /
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 15812,85 51.60 74.00 -22.40 42,63 G.14 38,07 35,24 Peak 100 157 HORIZOMITAL
2 15814.62 39.38 54.00 -14.62 30.41 G.14 35.07 35.24 Average 1a0 157 HORIZONTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 15816,83 51.10 74,00 -22.99 472,16 6,14 385.04 35,24 Peak 100 283 WERTICAL
2 15818.72 39.35 54.00 -14.65 30.41 G.14 385.84 35.24 Average 1a0 283 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCSO/Nss1 VHT40 CH 62 /
Test Engineer Nick Peng Configurations ) )
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 19621.57 5@.41 74,00 -23.59 41.71 .01 38.92 35.23 Peak 160 217 HORIZOHMITAL
2z 19623.85 37.36 54.00 -1l6.6d 28.06 5.01 38.92 35.13 Average 100 217 HORIZOHMITAL
3 15932.84 385.71 54,00 -15.29 29.% G, 15 37,99 35,18 Average 160 360 HORIZONTAL
4 15952.90 51.35 74.00 -22.65 42.5% 5.15% 37.90 35.25 Peak 100 360 HORIZONTAL
Vertical
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 19620.03 37.58 54.00 -16.4r 23.88 5.01 3§.92 35.13 bLverage 160 30d VERTICAL
2z 19620.850 49,79 74,00 -24.21 41.09 5.01 38.92 35.23 Peak 100 304 VERTICAL
3 15926.79 38.67 54,00 -15.33 29.89 G, 15 37,99 35.217 Average 160 297 YERTICAL
4 15960.74 50,99 74,00 -23.01 42,21 5.15% 37.90 35.25 Peak 100 297 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 102/
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11018, 14 37,92 54,00 -16.08 28,87 5.0 39.01 34,98 Average 1aa 202 HORIZMITAL
2 11018, 94 50.50 74,00 -23.50 41.45 5.0 39,01 34,98 Peak 1a0 202 HORIZMITAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11815.74 51.21 74,00 -22.79 42,16 5.02 39,00 34,98 Peak 130 249 WERTICAL
2 11a16.52 37.77 54.00 -16.23 28.72 5.02 39,01 34.95 Aveérage 1ao 249 YWERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 110/
Test Engineer Nick Peng Configurations ) ]
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11192, 69 385.17 54.00 -15.83 29,05 5,03 39.08 34,99 Average 1aa 111 HORIZMITAL
2 11192,77 50.71 74,00 -23.29 41.59 5.03 39,048 34,99 Peak 1a0 111 HORIZMITAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11d99,92  37.57 54.00 -16.43  28.45 5,03 39.08 34,99 Average 1aa 136 YERTICAL
2 11193, 65 50.55 74.00 -23.45 41.43 5.03 39,08 34,99 Peak 1a0 136 YERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 134/
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11338,.72 53,22 74,00 -21.78 42,90 5.08 39,27 35,03 Peak 141 94 HORIZOMTAL
2 11339.62 39.24 54.00 -14.76 29.92 5.08 39,27 35.03 Average 141 24 HORIZONTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11337,12 51.23 74,00 -22.77 41.91 5.08 39,27 35,03 Peak 100 360 VERTICAL
2 11344.39 35.95 54.00 -15.85 29.62 5.09 39,27 35.03 Average 1a0 560 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT40 CH 142/
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11416,.60 585.75 74.00 -15.25 49.36 5.1@ 39,33 35.04 Peak 130 196 HORIZMITAL
2 11424.21 46.99 54.00 -7.91 36.70 5.1@ 39.33 35.4 Average 1ao 196 HORIZONTAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11416.84 45.86 54.00 -8.14 36.47 5.1@ 39.33 35.4 Average 1o9 354 WERTICAL
2 11418.59 59,01 74.00 -14.99 49,62 5.10 39,33 35,34 Peak 109 354 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 /
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 15868.19 50.40 74,00 -23.60 41.55 G.14 37,97 35,26 Peak 130 161 HORIZMITAL
2 15874.12 35.84 54.00 -15.9% 29.19 G.14 37.97 35.26 Average 1ao 1a1 HORIZOHNTAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 15866, 60 385.12 54.00 -15.88 29,27 G.14 37.97 35,26 Average 1aa 303 WERTICAL
2 15873.,61 51.22 74,00 -22.78 42,37 G.14 37,97 35,26 Peak 1a0 303 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO/Nss1 VHT80 CH 106 /
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11655.10 51.06 74,00 -22.9% 41,99  5.02 39,04 34,99 Peak 130 193 HORIZMITAL
2 11957.85 37.62 54.00 -16.38% 285.54 5.02 39,05 34.99 Average 1ao 193 HORIZOHTAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11955.54 37.56 54.00 -16.42 28.50 5,02 39,05 34.99 Average 1aa 143 WERTICAL
2 11064, 98 50,45 74,00 -23.52 41.39  5.03 39,05 34,99 Peak 1a0 143 WERTICAL
Report Format Version: Rev. 01 Page No. - 206 of 348

FCC ID: UZ7AP7522

Issued Date : Oct. 02, 2014



Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCS0/Nss1 VHT80 CH 122/
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11215.24 37.16% 54.00 -16.82 27.9% 5.06 39,17 35.01 Average 1aa 232 HORIZMITAL
2 11226,51 51.45 74.00 -22.55 42,11 5.06 39,19 35,01 Peak 1a0 232 HORIZMITAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11225,13 51.20 74.00 -22.850 41.98 5.06 39,17 35,01 Peak 130 296 YERTICAL
2 11226.51 36.91 54.00 -17.09 27.67 5.06 39.19 35.01 Average 1ao 298 YERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 138 /
Test Engineer Nick Peng Configurations ) )
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cablefntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB i deg
1 11376.88 42.07 54.00 -11.93 32.72 5.09 39.29 35,03 Average 1 360 HORIZCHITAL
2 11381.36 53.26 74.00 -20.74 43.859 5.09 39.31 35,03 Peak 1o 360 HORLZMITAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11375.62 5Q.96 74.00 -23.34 41.59 5.09 39.31 35.03 Peak 1a0 227 YVERTICAL
2z 1138@.96 39.70 54.00 -14.30 30.33 5.09 39,31 35.03 Average 1aa 227 VERTICAL
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuv/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Report Format Version: Rev. 01 Page No. : 208 of 348
FCC ID: UZ7AP7522 Issued Date : Oct. 02, 2014



Report No.: FR441804-08

<For Beamforming Mode >
Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 52/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlit Ower Eead Cablefnterma Preamp TiPos AfFos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuV/ m dBuVim dE  dBuf dB dB S dB dag i
1 15778.40 46,08 54.00 -7.92 234,61  7.93 38,48 24,04 Average 240 100 HORIEONTAL
2 1578340 al.22 74,00 -12.78 49,75 T7.94 38,47 34,94 Peak 240 100 HORIZONTAL
Vertical
Limit oOwer Eead Cablefnterma Preamp T/Pos AfPos
Freq Level Line Limit Level Loss Factor Factor Eemark FolfPhaze
MHz dBuV/ m dBuVim dE  dBu? dB dB S dB dag i
1 15779.58 44,74 54.00 -9.24 33,27 7.93 38,48 34,94 Average 1] 100 VERTICAL
20 15779.96 S5B.75 T4.00 -15.25 47,28 7,93 3B.48 34,94 Peak 1] 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 60 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit oOwer Read Cabledntenna Preamp T/Pos 4&fFos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase
WHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg i
1 10600,22 41.84 54.00 12,06 31.85  6.60 35,38 3500 dverage 285 100 HORIZONTAL
2 10600, 68 55,12 74.00 -15.838 4514 6.60 38,38 3500 Peak 285 100 HORIZONTAL
3 150900.86 &0.15 74.00 -13.85 48,83 7.9% 28,37 35.03 Peak dé 100 HORIZONWTAL
4 1590% .48 46.01 54,00 -7.99 34,69 7,93 38,37 35,03 Average 46 100 HORIZONTAL
Vertical
Limit Ower FRead Cabledntenma Preamp TiPoz  4&/Pos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol{Phase
MWHz dBuV/ m dBuVim dB  dBuV¥ dB  dBEfm dE deg i
1 10599, 02 54.21 74.00 -19.79 44,23 f.60 38,38 325,00 Peak 357 100 VERTICAL
2 10600, 04 40.21 54.00 -13.79 30,23 6,60 35,38 3500 Average 357 100 VERTICAL
30 15899 16 50,690 74.00 -14.31 48.37 7.97 325,38 35.03 Peak 231 100 VERTICAL
4 15901.28% 46,23 54,00 -7.77 34,91 7.9% 35,37 35,03 Average 231 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 64 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Eead Cablefnternna Preamp T/Fos AfFPos

Freg Lewel Line Limit Lewel Loss Factor Factor Eemark PolfPhasze

MHz dBuV/ m dBuVim idE  dBuf dB dB S dB dag i
1 106327.88 54.45 74,00 -19.55 44,48  a6.50 38,37 34,07 Peak 142 100 HORIZONTAL
2 1064%.70 40,87 34,00 -13.013 20088 6,50 38,37 34,07 Average 142 100 HORIZONTAL
30015956.02 45,02 534,00 -8.98 33,79 B.00 38,33 35,10 Awerage 321 100 HORIZONTAL
4 1595712 58,41 74.00 -14.59 48.1% B.00 38,33 35,10 Peak 321 100 HORIZONTAL

Vertical
Limlt Oswer Eead Cablefnterma Preamp Ti/Pos AfPos

Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze

MHz dBuW m dBuVim iE  dBu¥ dB dB S i3] dag i
1 10636.10 40,21 54.00 -13.79 30,22  &A.59 38,37 34.97 Aveyage 254 100 VERTICAL
2 10440, 64 54,01 74.00 -19.99 44,02 A.50 28,37 34,07 Peak 254 100 VERTICAL
300 15958.72 44,98 54,00 -9.0:¢ 33,75 B.00 38,33 35,10 Awveyage 77 100 VERTICAL
4 1505060 SB.59 74,00 -15.41 47.3  B.00 28,33 35,10 Peak 7 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 100/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cablefnterma Preanp T/Paz  &/Fos
Fregq Level Line Limit Lewvel Loss Factor Factor Remark FPol/Phase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 11000.58 54.02 74.00 -19.93 42,97  &.46 38.30 24.71 Peak a3 100 HORIZONTAL
2 11004.00 40.19 54.00 -13.81 230014  &.46 28,30 34,71 Average 303 100 HORIZONWTAL
Vertical
Limit  Ower Read Cabledntenna Preamp T/Pas  4fPos
Frag Level Line Limit Level Less Factor Factor Remack Fol{Phase
MWHz dBuV/m dBuVim dB dBu¥ 4B dBfm dE deg Cim
1 10997 .40 54.41 74.00 -19.59 44.% 6,46 30,30 24.71 Peak &2 100 VERTICAL
2 10999,73 40,13 54.00 -13.87 230,08 A.46 38.30 34.71 Average a2 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20CH 116/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlt Ower Eead Cablefnternnma Preamp T/Fos AfFPos
Freg Level Line Limit Lewel Loss Factor Factor Eemark FolfPhase
MHz dBuW m dBu'Vim dE  dBu¥ dB  dBfm il 3] dag i
1 11156.22 40.50 34.00 -13.50 30.34 &.55 38.30 324,69 Average 54 100 HORIZONTAL
2 1l1a0.24 54.51 74.00 -19.49 44,34 4,56 38,30 324.69 Peak 54 100 HORIZONTAL
Vertical
Limit Ower Eead Cablefnterma Preamp T/Pos AfPos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuV m dBuVim dE  dBu¥ dB  dBfm dE dag i
1 1llaD.46 40.54 34.00 -13.46 30.37  a6.36 38.30 24.69 Average 282 100 VERTICAL
2 Ilial. i0 54.09 74.00 -19.91 42,82  4.56 38,30 34.69 Peak 282 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 140/
Test Engineer Nick Peng Configurations
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Frag Level Line Limit Lewel Loss Factor Factor Remack Fol{Phaze
MWz dBuV/m dBuVim 4B dBuV¥ dB  dE/m dE deg Cin
1 1139950 54.04 74.00 -19.96 43,72 6,60 38,30 34,67 Peak 126 100 HORIZONTAL
2 11404 .60 40,43 34.00 -13.57 30011 &.4%9 38,30 34,87 Average 124 100 HORIZONTAL
Vertical
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 11399.40 55.03 74.00 -15.97 44.71  A.6% 38,30 34,67 Peak 107 100 VERTICAL
2 11404.54 40,51 34.00 -13.49 30,19 4,40 38,30 34,87 Average 107 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 144 /
Test Engineer Nick Peng Configurations
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 11436.48 60,43 74.00 -13.57 50,09  A.71 38,30 34,67 Peak 244 100 HORIZONTAL
20 1143006 45,04 34.00 -85.06 3560 A.701 38,30 34,87 Average 244 100 HORIZONTAL
Vertical
Limit Ower PRead Cabledntenna Preamp T/Pos  &4/Pos
Frag Level Line Limit Level Less Factor Factor Remack PoliPhasze
MWHz dBuV/m dBu¥Vim dE  dBuV¥ dB  dEfm dE deg i
1 1143020 $2.20 74.00 -11.80 51.8&  &.701 38,30 34,67 Peak 19 100 VERTICAL
2 11439.20 47.30 4.00 -6.70 36.95  A.71 35,30 34,67 Average 19 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 54 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlt  Ower PBead Cablefntenna Preamp T/Pas  4fPos
Frag Level Line Limit Level Less Factor Factor Remack PoliPhasze
MWHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 15800.32 5B.45 74.00 -15.55 46,09  7.95 35,45 34,94 Peak 186 100 HORIZONTAL
2 1581848 45.50 34.00 -85.50 34.08 7.95 3544 34,97 Average 186 100 HORIZONTAL
Vertical
Limit 0Ower Read Cablefntenma Preanp TiPos  &/Pos
Frag Level Line Limit Level Less Factor Factor Remark FoliPhasze
MWHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 15804.32 58,30 74.00 -15.70 46 87 7.95 38,45 34,97 Peak 333 100 VERTICAL
2 1581860 44,73 .00 -9.27 33,3 7.95 38 .44 34,097 Average 333 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 62/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Eead Cablefnternna Preamp T/Fos AfFPos
Freg Lewel Line Limit Lewel Loss Factor Factor Eemark PolfPhasze
MHz dBuV/ m dBuVim idE  dBuf dB dB S dB dag i
1 10&20.08 40,77 54.00 -13.23 30,78  aA.60 38,38 34,99 Average 208 100 HORIZONTAL
2 10621.40 34,14 74,00 -19.86 44,15 a.60 38,38 34,09 Peak 208 100 HORIZONTAL
3001582324 45,17 34,00 -8.83 33,87 7.99 3R.34 35.05 Awverage 142 100 HORIZONTAL
4 159246.24 39,19 74.00 -14.81 47.89  7.99 322,34 35.05 Peak 142 100 HORIZONTAL
Vertical
Limit Ower FRead Cabledntenma Preamp TiPoz  4&/Pos
Freg Level Line Limit Lewel Loss Factor Factor Remack Pol/Phase
MWHz dBuV/ m dBuVim dB  dBuV¥ dB  dBEfm dE deg i
1 10610.36 40,57 54.00 -13.4% 30.58  A.60 38,38 34,00 hverage 153 100 VERTICAL
2 1061%.56 54.43 74.00 -19.57 44.44  A.6D 38,38 34,99 Peak 143 100 VERTICAL
30015825,32 500461 74.00 -14.39 48,31 7.99 38,38 35.05 Peak fi 100 VERTICAL
4 1502598 4520 54,00 -%.80 33,90 7.90 3R 34 35,05 Average A& 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 102/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit oOwer Eead Cablefnternnma Preamp T/Fos AfFPos
Freq Level Line Limit Level Loss Factor Factor Eemark PoliPhaze
MHz dBuV m dBuVsm iE  dBu¥ dB  dB/fm dEB dag i
1 1101988 40.18 354.00 -13.82 30,12 &.47 28.30 324.71 Average 2a5 100 HORIZONTAL
2 11020.28 54,35 74.00 -19.65 44,29  a4.47 38,30 24.7] Peak 285 100 HORIZONTAL
Vertical
Limit 0Ower Read Cablefntenma Preanp TiPos  &/Pos
Frag Level Line Limit Level Less Factor Factor Remark FoliPhasze
MWHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 1101956 53,68 74.00 -20.32 43,62  6.47 35.30 34.71 Peak 157 100 VERTICAL
2 11019, 96 40,26 34,00 -13.74 30,20 6.47 38,30 324,71 Average 157 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 110/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlt  Ower PBead Cablefntenna Preamp T/Pas  4fPos
Frag Level Line Limit Level Less Factor Factor Remack PoliPhasze
MWHz dBuV/m dBu¥Vim dE  dBuV¥ dB  dEfm dE deg i
1 11091.28 55,00 74.00 -19.00 44.8% 6.5 35,30 324,70 Peak 124 100 HORIZONTAL
2 11099.80 40.79 54.00 -13.21 230.67 A.52 28,30 34.70 Average 124 100 HORIZONTAL
Vertical
Limit Ower Read Cablefnterma Preanp T/Paz  &/Fos
Fregq Level Line Limit Lewvel Loss Factor Factor Remark FPol/Phase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 1109% .60 55,15 74.00 -18.85 45,02 £.52 38,30 24.70 Peak 271 100 VERTICAL
2 11099, 83 40,63 54.00 -13.37 30.51  A.52 28,30 34.70 Awverage 271 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 134/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Frag Level Line Limit Lewel Loss Factor Factor Remack Fol{Phaze
MWz dBuV/m dBuVim 4B dBuV¥ dB  dE/m dE deg Cin
1 1134248 54.75 74.00 -19.25 44,47 6,65 35,30 34,67 Peak 335 100 HORIZONTAL
20 1134374 40031 54.00 -13.69 30.0% A.485 38.30 34,87 Average 335 100 HORIZONTAL
Vertical
Limit oOwer Eead Cablefnternnma Preamp T/Fos AfFPos
Freq Level Line Limit Level Loss Factor Factor Eemark PoliPhaze
MHz dBuV m dBuVsm iE  dBu¥ dB  dB/fm dEB dag i
1 1132995 40.45 54.00 -13.55 30.1%  a&.45 28.30 34,60 Average la5 100 VERTICAL
2 1134476 52,95 74.00 -20.05 42,656  a.a6 35,30 24,67 Peak 165 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 142/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cablefnterma Preanp T/Paz  &/Fos
Fregq Level Line Limit Lewvel Loss Factor Factor Remark FPol/Phase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 11415.64 53,04 74.00 -15.96 47.71  A.70 38,30 34,67 Peak 255 100 HORIZONTAL
20 1141892 43,82 54,00 10,08 33,49 £.70 3B.30 34,67 Average 255 100 HORIZONTAL
Vertical
Limit  oOwer Eead Cablefnterma Preamp T/Pos AfFPos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuWS m dBuVim dE  dBu¥ dB dBf 1 dB dag i
1 1141412 42,56 54,00 -11.44 32,23 a.70 38,30 34 67 hAveyage 33 100 VERTICAL
20 11421.32 536,29 74,00 -17.71 43,9  A.70 3B.30 34 67 Peak 33 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 /
Test Engineer Nick Peng Configurations
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 1586772 58,72 74.00 -15.28 47.24 7.97 3840 35.01 Peak 71 100 HORIZONTAL
2 1588786 44.75 .00 -09.25 33,29 7,97 3340 35.01 Average 71 100 HORIZONTAL
Vertical
Limit Ower PRead Cabledntenna Preamp T/Pos  &4/Pos
Frag Level Line Limit Level Less Factor Factor Remack PoliPhasze
MWHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 1587078 58,47 74.00 -15.53 47.11  7.97 38.40 35.01 Peak 170 100 VERTICAL
20 15870.82 44.70 34.00 -9.30 33,34 7.97 3340 35.01 Average 170 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO/Nss1 VHT80 CH 106 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlit Ower Eead Cablefnterma Preamp TiPos AfFos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuV/ m dBuVim dE  dBuf dB dB S dB dag i
1 110&64.04 40,40 54.00 -13.40 30,30 &.50 28,30 34.70 Average 135 100 HORIZONTAL
2 11064.94 5385 74.00 -20.15 43,75 A.50 38,30 34,70 Peak 135 100 HORIZONTAL
Vertical
Limit Owver FRead Cabledntenma Preamp T/Pos  4&/Pos
Frag Level Line Limit Level Loss Factor Factor Remark Foli{Phasze
MWHz dBuV/m dBuVim 4B dBuV¥ dB  dEfm dE deg i
1 1105%.68 54.84 74,00 -19.06 44.74 6.50 38,30 34,70 Peak 252 100 VERTICAL
2 11064.22 4040 54,00 -13.60 30,30 &.50 28,30 34.70 Average 252 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT80 CH 122/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Eead Cablefnternna Preamp T/Fos A4fFos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuV m dBuVim dE  dBu¥ dB  dBfm dE dag i
1 11220.76 40.26 534,00 -13.74 320,06  &.59 38,30 34 69 Aveyrage 152 100 HORIZONTAL
2 11221.52 53,63 74.00 -20.37 43,43 A.59 38,30 34,69 Peak 152 100 HORIZONTAL
Vertical
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 11218.56 54,63 74.00 -19.37 44.43  £.59 38,30 34,69 Peak 256 100 VERTICAL
20 11219.92 40,35 54,00 213,65 30015 6,50 3R.30 34,69 Average 256 100 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCS0/Nss1 VHT80 CH 138 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit oOwer Eead Cablefnterma Preamp T/Pos AfPos
Freq Level Line Limit Level Loss Factor Factor Eemark FolfPhaze
MHz dBuV/ m dBuVim dE  dBu? dB dB S dB dag i
1 1137946 40.44 34.00 -13.56 30,13  a.48 38.30 24,67 Average 286 100 HORIZONTAL
2 1138214 53.83 74.00 -20.07 42,62 aA.48 38,30 34.67 Peak 286 100 HORIZONTAL
Vertical
Limit Ower Eead Cablefnternna Preamp T/Fos A4fFos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuV m dBuVim dE  dBu¥ dB dBfm dE dag i
1 11376.50 40.44 34.00 -13.5%6 30,14  a&.47 38.30 34,67 Average 33 100 VERTICAL
2 11381.92 54.81 74.00 -19.19 44.50 a.48 38,30 324.67 Peak 33 100 VERTICAL
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT20 CH 52/
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 15778.83 61.51 74.00 -12.49 52.50 6.14 385.11 35,24 Peak 131 50 HORIZOMITAL
2 15780.87 485.12 54.00 -5.8F 39.11 G.14 38.11 35.24 Average 11 B0 HORIZONTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 15777.10 63,92 74,00 -10.08 54,90 6.14 385.11 35,23 Peak 115 135 WERTICAL
2 15778.93 49.50 54.00 -4.50 40.49 G.14 38.11 35.24 Average 115 135 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.1Tac MCSO/Nss1 VHT20 CH 60/
Test Engineer Nick Peng Configurations ] )
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 19000.62 54.42 74,08 -19.58 45.74 .01 38.92 35,25 Peak 1a3 282 HORIZONTAL
2z 10600, 80 42,22 54.00 -11.78 33.52 5.01 38.92 35.13 Average 1a3 282 HORIZOMITAL
3 15895.00 41,22 54.00 -1:.78 32.39 B.15% 37.94 35,16 Average 183 340 HORIZOHTAL
4 15898.45 54.66 74.00 -19.34 45.83 5.15% 37. 35.26 Peak 183 340 HORIZONTAL
Vertical
Lindt Over Read Cableintenna Preamp LfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark FPol /Phase
MHz dBuv/m dBulm di dBu dé dB/m dB €m deg
1 19601.23 40,54 54,00 -13.16 32.14 5.@01 38,92 35.23 Average 160 192 YERTICAL
x 19601.33 53,88 74.00 -20.1r 45,18 5.1 35.92 35.23 Peak 100 192 YERTICAL
3 15899.42 54.87 74.00 -19.95 45.24 65.15 37.94 35.26 Peak 100 213 WERTICAL
4 15993.14 41.72 54.00 -12.28 32.91 153 37.92 35.26 Average 100 213 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.1Tac MCSO/Nss1 VHT20 CH 64 /
Test Engineer Nick Peng Configurations ] )
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 l1ecdo. 87 40,75 54.00 -13.25 32.03 5.01 38.93 35.22 bLverage 160 233 HORIZOMITAL
2z lood2.ed 54,76 74.00 -19.24 46,04 5.01 38.93 35,22 Peak 100 233 HORIZOMITAL
3 15957.52 41.52 54.00 -1X.45 32.80 B.15% 37,85 35.218 Average 160 T3 HORIZHITAL
4 15957.77 53.95 74,00 -20.05 45.23 5.15% 37.85% 35.25 Peak 100 73 HORIZHITAL
Vertical
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 1ecd4o.45 54.14 74,00 -19.86 45.42 .01 38.93 35,22 Peak 160 265 VERTICAL
2z 19641.59 39,99 54,00 -14.01 31.27 5.01 38.93 35.212 Average 100 265 VERTICAL
3 15955.08 41.45 54.00 -12.55 32.73 G.15% 37,85 35.218 Average 160 177 WERTICAL
4 15956.25 54.49 74,00 -19.51 45.77 5.15% 37.85% 35.25 Peak 100 177 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 100/
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 losmg, 24 53,95 74,00 -20.05 44,92 5.01 39,00 34,98 Peak 100 71 HORIZOMITAL
2 11909.35 41.63 54.00 -12.37 32.60 5.01 39.09 34.98 Average 1a0 71 HORIZONTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 1osma, 12 54,62 74,00 -19.38 45.59  5.01 39,08 34,98 Peak 100 188 WERTICAL
2 11a92.96 49.87 54.00 -13.13 31.84 5.01 39.09 34.98 Average 1a0 188 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20CH 116/
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11159,31 55.78 74.00 -18.22 46,61 5.04 39,13 35,00 Peak 130 226 HORIZMITAL
2 11168.42 45.47 54.00 -10.53 34.350 5.0 39,13 35.00 Average 1ao 226 HORIZONTAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11157.69 49.96 54.00 -13.&4 31.79  5.84 39,13 35.00 Average 1aa 124 WERTICAL
2 11159, 65 53.31 74.00 -20.69 44,14 5.4 39,13 35,00 Peak 1a0 124 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 140/
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11397.48 41.95 54.00 -12.04 32.58 5.1@ 39.3% 35.4 Average 1aa 247 HORIZMITAL
2 11399,58 54.15 74.00 -19.85 44.77 5.10 39,32 35,34 Peak 1a0 247 HORIZMITAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11406, 24 53,91 74.00 -20.09 44,53 5.1@ 39,32 35,04 Peak 130 173 WERTICAL
2 11494.95 41.11 54.00 -12.89 31.73 5.1@ 39.3: 35.4 Average 1ao 173 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 144 /
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11436.35 50.91 54.00 -3.09 41.50 5,19 39,35 35.04 Average 1aa 25 HORIZCHITAL
2 11436,.52 65.63 74.00 -8.37 56,22 5.10 39,35 35,34 Peak 1a0 25 HORIZCHITAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11439, 802 50.858 54.00 -3.12 41.47 5.1@ 39.35 35.4 Average 1aa 233 WERTICAL
2 11441.65 65.81 74.00 -8.19 56,40 5.1@ 39,35 35,04 Peak 1a0 233 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 54 /
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 15807, 24 53,38 74.00 -20.62 44.41 G.14 38,07 35,24 Peak 100 253 HORIZOMTAL
2 15814.81 41.27 54.00 -12.73 32.30 G.14 35.07 35.24 Average 1a0 253 HORIZONTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 15812.50 53.81 74.00 -20.19 44,84 G.14 38,07 35,24 Peak 100 181 WERTICAL
2 15812.60 41.34 54.00 -12.66 32.357 G.14 35.07 35.24 Average 1a0 181 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 62 /
Test Engineer Nick Peng Configurations ) )
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp LfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark FPol /Phase
MHz dBuv/m dBulm di dBu dé dB/m dB €m deg
1 19615.00 49,31 54.00 -13.69 31.61 5.@01 38,92 35.23 Average 160 274 HORIZOMNTAL
x 19623.53 52,80 74.00 -21.20 44.10 5.1 35.92 35.23 Peak 100 274 HORIZONTAL
3 15925.72 54.78 74.00 -19.2! 46.00 6.15 37.90 35.27 Peak 100 236 HORIZCHITAL
4 15959.08 41.79 54.00 -12.21 33.01 8,153 37.90 35.27 Average 100 236 HORIZOMTAL
Vertical
Lindt Over Read Cableintenna Preamp LfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark FPol /Phase
MHz dBuv/m dBulm di dBu dé dB/m dB €m deg
1 19618.72 53,45 74,00 -20.55 44.75 5.@1 38.92 35.23 Peak 160 241 WERTICAL
x 19623.14 40.34 54.00 -13.66 31.54 5.@1 38,92 35.13 Average 100 241 WERTICAL
3 15925.00 54.48 74.00 -19.52 45.70 65.15 37.90 35.27 Peak 100 270 WERTICAL
4 15953.62 41.63 54.00 -12.37 32.86 8,153 37.90 35,28 Average 100 270 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCSO/Nss1 VHT40 CH 102/
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11617.39 49,89 54.00 -13.11 31.84 5.0 39.01 34,98 Average 1aa 330 HORIZMITAL
2 11017,99 53.74 74,00 -20.36 44,69 5,02 39,00 34,98 Peak 1a0 330 HORIZMITAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11917.47 49.51 54.00 -13.19 31.76  5.02 39,01 34.98 Average 1aa 229 WERTICAL
2 11@21.44 53,10 74,00 -20,.90 44,05 5.0 39,01 34,98 Peak 1a0 229 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 110/
Test Engineer Nick Peng Configurations ) ]
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11097, 28 53,97 74,00 -20.05 44,85 5.03 39,08 34,99 Peak 100 75 HORIZOMTAL
2 11191.89 49.53 54.00 -13.47 31.41 5.03 39.08 34.99 Average 1a0 75 HORIZONTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11194, 21 53,11 74.00 -20.89 43,99 5,03 39,058 34,99 Peak 100 123 WERTICAL
2 11184, 63 40.42 54.00 -13.58 31.350 5.03 39.08 34.99 Average 1a0 123 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 134/
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11348.51 54,84 74,00 -19.96 44.71 5.09 39,27 35,03 Peak 100 213 HORIZOMTAL
2 11343.89 49.95 54.00 -13.85 31.62 5.09 39,27 35.03 Average 1a0 213 HORIZOHTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11343%,32 54.52 74.00 -19.48 45.19 5.09 39,27 35,03 Peak 100 301 WERTICAL
2 11343.49 41.91 54.00 -12.99 31.68 5.09 39,27 35.03 Average 1a0 501 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT40 CH 142/
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11421.63% 45.80 54.00 -8.20 36.41 5.1@ 39.33 35.4 Average 1aa 59 HORIZCHITAL
2 11424,801 59.51 74.00 -14.49 50.12 5.10 39,33 35,34 Peak 1a0 59 HORIZCHITAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 1142107 44,01 54.00 -9.99 34,62 5.1@ 39.33 35.4 Average 1aa 228 WERTICAL
2 11421, 200 55.93 74,00 -18.07 46.54 5.10 39,33 35,34 Peak 1a0 228 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 /
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 15865,21 41.35 54.00 -12.85 32.48 6,14 37.99 35,26 Average 1aa 285 HORIZMITAL
2 15872, 16 53.51 74.00 -20.49 4,66 6,14 37.97 35,26 Peak 1a0 285 HORIZMITAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 15872,15 54.85% 74.00 -19.15 46,00 6,14 37,97 35,26 Peak 130 218 WERTICAL
2 15873.00 41.97 54.00 -12.93 32,22 G.14 37.97 35.26 Average 1ao 218 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO/Nss1 VHT80 CH 106 /
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11056,79 40,92 54,00 -13.08 31.84 5.0 39.05 34,99 Average 1aa 74 HORIZCHITAL
2 11062,50 54,25 74,00 -19.72 45,19 5,03 39,05 34,99 Peak 1a0 74 HORIZCHITAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11657.40 53,96 74.00 -20.04 44,88 5.02 39,05 34,99 Peak 130 33 VERTICAL
2 110,61 49.87 54.00 -13.13 31.78 5.03 39,05 34.99 Average 1ao 33 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCS0/Nss1 VHT80 CH 122/
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11215.24  39.9¢ 54.00 -14.08 30.70 5,06 39,17 35.01 Average 1aa 20 HORIZMITAL
2 11215, 24 53.31 74.00 -20.69 44,09 5.06 39,17 35,01 Peak 1a0 20 HORIZMITAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 1121%,24 53,85 74.00 -20.95 43,83 5.06 39,17 35,01 Peak 130 307 WERTICAL
2 11228.62 49.99 54.00 -13.81 31.75 5.06 39.19 35.01 Average 1ao 5307 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 138 /
Test Engineer Nick Peng Configurations ) )
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11375.71 53,41 74.00 -20.59 44.06 5.09 39.29 35,03 Peak 1a0 154 HORIZONTAL
2z 11384.97 41.25 54.00 -12.75% 31.88 5.09 39,31 35.03 Average 1aa 154 HORIZOHTAL
Vertical
Lindt Over Read Cablefntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB i deg
1 11375.24 41.08 54.00 -12.92 31.73 5.09 39.29 35,03 Average 1 214 WVERTICAL
2 11378.21 53.86 74.00 -20.14 44.51 5.09 39,29 35.03 Peak 1o 214 YERTICAL
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Report No.: FR441804-08

<For STBC Mode>
Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 52/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit 0Ower Read Cablefntenma Preanp TiPos  &/Pos
Frag Level Line Limit Level Less Factor Factor Remark FoliPhasze
MWHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 15780.45 &4.80 74.00 -9.011 53.42  7.93 308,48 34.04 Peak 46 100 HORIZONTAL
2 1578l.76 50071 54,00 -3.29 3024 7.94 30047 34,94 Average 46 100 HORIZONTAL
Vertical
Limit oOwer Eead Cablefnternnma Preamp T/Fos AfFPos
Freq Level Line Limit Level Loss Factor Factor Eemark PoliPhaze
MHz dBuV m dBuVsm iE  dBu¥ dB  dB/fm dEB dag i
1 15778.40 50,80 54.00 -3.20 39,33 7.93 232,48 34.94 Average 238 127 VERTICAL
2 1578035 A4.66 74,00 -9.34 53,19 7.93 3B .48 34,94 Peak 238 127 VERTICAL
Report Format Version: Rev. 01 Page No. - 243 of 348
FCC ID: UZ7AP7522 Issued Date  : Oct. 02, 2014



Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 60 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cabledntenna Preamp T/Poz &/Fos

Freg Level Lime Limit Lewel Loss Factor Factor Remack FPol/Phase

MWHz dBuV/m dBuVim dB dBu¥ 4B dBfm dE deg Cm
1 10597 66 57.20 74.00 -16.80 47.22  6.60 35,38 2500 Peak 54 100 HORIZONTAL
2 10600.99 43,06 54.00 -10.94 33,07  &.60 35,38 34,99 Average 54 100 HORIZONTAL
30 15900.06 &3.07 74.00 -10.93 51.75 7.9% 328,37 35.03 Peak 241 100 HORIZONWTAL
4 15903.33% 48,48 54,00 -5.52 37.16  7.9% 38,37 35.0% Average 241 100 HORIZONTAL

Vertical
Limit Ower FRead Cabledntenma Preamp TiPoz  4&/Pos

Freq Level Line Limit Lewel Loss Factor Factor Remark Pol{Phase

MWHz dBuV/ m dBuVim dB  dBuV¥ dB  dBEfm dE deg i
1 10596 .44 54,88 74.00 -19.02 44,80  f.61 38,38 25,00 Peak 297 100 VERTICAL
2 10601, 63 40.64 54.00 -13.36 30,65  6.60 35,38 234,09 hAverage 297 100 VERTICAL
3 15898.73% H3.65 T4.00 -10.35 52,33 7.97 328,38 35,03 Peak 238 133 VERTICAL
4 15899.010 48,45 54,00 -5.55 37.13  7.97 38,38 35,03 Average 238 133 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 64 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit ©Ower Read Cablefntenma Preanp TiPos  &/Pos

Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MWHz dBuV/m dBuVim dB  dBuV dB  dEfm dE deg Ci
1 10640,00 30,44 54,00 -14.56 20,45  6.50 38,37 34.07 average 350 100 HORIZONTAL
2 10642.91 53010 74,00 20,90 432,11 &.50 38,37 34,07 Feak 50 100 HORIZONTAL
3015950.46 54,97 74.00 -19.0% 43,74 B.00 38,33 35,10 Peak 2 100 HORIZONTAL
4 15950.01 41.99 54,00 -12.01 30,76  &.00 38,33 35,10 Average 2 100 HORIZONTAL

Vertical
Limlt Oswer Eead Cablefnterma Preamp Ti/Pos AfPos

Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze

MHz dBuW m dBuVim iE  dBu¥ dB dBf i3] dag i
1 10626.37 26,43 54,00 -15.57 28.44 4,59 35,37 34,97 Average 212 100 VERTICAL
2 10639.97 52.55 74,00 -21.45 42.5 6  6.59 38,37 34,97 Peak 212 100 VERTICAL
300 15950,465 42,11 54,00 -11.89 20,88  &.00 28,23 25,10 Average 240 100 VERTICAL
4 15963.72 56.63 74.00 -17.37 45.40  B.00 38,33 35,10 Peak 244 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 100/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlit Ower Eead Cablefnterma Preamp TiPos AfFos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuV/ m dBuVim dE  dBuf dB dB S dB dag i
1 10999, 92 38,45 54.00 -15.55 28,40 a.46 28.30 324,71 Avervage 56 100 HORIZONTAL
2 11001.87 52.34 74.00 -21.66 42.29 a.46 38.30 324.71 Peak 56 100 HORIZONTAL
Vertical
Limit Ower Read Cabledntenna Preamp TiPo: AfPos
Frag Level Line Limit Level Less Factor Factor Remack Fol{Phase
MWHz dBuV/m dBuVim dB dBu¥ 4B dBfm dE deg Cim
1 1009644 5218 74.00 -21.82 42,13 &6.46 38,30 324,71 Peak 280 100 VERTICAL
210999, 68 38,43 34.00 -15.57 28B.3% A.46 35,30 34.71 Average 280 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20CH 116/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlit oOser Eead Cablefnterma Preamp Ti/Pos AfPos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuWV/m dBuV/m dB  dBu¥ dB  dBfm dB deg i
1 11059.92 38,06 34.00 -15.94 27,80  &.56 28,20 34,69 hAveyage 204 100 HORIZONTAL
2 1118282 51.52 74.00 -22.47 41.% A.56 38,30 34,69 Peak 304 100 HORIZONTAL
Vertical
Limit Ower Read Cablesntenna Preamp T/Po: AfPos
Frag Level Line Limit Level Loss Factor Factor Remack Fol{Phasze
MWHz dBuV/m dBuVim 4B dBuV¥ dB  dEfm dE deg i
1 11156.29 52.28 74.00 .21.72 42,12  A.55 38,30 34,69 Peak a2 100 VERTICAL
20 1115986 3B.35 54,00 -15.65 28,18  6.56 28,30 34,69 Average a2 100 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 140/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit  Ower PBead Cabledntenna Preamp T/Pos  4fPos
Frag Level Line Limit Level Loss Factor Factor Remack Fol{Phasze
MWHz dBuV/m dBuVim 4B dBuV¥ dB  dEfm dE deg i
1 11395, 18 52,18 74.00 -20.82 41.% 6.69 38.30 34 67 Peak 208 100 HORIZONTAL
20 11299.76 38,42 54.00 -15.58 28,10 &.689 28,30 34,67 Average 208 100 HORIZONTAL
Vertical
Limit Ower Read Cablefnterma Preanp T/Paz  &/Fos
Fregq Level Line Limit Lewvel Loss Factor Factor Remark FPol/Phase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 11402 .68 53.24 74.00 -20.76 42.92 4,69 35,30 24,67 Peak 111 100 VERTICAL
2 11403 .46 38,24 54,00 -15.76 27.892  A.689 20,30 34,67 Average 111 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 144 /
Test Engineer Nick Peng Configurations
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 11435.58 59,78 74.00 -14.22 49,44  A.71 38,30 34,67 Peak 3la 100 HORIZONTAL
2 1143888 45,10 34.00 -3.90 34.74 A.701 38,30 34,87 Average i1a 100 HORIZONTAL
Vertical
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 11435 .60 60,946 74.00 -13.04 3S0.62  A.71 38,30 34,67 Peak 20 100 VERTICAL
2 1143879 45.82 34.00 -5.12 35.4% &.701 38.30 34,47 Average 20 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 54 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 15806.21 57.71 74.00 -16.29 4628 7.95 35,45 34,97 Peak 284 128 HORIZONTAL
2 1580950 42,83 54,00 -10.07 31.40  7.95 30,45 34,07 Average 284 128 HORIZONTAL
Vertical
Limlt Ower Eead Cablefnternnma Preamp T/Fos AfFPos
Freg Level Line Limit Lewel Loss Factor Factor Eemark FolfPhase
MHz dBuW m dBu'Vim dE  dBu¥ dB  dBfm il 3] dag i
1 I5806.36 42,81 54.00 -11.019 31.38  7.95 38.45 34,07 Average 238 100 VERTICAL
2 15B10.13 57.17 .00 -16.83 45,74 7.95 38,45 34,97 Peak 238 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 62/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlt Oswer Eead Cablefnterma Preamp Ti/Pos AfPos

Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze

MHz dBuW m dBuVim iE  dBu¥ dB dB S i3] dag i
1 10620.0% 38.45 54.00 -15.55 28.4a aA.60 38,38 34.99 Average a7 100 HORIZONTAL
2 10622.74 52,27 4,00 -21.73 42,28 A.60 3B.38 34,00 Peak a7 100 HORIZONTAL
30015929.40 40,00 54.00 -14.00 28,70  7.99 38,34 35.05 Average 176 100 HORIZONTAL
4 15033.21 53,41 74.00 -20.59 42,14 7.99 33,34 35,08 Peak 176 100 HORIZONTAL

Vertical
Limit Ower Read Cablefnterma Preanp TiPoz  4&/Pos

Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MWHz dBuV/m dBuVim 4B dBu¥ 4B dBfm dE deg Cm
1 10620.00 38.40 54.00 -15.60 28.41  A.&0 38,38 34,00 jvevage 7 100 VERTICAL
2 1062306 53.45 74.00 -20.55 43,46  A.80 3B.38 34,09 Peak 7 100 VERTICAL
300 15826.64 54.3d0 74.00 -19.66 43.04 7.99 3B.3& 35.05 Peak 230 100 VERTICAL
4 15027.44 40,04 54.00 -13.946 28,74 7.90 30,36 35.05 Average 230 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 102/
Test Engineer Nick Peng Configurations
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 1o17. 65 52.26 74.00 21,74 42,20  A.47 35,30 34.71 Peak 223 100 HORIZONTAL
2 11019.73 38,21 34.00 -15.79 28,15 A.47 38.30 34,71 Average 223 100 HORIZONTAL
Vertical
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 11o19.23 52,45 74.00 -21.55 42,29 A.47 35,30 34.71 Peak 311 100 VERTICAL
20 11o19.72 38,29 34,00 -15.71 28,23 4,47 35,30 34,71 Average it 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 110/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower FRead Cabledntenma Preamp T/Pos  4&/Pos
Frag Level Line Limit Level Less Factor Factor Remack Foli{Phasze
MWHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 11097 .46 52.50 74.00 -21.41 42.47  &6.52 35,30 34.70 Peak 220 100 HORIZONTAL
2 11099.82 38,11 34.00 -15.89 27.99  A.52 35.30 324.70 Average 280 100 HORIZONTAL
Vertical
Limlt Ower Eead Cablefnternnma Preamp T/Fos AfFPos
Freg Level Line Limit Lewel Loss Factor Factor Eemark FolfPhase
MHz dBuW m dBu'Vim dE  dBu¥ dB  dBfm il 3] dag i
1 1109983 38.26 354.00 -15.74 28,14  &.52 38.30 34.70 Average a0 100 VERTICAL
2 1110331 52.67 74.00 -21.33 42,55  a4.32 38,30 324.70 Peak a0 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 134/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower Eead Cablefnternnma Preamp T/Fos A4fFPos
Freg Level Line Limit Lewel Loss Factor Factor Eemark FolfPhase
MHz dBuV m dBuVim dE  dBu¥ dB  dBfm dE dag i
1 1133974 38.02 354.00 -15.98 27.75  a&.45 38.30 324,68 Avervage az 100 HORIZONTAL
2 11341.88 51.87 74.00 -22.13 41.59  a.45 38.30 34.67 Peak a2 100 HORIZONTAL
Vertical
Limit oOwer Eead Cablefnternnma Preamp T/Fos AfFPos
Freq Level Line Limit Level Loss Factor Factor Eemark PoliPhaze
MHz dBuV m dBuVsm iE  dBu¥ dB  dB/fm dEB dag i
1 11336.53 37.88 54.00 -16.14 27.59  a.45 238.30 34,60 Average 2a7 100 VERTICAL
2 1134296 51.53 74.00 -22 .47 41.25 4,45 38,30 24,67 Peak 2a7 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 142/
Test Engineer Nick Peng Configurations
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower FRead Cabledntenma Preamp T/Pos  4&/Pos
Frag Level Line Limit Level Less Factor Factor Remack Foli{Phasze
MWHz dBuV/m dBuVim dE  dBuV¥ dB  dEfm dE deg Ci
1 1141%.73 58,18 74.00 -15.82 47.85 &.70 38,30 34,67 Peak 0 100 HORIZONTAL
20 11419.83 41.99 34.00 -12.01 31.65 A.70 38,30 34,67 Average 30 100 HORIZONTAL
Vertical
Limit Ower Read Cabledntenna Preamp T/Pos  &fFos
Fregq Level Line Limit Lewel Loss Factor Factor Remark Pol/FPhase
MHz dBuV/m dBuVim iE dBu¥ 1B 4B m dB dag Ci
1 1141569 58,43 74.00 -14.57 49,10 A.70 38,30 34,67 Peak 22 100 VERTICAL
2 1141887 42.55 54.00 -11.45 32.2 .70 38,30 34,67 Average 22 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlit Ower Eead Cablefnterma Preamp TiPos AfFos
Freq Level Line Limit Level Loss Factor Factor Eemark FoliPhaze
MHz dBuV/ m dBuVim dE  dBuf dB dB S dB dag i
1 15866.35 40.04 54.00 -13.94 28,68  7.96 238.41 35.01 Avervage 202 100 HORIZONTAL
2 15869.90 54.086 74.00 -19.94 42,70  7.97 38,40 35.01 Peak 202 100 HORIZONTAL
Vertical
Limlt Ower Eead Cablefnternnma Preamp T/Fos AfFPos
Freg Level Line Limit Lewel Loss Factor Factor Eemark FolfPhase
MHz dBuW m dBu'Vim dE  dBu¥ dB  dBfm il 3] dag i
1 15867.81 38,97 54.00 -14.03 28,61  7.97 38.40 35.01 Average 48 100 VERTICAL
2 1587137 53.84 74,00 -20.06 42,58  7.97 38,40 35.01 Peak 48 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCS0/Nss1 VHT80 CH 106 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit Ower FRead Cabledntenma Preamp T/Pos  4&/Pos
Frag Level Line Limit Level Less Factor Factor Remack Foli{Phasze
MWHz dBuV/m dBu¥Vim dE  dBuV¥ dB  dEfm dE deg i
1 1105819 52.02 74.00 -21.98 41.82  &.50 38.30 34.70 Peak 293 100 HORIZONTAL
2 11059.31 38,05 54.00 -15.95 27.95  A.50 35.30 34,70 Average 293 100 HORIZONTAL
Vertical
Limit oOwer Eead Cablefnternnma Preamp T/Fos AfFPos
Freq Level Line Limit Level Loss Factor Factor Eemark PoliPhaze
MHz dBuV m dBuVsm iE  dBu¥ dB  dB/fm dEB dag i
1 110&a0.01 32&.11 54.00 -15.89 28.01 &.50 28.30 34,70 Average 110 100 VERTICAL
2 11061.49 52.25 74.00 -21.75 42,15 a.30 38,30 24.70 Peak 110 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT80 CH 122/
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limit  Ower PBead Cabledntenna Preamp T/Pos  4fPos
Freg Level Line Limit Level Loss Factor Factor Remark Fol{Phase
MWz dBuV/m dBuVim 4B dBuV¥ dB  dE/m dE deg Cin
1 11195.,20 51,38 74.00 -22.62 41.19  &.58 38,30 34,69 Peak 138 100 HORIZONTAL
2 1124% .40 37.82 34.00 -16.08 27.59  A.61 38,30 34 868 Average 132 100 HORIZONTAL
Vertical
Limit Owver Read Cabledntenna Preamp TiPos AfPos
Fregq Level Line Limit Lewel Loss Factor Factor Eemark Pol/Phase
MWHz dBuV/m dEuVim 4B dBu¥ 1B  dB/m dB deg cm
1 11221 .46 51.86 74.00 -22.04 41.65  6.60 38,30 34,69 Peak 282 100 VERTICAL
20 11230.07 37.85 4.00 -16.05 27.63 6.60 38,30 34 868 Average 282 100 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
IEEE 802.11ac MCS0/Nss1 VHT80 CH 138 /
Test Engineer Nick Peng Configurations
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Horizontal
Limlt Ower Eead Cablefnternnma Preamp T/Fos AfFPos
Freg Level Line Limit Lewel Loss Factor Factor Eemark FolfPhase
MHz dBuW m dBu'Vim dE  dBu¥ ki dBfm il 3] dag i
1 1137982 38.44 34,00 -15.5& 28,13 A.68 38,30 34,67 Average 70 100 HORIZONTAL
2 1138269 51.82 74.00 -22.1% 41.51 A.65 38,30 34,47 Peak 70 100 HORIZONTAL
Vertical
Limit Ower Eead Cablefnternma Preamp TfPos AfFPos
Freg Level Line Limit Level Loss Factor Factor Eemark Pol{Phaze
MHz dBuV/ m dBuVim dE  dBu? dB dB S dB dag i
1 11377.85 38,82 354.00 -15.018 28.32  A.67 38,30 34.67 Average 315 100 VERTICAL
2 11379.35 52,68 74.00 -20.32 42,37 A.68 2B.30 34,47 Peak il5 100 VERTICAL
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT20 CH 52/
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 15776.802  49.86 54.00 -4.12 40.86 6.14 38.11 35.23 Average 1oz 75 HORIZCHITAL
2 15778, 24 62,83 74.00 -11.17 53.82 G.14  38.11 35,24 Peak 1oz 75 HORIZCHITAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 15778.54 59.79 74,00 -14.21 50.78 G.14 38,11 35,24 Peak 143 138 WERTICAL
2 15779.68 47.32 54.00 -6.68 38.31 G.14 385.11 35.24 Average 145 138 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.1Tac MCSO/Nss1 VHT20 CH 60/
Test Engineer Nick Peng Configurations ] )
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp LfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark FPol /Phase
MHz dBuv/m dBulm di dBu dé dB/m dB €m deg
1 18599, 70 39,51 54.00 -14.49 30,83 5.01 38,92 35,25 Average 101 &3 HORIZOMITAL
x 19604.82 53,28 74.00 -20.7r 44.58 5.01 35.92 35.23 Peak 1a1 B3 HORIZMITAL
3 15895.10 59.81 74.00 -14.19 50.98 65.15 37.94 35.26 Peak 117 349 HORIZCHITAL
4 15990,.06 45.78 54.00 -§.22 36.95 8,153 37.99 35.26 Average 117 349 HORIZOMTAL
Vertical
Lindt Over Read Cableintenna Preamp LfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark FPol /Phase
MHz dBuv/m dBulm di dBu dé dB/m dB €m deg
1 10600.82 36,27 54.00 -17.73  27.57 5.@01 38,92 35.23 Average 160 1464 YERTICAL
x 10604.08 49,40 74.00 -24.60 40.70 5.1 35.92 35.23 Peak 100 144 YERTICAL
3 15895. 04 59,49 74.00 -14.51 50.66 65.15 37.94 35.26 Peak 117 349 YERTICAL
4 15898. 80 45.67 54.00 -§.33 36.84 6.153 37.99 35.26 Average 117 349 YERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.1Tac MCSO/Nss1 VHT20 CH 64 /
Test Engineer Nick Peng Configurations ] )
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 18639.74 36 54,00 -17.68 27.80 5.01 38.93 35.22 bLverage 160 14 HORIZOMITAL
2z loodd. 24 49,39 74,00 -24.61 40.67 5.01 38.93 35,22 Peak 100 14 HORIZOMITAL
3 15956.74 39 54,00 -14.05  31.25 B.15% 37,85 35.218 Average 160 154 HORIZOHITAL
4 15%9%3l.52 53,09 74,00 -20.91 44,37 5.15% 37.85% 35.25 Peak 100 14 HORIZOMITAL
Vertical
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 18639.78 36,48 54.08 -17.5: 27.76 5.01 38.93 35.22 bLverage 160 215 WERTICAL
2z load2, 72 53.54 74.00 -20.46 44,82 5.01 38.93 35,22 Peak 100 215 VERTICAL
3 15958.52 40.13 54.00 -13.87 31.41 B.15% 37,85 35.218 Average 160 207 YERTICAL
4 15959,32 53.25 74,00 -20.75 44.53 5.15% 37.85% 35.25 Peak 100 207 WERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 100/
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 losmg, 42 50,34 74,00 -23.66 41.31 5.01 39,00 34,98 Peak 100 22 HORIZOMITAL
2 11992.80 37.494 54.00 -16.56 25.41 5.01 39.09 34.98 Average 1a0 22 HORIZOHNTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 1o9m7, 82 49.50 74,00 -24.50 40,47 5.01 39,00 34,98 Peak 100 58 VERTICAL
2 110904 36.74 54.00 -17.26 Fu7l 5.01 39.09 34.98 Average 1a0 58 VERTICAL
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Report No.: FR441804-08

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20CH 116/
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11159, 68 56.97 74,00 -17.83 47.80 5.04 39,13 35,00 Peak 130 111 HORIZMITAL
2 11168.99 44.06 54.00 -9.°% 34.59 5.0 39,13 35.00 Average 1ao 111 HORIZOHTAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11166.42 42,55 54.00 -11.42 33.41 5.4 39,13 35,00 Average 1aa 346 WERTICAL
2 11161.16 56.65 74.00 -17.35 47.48 5.4 39,13 35,00 Peak 1a0 346 YERTICAL
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Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 140/
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11397,.84 51.61 74.00 -22.39 42,13 5.1@ 39,32 35,04 Peak 130 &l HORIZOHTAL
2 11395.62 38.01 54.00 -15.99 28.63 5.1@ 39.3: 35.4 Average 1ao Bl HORIZONTAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11398,58 385.50 54.00 -15.50 29,12 5.1@ 39.3% 35.4 Average 1aa 74 VERTICAL
2 11402, 20 50.67 74,00 -23.33 41.:9  5.18@ 39,32 35.34 Peak 1a0 T4 VERTICAL
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Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 144 /
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11439, 76 49.29 54,00 -4.71 39.88 5.1@ 39.35 35.4 Average 1aa 143 HORIZMITAL
2 11441.12 62,47 74,00 -11.53 53.06 5.1@ 39.35 35.04 Peak 1a0 143 HORIZMITAL
Vertical
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11438, 64 61.851 74.00 -12.19 52,40 5.1@ 39.35 35.04 Peak 130 356 VERTICAL
2 11438.72 49.71 54.00 -4.29 40.30 5.1@ 39.35 35.4 Average 1ao 5356 VERTICAL
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Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 54 /
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 15803,.44 55.45 74.00 -18.55 46,48 G.14 38,07 35,24 Peak 100 TE HORIZONTAL
2 15804.458 42.00 54.00 -12.800 33.03 G.14 35.07 35.24 Average 1a0 78 HORIZONTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 15812, 20 55,28 74.00 -18.72 46.31 G.14 38,07 35,24 Peak 100 144 WERTICAL
2 15817.56 42.00 54.00 -12.00 33.06 G.14 385.84 35.24 Average 1a0 144 WERTICAL
Report Format Version: Rev. 01 Page No. - 267 of 348

FCC ID: UZ7AP7522

Issued Date : Oct. 02, 2014



Report No.: FR441804-08

Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCSO/Nss1 VHT40 CH 62 /
Test Engineer Nick Peng Configurations ) )
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 18619, 80 35,99 54,00 -15.01 27.29 5.01 3§.92 35.13 bLverage 160 53 HORIZMITAL
2z 1ooke. 28 48.67 74,00 -25.33 39.9% 5.01 38.92 35,22 Peak 100 53 HORIZMITAL
3 15923, 24 39,85 54.00 -14.15 31.07 G.15% 37,99 35.217 Average 160 156G HORIZCHITAL
4 15934.68 52,86 V4.00 -21.14 44,12 5.15% 37.87 35.28 Peak 100 15@ HORIZCHTAL
Vertical
Lindt Over Read Cableintenna Preamp LfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark FPol /Phase
MHz dBuv/m dBulm di dBu dé dB/m dB €m deg
1 1ools. o4 45,48 74,00 -25.5r 39.78 5.@1 38.92 35.23 Peak 160 192 YERTICAL
x 1o62e.04 35,84 54.00 -18.16 27.14 5.@1 38,92 35.13 Average 100 192 YERTICAL
3 15924.24 52,91 74.00 -21.09 44,13 65.15 37.90 35.27 Peak 100 196 YERTICAL
4 159537.44 39,85 54.00 -14.15 31.11 15 37.87 35.28 Average 100 196 YERTICAL
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Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCSO/Nss1 VHT40 CH 102/
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11024,72 49,72 74,00 -24,28 40,65 5.02 39,05 34,98 Peak 130 T2 HORIZOMNTAL
2 11025.85 49.51 54.00 -13.19 31.74 5.02 39,03 34.98 Aveérage 1ao 72 HORIZONTAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 116,52 39.91 54.00 -14.09 30.86 5.02 39,01 34,98 Average 1aa 116 YERTICAL
2 11024, 88 50.65 74.00 -23.35 41.58 5.02 39,05 34,98 Peak 1a0 116 YERTICAL
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Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 110/
Test Engineer Nick Peng Configurations ) ]
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 11098, 20 51.27 74,00 -22.73 42,15 5.03 39,08 34,99 Peak 130 359 HORIZMITAL
2 111897.80 385.22 54.00 -15.78F8 29.09 5.05 39.09 34,99 Average 1ao 359 HORIZONTAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 1109, 92 37.56 54,00 -16.44  285.44 5,03 39.08 34,99 Average 1aa 295% WERTICAL
2 11196, 24 50.17 74,00 -23,85 41.45 5.03 39,08 34,99 Peak 1a0 295% WERTICAL
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Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCSO/Nss1 VHT40 CH 134/
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11335.32 38.71 54.00 -15.29 29.39 5,05 39,27 35.03 Average 1aa 243 HORIZMITAL
2 11342, 00 49.86 74.00 -24.14 40.53 5.09 39,27 35,053 Peak 1a0 243 HORIZMITAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11335,28 385.49 54.00 -15.51 29,17 5.08 39.27 35.03 Average 1aa 142 WERTICAL
2 11347,.68 49.858 74.00 -24.12 40.54 5.09 39,28 35,03 Peak 1a0 142 WERTICAL
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Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT40 CH 142/
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11423, 16 S58.13 74.00 -15.87 48.74 5.1@ 39,33 35,04 Peak 100 194 HORIZOMTAL
2 11427.88 453.91 54.00 -10.09 34.52 5.1@ 39.33 35.4 Average 1a0 194 HORIZOHNTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11418.68 59,458 74.00 -14.52 50.09 5,18 39.33 35.04 Peak 100 360 VERTICAL
2 11422.64 44.70 54.00 -9.30 35.351 5.1@ 39.33 35.4 Average 1a0 560 VERTICAL
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Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 /
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dé dBuv dB dB/m db cm deg
1 15873.56 53,22 74.00 -20.78 44,37 G.14 37,97 35,26 Peak 130 59 HORIZOHTAL
2 15878.52 49.71 54.00 -13.29 31.36 G.14 37.97 35.26 Average 1ao 5% HORIZONTAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 15877.88 40,40 54.00 -13.680 31.55 G.14 37.97 35,26 Average 1aa 128 WERTICAL
2 15879, 36 53.51 74.00 -20.49 44,65 G.15 37.97 35,26 Peak 1a0 128 WERTICAL
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Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO/Nss1 VHT80 CH 106 /
Test Engineer Nick Peng Configurations ] )
Chain 1 + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11953.84 37.07 54,00 -16.93 28.00 5,02 39,04 34,99 Average 1aa 152 HORIZMITAL
2 11657.52 50.12 74.00 -23.88 41.04 5.02 39,05 34,99 Peak 1a0 152 HORIZMITAL
Vertical
Limit Over Read Cabledntenna Preamp &/Pos  T/Peos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB cm deg
1 11@61.36  37.05 54.00 -16.9% 7.9  5.03 39,05 34.99 Average 1aa 1a9 WERTICAL
2 11063, 16 50.17 74,00 -23.85 41.08 5.03 39,05 34,99 Peak 1a0 1o WERTICAL
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Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT80 CH 122/
Test Engineer Nick Peng Configurations ) )
Chain 1 + Chain 2
Test Date Jun. 13, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11216,.60 50,93 74,00 -23.87 41.71 5.06 39,17 35,01 Peak 100 145 HORIZOMTAL
2 11219.23 37.68 54.00 -16.32 28.46 S5.06 39,17 35.01 Average 1a0 145 HORIZONTAL
Vertical
Limit Over Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11219, 23 51.29 74,00 -22.71 42,407 5.06 39,17 35,01 Peak 100 306 VERTICAL
2 11228.14 37.46 54.00 -16.54 28.22 5.06 39,19 35.01 Average 1a0 506 VERTICAL
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Temperature 24°C Humidity 56%
) _ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 138 /
Test Engineer Nick Peng Configurations ) )
Chain T + Chain 2
Test Date Jun. 12, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi / 2TX)
Horizontal
Lindt Over Read Cableintenna Preamp &iPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut/m dié dBuy dB dB/m db i deg
1 11375.88 53.31 74.00 -20.69 43,96 5.09 39.29 35,03 Peak 1a0 &3 HORIZONTAL
2z 11380, 84 39.97 54.00 -14.05 30.60 5.09 39,31 35.03 Average 1aa B3 HORIZONTAL
Vertical
Lindt Over Read Cablefntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuvim dBul/m dé  dBuy dB  dB/m dB i deg
1 1137844 49.78 54.00 -13.22 31.43 5.09 39.29 35,03 Average 1 1 YERTICAL
2 11379.898 53.83 74.00 -20.17 446 5.09 39.31 35,03 Peak 1o 1 VERTICAL
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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4.6. Band Edge Emissions Measurement
4.6.1. Limit

For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of —27 dBm/MHz.

For transmitters operating in the 5.470-5.725 GHz band: all emissions outside of the 5.47-5.725 GHz band
shall not exceed an e.i.r.p. of —27 dBm/MHz.

In addition, In case the emission fall within the restricted band specified on 15.205(q), then the 15.209(q)
limit in the table below has o be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)

0.009~0.490 2400/F(kHz) 300

0.490~1.705 24000/F(kHz) 30

1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

4.6.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the spectrum

analyzer.
Spectrum Parameter Setting
Attenuation Auto
Span Frequency 100 MHz
RBW / VBW (Emission in restricted band) 1MHz / 3MHz for Peak, TMHz / 10Hz for Average
RBW / VBW (Emission in non-restricted band) | TMHz / 3MHz for Peak

4.6.3. Test Procedures

1. The test procedure is the same as section 4.5.3, only the frequency range investigated is limited to
100MHz around bandedges.

4.6.4. Test Setup Layout
This test setup layout is the same as that shown in section 4.5.4.
4.6.5. Test Deviation

There is no deviation with the original standard.
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4.6.6. EUT Operation during Test

For Non-beamforming mode:

The EUT was programmed to be in continuously transmitting mode.

For beamforming mode:

The EUT was programmed to be in beamforming transmitting mode.

For STBC mode:

The EUT was programmed to be in continuously transmitting mode.
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<For Non-Beamforming Mode >

4.6.7. Test Result of Band Edge and Fundamental Emissions

Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO0/Nss1 VHT20 CH 52, 60,
Test Engineer Nick Peng Configurations ]
64 / Chain 2
Test Date Jun. 03, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Channel 52
Limit Ouer Read Cableintenna Preamp &fPos T/ /Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Fol /Phase
MHz dBuv/m dBuv/m dB  dBuy dé dB/m dB m deg
1 5131.57 ©4.55 74,9090 -9.45 6l.9% 3.43 34.09 34,91 Peak 116 245 WERTICAL
Z 2132.37 52.64 54,99 -1.36 50,03 3.43 34,99 34.91 Average 116 245 WERTICAL
3 5256,80 121.69 11%.89 3.46 34,25 34.91 Peak 115 245 WERTICAL
4 5258.40 118,16 167,36 3.48 0 34,25 34.91 Average 116 245 WERTICAL
5 5374.84 50,44 54,08 -3.56 47.45 3,50 34.41 34,92 fverage 116 245 WERTICAL
& 5376.44 62,45 74,00 -11.55 59.46 3.50 34.41 34,92 Peak 116 245 WERTICAL
ltem 3, 4 are the fundamental frequency at 5260 MHz.
Channel 60
Limit Over FRead Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuv/m dB  dBuy dé dB/m dB <m deg
1 5298.40 108,47 195.58 3.48 34.32 34.91 Average 1o0 299 YERTICAL
2 5295.40 119,72 116,85 3.4% 34.32 34.91 Peak 100 299 VERTICAL
3 5350.00 52,75 54,08 -1.25% 49,78 3.49 34,39 34.91 Average 100 299 YERTICAL
4 5352.24 69,32 74,00 -4.68 66,35 3.49 34,39 34,91 Peak 100 299 WERTICAL
ltem 1, 2 are the fundamental frequency at 5300 MHz.
Channel 64
Limit Over FRead Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuv/m dB  dBuy dé dB/m dB <m deg
1 5321.28 145,65 102.74 3.48 34.34 34,91 Average 160 300 VERTICAL
2 5322.56 117.14 114,22 3.49 34,34 34,91 Peak 160 300 VERTICAL
3 5350,00 52.59 54,00 -1.41 49,62 3.49 34,39 34,91 Average 100 300 VERTICAL
4 5351.92 TO.30 74,00 -3.70 a7.33 3.49 34,39 34,91 Peak 100 300 VERTICAL
ltem 1, 2 are the fundamental frequency at 5320 MHz.
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Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 100,
Test Engineer Nick Peng Configurations )
116, 140/ Chain 2
Test Date Jun. 03, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Channel 100
Limit Over FRead Cableéntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBui/m dB dBwy de  dB/m dB <m deg
1 5458.40 46.92 54,99 -7.08 43.79 3.5 34.53 34.92 Average 1o 122 WERTICAL
Z 545840 66,47 74000 -7.53 63.34 3.5 34,53 34,92 Peak 1a0 123 WERTICAL
3 5467.76 T71.51 Y4.09 -1.49 69,36 3.5 34.55 34,92 Peak 100 122 WERTICAL
4 470,00 50,463 4,00 -3.35 47.50 3.52 34.55 34.92 Average 100 122 WERTICAL
& 5501, 28 164,67 1a1.45 3.54 34,60 34.92 Average 100 122 WERTICAL
& 5502, 24 116,30 115. 08 3.5 34,60 34.92 Peak 100 122 WERTICAL
ltem 5, 6 are the fundamental frequency at 5500 MHz.
Channel 116
Limit  Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark FPol /Phase
MHz dBuv'/m dBuy//m dB  dBuy dB  dB/m dB cm deg
1 S457.98 52.42 54,08 -1.58 49,29 3.52 34,53 34.92 bLverage 1a0 57 WERTICAL
z S460.00 63.06 V4,00 -19.93 59,95 3.52 34.53 34.92 Peak 160 57 WERTICAL
kS S460,.39 52,69 54,08 -1.31 49.56 3.52 34,53 34.92 bLverage 160 57 WERTICAL
4 5467.60 64,95 74,00 -9.95 60,90 3.5 34.55 34,92 Peak 100 57 WERTICAL
5 5581, 650 105.45 192,19 3.56 34.63 34.93 Average 100 57 VERTICAL
& S581.60 115.19 111.95 3.56 34,63 34,93 Peak 100 57 VERTICAL
ltem 5, 6 are the fundamental frequency at 5580 MHz.
Channel 140
Limit Over PRead Cablefntenna Preamp LfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol /Phase
MHz dBub m dBu Sm dB  dBuy ds  dB/m dB cm deg
1 5697,.92 112,85 169,52 3.50 34,68 34.9% Peak 124 243 WERTICAL
Z 5695, 56 101,08 97. 75 3.59 34.68 34.94 Average 124 243 WERTICAL
3 5725.00 485,25 54,08 -5.75% 44,94 .60 34,69 34,94 Average 124 243 WERTICAL
+ 5735.16 T2.31 74,00 -1.69 68.9G 3.680 34.69 34,99 Peak 124 243 WERTICAL
ltem 1, 2 are the fundamental frequency at 5700 MHz.
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Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO/Nss1 VHT20 CH 144 /
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 06, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Channel 144
Limdt Qwer Read Cableintenna Preamp &/Pos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBui/m dB  dBuy dé  dB/m dB < deg
1 5720.80 118.75 115.44 3.60 34,69 34,94 Peak 160 G2 WERTICAL
2 5721.60 197.78 1ad. 45 F.60 34,69 34,94 Average 1o0 G2 WERTICAL
3 5850.00 49,02 54,00 -4.93 45.59 .04 34,74 34.95 Average 160 G2 WERTICAL
+ S5850.00 ©0.97 74,00 -13.03 57.54 .64 34.74 34.95 Peak 100 G2 WERTICAL
ltem 1, 2 are the fundamental frequency at 5720 MHz.
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Temperature 24°C Humidity 56%
; ) ; . IEEE 802.11ac MCSO/Nss1 VHT40 CH 54, 62/
Test Engineer Nick Peng Configurations )
Chain 2
Test Date Jun. 03, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Channel 54
Limit Ouer Read Cableintenna Preamp &fPos T/ /Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuv/m dBu dé  dB/m db cm deg
1 5273.85 194,26 1a1.43 3.47 34,27 34.91 bLverage 160 299 YVERTICAL
2 5274.49 117.40 114.57 3.47 34,27 34,91 Peak 100 299 YERTICAL
3 5351.60 52.78 54.900 -1.22 49.81 3.49 34,39 34.91 Average 100 299 YERTICAL
+ 5353.53 68.63 74.00 -5.37 o5.646 3.49 34.39 34.91 Peak 100 299 YERTICAL
ltem 1, 2 are the fundamental frequency at 5270 MHz.
Channel 62
Limit Over FRead Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuv/m dBuy de dB/m db cm deg
1 5314.17 199.43 106,52 3.48 34.34 34,91 Peak 1a1 7 WERTICAL
X 5314.49 97.67 ., 7o 3.48 34.34 34.91 Average 1a1 57 WERTICAL
3 5350.00 52.74 54009 -1.26 49,77 3.49 34,539 34.91 Average 121 57 WERTICAL
4 5351.92 69,87 74,00 -4.13 66,90 3.49 34.39 34,91 Peak 181 57 WERTICAL
ltem 1, 2 are the fundamental frequency at 5310 MHz.
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Temperature 24°C Humidity 56%
. ) . . IEEE 802.1Tac MCSO/Nss1 VHT40
Test Engineer Nick Peng Configurations )
CH 102, 110, 134 / Chain 2
Test Date Jun. 03, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Channel 102
Limit  Owver Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark FPol /Phase
MHz dBuv/m dBuv/m dB  dBuv de dB/m dB cm deg
1 S458.72 48,89 54,800 -5.91 44,95 3.52 24,53 34.92 bLverage 160 54 WERTICAL
2 5458.72 F0.66 V4,00 -3.34 67.53 3.52 34.53 34.92 Peak 100 54 WERTICAL
3 S4G9.0d4 Tr.41 Y4000 -1.59 69,26 3.52 34.55 34,92 Peak 1o 54 WERTICAL
4 5470.00 51.70 54,00 -1.30 48.55 3.5 34.55% 34.92 Average 100 54 WERTICAL
5 5514.49 935,27 5. 0 3.54 34.61 34.92 fverage 150 54 VERTICAL
& 5524.42 110.95 1a7.72 3.54 34,61 34.92 Peak 100 54 WERTICAL
ltem 5, 6 are the fundamental frequency at 5510 MHz.
Channel 110
Limit  Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark FPol /Phase
MHz dBuv'/m dBuy//m dB  dBuy dB  dB/m dB cm deg
1 S458.88 69.49 74,08 -4.51 66.36 3.52 34.53 34,92 Peak 1a0 124 WERTICAL
z S460.30 51.82 54.00 -2.15% 48.89 3.5 34.53 34.92 Average 1o 124 WERTICAL
3 B465.67 52,92 54,00 -1.08 49.77 3.52 34,55 34.492 bLverage 1o 1x4 WERTICAL
4 5468.56 T70.30 Y4000 -3.78 87.15 3.5 34.55 34,92 Peak 100 124 WERTICAL
5 5554.81 103,18 <, Sk 3.55 34.62 34.93 Average 100 124 VERTICAL
& 5554.81 115.45 112.21 3.55 34.62 34.93 Peak 100 124 WERTICAL
ltem 5, 6 are the fundamental frequency at 5550 MHz.
Channel 134
Limit Over PRead Cablefntenna Preamp LfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol /Phase
MHz dBub m dBu Sm dB  dBuy ds  dB/m dB cm deg
1 5651.86 199,94 106. 62 3.59 34,67 34,9 Peak 160 147 YERTICAL
2 5653.78 100,12 M, 79 3.59 34.68 34.94 Average 1o0 187 YERTICAL
3 5725.80 53,23 54,00 -1.77 48.8% .60 34,69 34,94 Average 160 187 YERTICAL
+ 5726.28 69.31 74,00 -4.69 65.9G 3.60 34.69 34.94 Peak 100 187 YERTICAL
ltem 1, 2 are the fundamental frequency at 5670 MHz.
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Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 142/
Test Engineer Nick Peng Configurations ]
Chain 2
Test Date Jun. 06, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Channel 142
Limit  Over Read Cableintenna Preanp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuvim dButm dB  dBuy dB  dB/m dB €m deg
1 5714.81 163.33 99,99 3.60 34.68 34,9 Average 131 250 WERTICAL
2 5715.81 115.59 112,24 .68 34,69 34,9 Peak 1a1 250 WERTICAL
3 S8GG,.93 66,99 68,20 -1.26 63,500 3,65 3474 34,9 Peak 1al 250 YERTICAL
ltem 1, 2 are the fundamental frequency at 5710 MHz.
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Temperature 24°C Humidity 56%
; _ : ; IEEE 802.11ac MCS0/Nss1 VHT80 CH 58, 106
Test Engineer Nick Peng Configurations )
/ Chain 2
Test Date Jun. 03, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Channel 58
Limit Over FRead Cableéntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fol /Phase
MHz dBuv/m dBuv/m dBE dBuy dé  dB/m dB m deg
1 5143.59 54.83 F4.09 -19.17 52.20 3.43 34.11 34.91 Peak 100 391 YERTICAL
Z 5150, 00 43,63 54,00 -19.37 41.00 3.43 34,11 34.491 bAverage 1a0 301 WERTICAL
3 5283.59 92,18 &9, 32 3.47 34.30 34.91 Average 100 301 WERTICAL
4 5285, 99 105,62 1a2.76G 3.47 34,30 34,91 Peak 100 391 WERTICAL
& 5353.21 52,40 54,09 -1.60 49,43 3.49 34,39 34.91 Average 100 301 YERTICAL
& 5354.01 685.85 74.00 -5.15 65.88 3.49 34,39 34,91 Peak 100 301 WERTICAL
ltem 3, 4 are the fundamental frequency at 5290 MHz.
Channel 106
Limit Over FRead Cableéntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuy/m dB  dBuy dé  dB/m dB om deg
1 5452.79 Ti.48 V4.9 -1.52 69,35 3.52 34.53 34,92 Peak 1o 58 WERTICAL
Z S4e0, 00 51,19 54,08 -2.81 48.06 3.52 34,53 34.92 bLverage 1o 58 WERTICAL
3 S467.60 Tl.94 V400 -2.06 B85.79 3.5 34.55 34,92 Peak 100 58 WERTICAL
4 S4T0,00 52,36 54,909 -1.84 49,21 3.52 34.55 34.92 Average 100 58 VERTICAL
5 5541,.22 93,31 ). OF 3.55% 34,81 34.92 Average 100 58 WERTICAL
& 5546, 03 106,38 103,14 3.55 34,6l 34.92 Peak 100 58 WERTICAL
ltem 5, 6 are the fundamental frequency at 5530 MHz.
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Temperature 24°C Humidity 56%
) . : ) IEEE 802.11ac MCSO/Nss1 VHT80
Test Engineer Nick Peng Configurations )
CH 122, 138 / Chain 2
Test Date Jun. 04, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 1TX)
Channel 122
Limit Ower Read Cableintenna Preamp LiPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark FPol/Phase
MHz dBuv/m dBut'/m di dBu dé dB/m dB ] deg
1 S5460.00 51.22 S54.00 -1.78 48.09 3,51 34.53 34.92 Average 100 146 VERTICAL
2 S460.00 67.27 74.00 -6.73 64.14 3,52 34.53 34.92 Peak 100 146 VERTICAL
3 5468.40 67.40 74.900 -6.60 64,25 3,52 34,55 34.92 Peak 100 146 VERTICAL
1 SAT0.00 52.62 54.00 -1.38% 49,47 3.52 34.55 34,92 Lverage 1o 146 YERTICAL
5 55O6.38 95,38 92.12 3.56 34.63 34.93 fLverage 1060 146 WERTICAL
& SEG0. 30 197,95 134,68 3.56 34.64 34,93 Peak 100 146 VERTICAL
7 57215.00 51.40 S54.00 -1.60 48.05 3,60 34.69 34.94 Average 1060 146 YERTICAL
& 716,60 64.22 T4.00 -9.78 60.87 3.60 34.69 34,94 Peak 100 146 VERTICAL
ltem 5, 6 are the fundamental frequency at 5610 MHz.
Channel 138
Limdt Over Read Cableintenna Preamp L4/Pas T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv m dBuySm dB  dBuy dBé dB/m dB <m deg
1 Se95, 01 97,66 b, 33 3.59 34,68 34.9%4 Average 166 59 VERTICAL
2 5701.22 111.96 108,63 3.59 34,68 34,94 Peak 106 59 WERTICAL
3 5550.00 52.57 54.00 -1.43 49.14  3.64 34.74 34.95 Average 106 59 VERTICAL
4 5851.60 68.25 74,00 -5.75 64.82 3.64 34.74 34,95 Peak 106 54 VERTICAL
ltem 1, 2 are the fundamental frequency at 5690 MHz.
Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
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Temperature 24°C Humidity 56%
. ) . . IEEE 802.1Tac MCSO/Nss1 VHT20 CH 52, 60,
Test Engineer Nick Peng Configurations ) ]
64 / Chain 1 4+ Chain 2
Test Date Jun. 04, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Channel 52
Limdt Owver Read Cableintenna Preamp LiPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBui/m dB  dBuy ds  dB/m dB cm deg
1 S141.99 52,55 54,99 -1.45 49,92 3.43 34,11 34.91 Average 1ax 119 WERTICAL
x 5143.80 63.59 74,00 -10.41 50,95 3.43 34,11 34.91 Peak 160 119 YERTICAL
3 5261.900 197,95 195,14 3.400 34,27 34.91 Average 160 119 YERTICAL
4 5264.00 118.78 115. % 3.46 34,27 34,91 Peak 160 119 YERTICAL
5 5373.00 51.54 54,00 -2.46 48.55 3.49 34,41 34.91 Average 160 119 YERTICAL
& 5378.00 62,49 74,00 -11.51 59.47 3.50 34.44 34,92 Peak 100 119 WERTICAL
ltem 3, 4 are the fundamental frequency at 5260 MHz.
Channel 60
Lindt Over Read Cableintenna Preamp LfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark FPol /Phase
MHz dBuv/m dBulm di dBu dé dB/m dB €m deg
1 5299, 20 106,26 193.37 3.48 34,32 34.91 Average 160 54 WERTICAL
x 5301.20 116.74 113,85 3.48 34.32 34.91 Peak 100 54 WERTICAL
3 5371.20 65.48 74.00 -5.5@ 62.49 3.49 34.41 34.91 Peak 100 54 WERTICAL
4 53Fl.60 52.83 54.00 -1.17 49.81 3.30 34.49 34.92 Average 100 53 VERTICAL
ltem 1, 2 are the fundamental frequency at 5300 MHz.
Channel 64
Lindt Over Read Cableintenna Preamp LiPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHzZ dBuv/m dBuy/m dB dBuwy ds  dB/m dB <m deg
1 5321.20 195.33 1a2.42 3.4% 34.34 34.91 Average 1al 127 WERTICAL
> 5321.20 117.34 114.45 3.48 34.34 34,91 Peak 1a1 127 WERTICAL
3 5351.20 5i.65 54,00 -1.35 49.68 3.49 34,39 34.91 Average 181 1:7 WERTICAL
4 5352.80 7Tl.26 T4.00 -2.74 BE.29 3.49 34.39 34.91 Peak 101 127 WERTICAL
ltem 1, 2 are the fundamental frequency at 5320 MHz.
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Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.1Tac MCSO/Nss1 VHT20 CH 100,
Test Engineer Nick Peng Configurations ) ]
116, 140 / Chain 1 + Chain 2
Test Date Jun. 04, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Channel 100
Limdit Owver Read Cableintenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBut'/m dB  dBud dé dB/m dB cm deg
1 5421.00 49,04 54,00 -4.9% 45,97 3.51 34.48 34.92 Average 160 54 WERTICAL
Z 5453.00 63,11 74,00 -19.89 59.9% 3.52 34.53 34.92 Peak 100 54 WERTICAL
3 546900 51.30 54,00 -2.70 418.15 3.52 34.55 34.92 Average 160 54 WERTICAL
4 546900 TIi.cb V4.00 -1.40 69.45 3.52 34.55 34.92 Peak 160 54 WERTICAL
5 5495, 80 115.94 112.73 3.53 34.60 34.92 Peak 100 54 WERTICAL
& 5499, 00 104,90 lal. a9 3.533 34.60 34.92 Average 100 54 YVERTICAL
ltem 5, 6 are the fundamental frequency at 5500 MHz.
Channel 116
Lindt Over Read Cabledntenna Preamp LiPas  T/Pos
Freq Level Line Limit Level Loss Factaor Factor Remark Pol /Phase
MHzZ dBudv/m dBuv/m dB  dBuy ds  dB/m db cm deg
1 5456.00 61.99 74,00 -12.18 58.77 3.52 34.53 34,92 Peak 160 289 VERTICAL
2 5459.80 52,38 54,00 -1.62 49,25 3.52 34,53 34.92 fLverage 160 289 YERTICAL
3 S5461.00 52,82 54.00 -1.18 49.89 3.5 34.53 34.92 Average 100 289 YERTICAL
+ S464.00 62.33 74,00 -11.67 59.1% 3.52 34.55 34.92 Peak 100 289 YERTICAL
5 5574.00 116.94 112.79 3.55% 34.63 34.93 Peak 100 2859 VERTICAL
& 5579.00 106,23 182.97 3.56 34.63 34.93 Average 100 285D VERTICAL
ltem 5, 6 are the fundamental frequency at 5580 MHz.
Channel 140
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 5698, 20 112,98 189, 65 3.59 34,68 34,94 Peak 160 57 WERTICAL
2z 5700.850 102,12 93, 79 3.59 34.68 34,94 Average 100 57 WERTICAL
3 5725.80 50.23 54,00 -3.77 46.8% .60 34,69 34.94 Average 160 57 WERTICAL
+ 576,00 TJi.el F4.00 -1.39 69,26 3.60 34.69 34.9% Peak 100 57 WERTICAL
ltem 1, 2 are the fundamental frequency at 5700 MHz.
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Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 144 /
Test Engineer Nick Peng Configurations ) )
Chain T + Chain 2
Test Date Jun. 10, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Channel 144
Linit Over Read Cablefntenna Preamp a&fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuvm dBut/m de dBuv dB  dB/m dB ciil deg
1 5722.,00 119,83 187,48 .60 34.689 34,9 Average 1 303 WERTICAL
2 5722.00 121.44 118,89  3.60 34.69 34,9 Peak 100 303 WERTICAL
3 S5E50.900 66.76 68.20 -1.44 63.33  3.64 34.74 34,95 Average 10 303 VERTICAL
ltem 1, 2 are the fundamental frequency at 5720 MHz.
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Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCSO/Nss1 VHT40 CH 54, 62/
Test Engineer Nick Peng Configurations ) )
Chain T + Chain 2
Test Date Jun. 05, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Channel 54
Limit Owver Read Cablefintenna Preamp LiPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark FPol /Phase
MHz dBuv/m dBulm dBu dé dB/m dB €m deg
1 5257.60 115.19 112.39 3.46 34,25 34.91 Peak 100 245 WERTICAL
i 5274.50 163,13 100, 30 3.47 34,237 34.91 Average 100 245 WERTICAL
3 5350.40 68.56 74.00 -5.44 65.59 3.49 34.39 34.91 Peak 100 245 WERTICAL
4 5352.40 52.84 54.00 -1.16 49,87 3.49 34.39 34.91 Average 100 245 WERTICAL
ltem 1, 2 are the fundamental frequency at 5270 MHz.
Channel 62
Limit Over PRead Cabledntenna Preamp L/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuy/m dBuy dé  dB/m db cm deg
1 5297.20 98,05 45, 1G 3.4% 34,32 34.91 Average 1o0 239 WERTICAL
2 297,60 110,01 167,12 3.48 34.32 34,91 Peak 100 239 YERTICAL
3 5350.00 52,69 54,08 -1.31 49,72 3.49 34,39 34.91 Average 160 239 YERTICAL
4 5352.00 To.75 74,08 -3.25 67.78 3.49 34,39 34,91 Peak 100 239 YERTICAL
ltem 1, 2 are the fundamental frequency at 5310 MHz.
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Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.1Tac MCSO/Nss1 VHT40
Test Engineer Nick Peng Configurations ) )
CH 102,110, 134/ Chain 1 + Chain 2
Test Date Jun. 05, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Channel 102
Limdt Owver Read Cableintenna Preamp LiPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBui/m dB  dBuy ds  dB/m dB cm deg
1 5459, 60 47.57 54009 -6.43 44,44 3.52 34,53 34.92 Average 1ax 397 WERTICAL
x 5459, 60 65.40 T4.00 -5.60 62,27 3.52 34,53 34,92 Peak 160 307 VERTICAL
3 S5469.60 T0.05 74,00 -3.95 66,90 3.52 34,55 34,92 Peak 160 307 VERTICAL
[ 4 S470.80 52,99 54,00 -1.401 49.84 3.52 34.55 34.92 fverage 160 307 VERTICAL
5 554,80 99,12 95. 9 3.54 34,60 34.92 Lverage 160 307 VERTICAL
& 5514.80 111.11 197.88 3.54 34.61 34,92 Peak 100 307 VERTICAL
ltem 5, 6 are the fundamental frequency at 5510 MHz.
Channel 110
Lindt Over Read Cabledntenna Preamp LiPas  T/Pos
Freq Level Line Limit Level Loss Factaor Factor Remark Pol /Phase
MHzZ dBudv/m dBuv/m dB  dBuy ds  dB/m db cm deg
1 S4G0.00 47.37 54,00 -65.63 44,24 3.52 34,53 34.92 bLverage 160 306 VERTICAL
2 S460.00 63.84 T4.00 -10.16 60,71 3.52 34.53 34.92 Peak 160 306 VERTICAL
3 S5470.90 51,46 54.90 -1.54 49.31 3.5 34.55 34.92 Average 100 306 VERTICAL
+ S470.00 Ti.12 Y4.00 -1.85 68,97 3.52 34.55 34.92 Peak 100 306 VERTICAL
5 5514.80 111.94 1a7.51 3.54 34.61 34.92 Peak 100 306 VERTICAL
& 5515.20 98.82 95.59 3.54 34.61 34.92 Average 100 306 YWERTICAL
ltem 5, 6 are the fundamental frequency at 5550 MHz.
Channel 134
Lindt Over Read Cabledntenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBul'/m dB  dBu dé dB/m dB €m deg
1 Se63.60 112,68 169, 36 3.59 34,66 34,93 Peak 160 58 WERTICAL
2z 5666, 90 191.51 95,19 3.59 34.66 34.93 Average 100 58 WERTICAL
3 5725.80 51.35 54.00 -1.65 49.00 .60 34.69 34.94 Average 160 58 WERTICAL
+ 576,20 T1.39 74,00 -2.61 o8.04 3.60 34.69 34.9% Peak 100 58 WERTICAL
ltem 1, 2 are the fundamental frequency at 5670 MHz.
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Temperature 24°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 142/
Test Engineer Nick Peng Configurations ] )
Chain T + Chain 2
Test Date Jun. 10, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Channel 142
Linit Cver Read Cableintenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuvm dBut/m dBuy dB  dB/m dB < deg
1 G606, 00 117,82 114.49 3,59 34,68 34.9% Peak 10 310 WVERTICAL
FJ 5597, 00 105.91 102,58  3.59 34.68 34.9% Average 10 310 WERTICAL
3 5856.00 66.89 68.20 -1.31 63.46  3.84 34.74 34,95 Peak 1o 310 VERTICAL
ltem 1, 2 are the fundamental frequency at 5710 MHz.
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Temperature 24°C Humidity 56%
; _ : ; IEEE 802.11ac MCS0/Nss1 VHT80 CH 58, 106
Test Engineer Nick Peng Configurations ] )
/ Chain 1 + Chain 2
Test Date Jun. 05, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Channel 58
Lindit Over Read Cableintenna Preamp &fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuy//m dB  dBuy dé  dB/m dB cm deg
1 5297.00 196, 26 183,37 3.48 34.32 34.91 Peak 160 238 VERTICAL
2z 5299,.00 93,59 H)L T8 3.48 34.32 34.91 Average 160 238 WERTICAL
3 5350.00 5X.65 54.00 -1.35 49.6% 3.49 34,39 34.91 Average 100 238 WERTICAL
+ 5357.00 67.62 74.00 -6.35 oh.65 3.49 34.39 34.91 Peak 100 238 WERTICAL
ltem 1, 2 are the fundamental frequency at 5290 MHz.
Channel 106
Limit Ouver Read Cableintenna Preamp 4{Pas  T/Pos
Freq Level Line Limit Level Loss Factaor Factor Remark Pol/Phase
MHzZ dBudv/m dBuv/m dB  dBuy ds  dB/m db <m deg
1 5453.50 49,12 54,08 -4.85 45.99 3.52 34,53 34.92 bLverage 160 56 WERTICAL
2 545480 65.52 74,00 -5.48 62.39 3.5 34.53 34,92 Peak 160 56 WERTICAL
3 S468.00 52,49 54,00 -1.51 49.34 3.5 34.55 34.92 Average 100 56 WERTICAL
+ S5469.00 65.22 74,00 -5.78 65.07 3.52 34.55 34.92 Peak 100 56 WERTICAL
5 5536.00 106.40 103,16 3.55% 34.6l1 34.92 Peak 100 56 VERTICAL
& 5539.00 94.45 a91. 21 3.55 34.61 34.92 Average 100 56 WERTICAL
ltem 5, 6 are the fundamental frequency at 5530 MHz.
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Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCSO0/Nss1 VHT80
Test Engineer Nick Peng Configurations ) i
CH 122, 138 /Chain 1 + Chain 2
Test Date Jun. 05, 2014 Test Mode Mode 1 (Ant. 2 Dipole antenna / 5dBi / 2TX)
Channel 122
Limit Over Read Cablefntenna Preamp AfPas  T/Pos
Freq Level Line Limdit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBut/m di dBu dB dB/m dB il deg
1 5436.00 61.38 74.00 -12.6F 58.27 3.52 34.51 34.92 Peak 100 58 VERTICAL
z 5453.900 47.60 54.00 -6.40 44.47 3.32 34.53 34.92 Average 100 58 WERTICAL
3 S463.90 63.58 74.00 -10.12 60.73  3.52 34.55 34,92 Peak 100 58§ WERTICAL
4 SAG6. 00 49.82 54.00 -4.18 46.67 3.52 34.55 34.92 Ldverage 160 58 VERTICAL
5 5509, 00 97.64 4. 37 3.506 24.64 34.93 Lverage Loy 58 WERTICAL
[ 5599, 00 119,14 196,87 3.56 34,64 34,93 Peak 100 58 WERTICAL
7 576,00 52,45 51,9080 -1.55 49,14 3.60 34.69 34,94 Average 100 58 WERTICAL
& 5732.00 66,53 74,00 -7.47 63,17 .61 34.69 34,9 Peak 100 58 WERTICAL
ltem 5, 6 are the fundamental frequency at 5610 MHz.
Channel 138
Limit Owver Read Cablefntenna Preamp LiPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuy/m dB  dBuy dé  dB/m db cm deg
1 So6l. 00 99,45 96, 13 3.59 34,66 34.93 Average 1o0 57 VERTICAL
2 So64, 00 112,88 1a9. 56 3.59 34,656 34,93 Peak 100 57 WERTICAL
3 5851.00 52,45 54,08 -1.55 49,02 .ol 34,74 34,95 Average 160 7 WERTICAL
4 SESE.00 67.50 74,00 -6.50 od.0G 3.85 34.74 34,95 Peak 100 57 WERTICAL
ltem 1, 2 are the fundamental frequency at 5690 MHz.
Note:
Emission level (dBuv/m) = 20 log Emission level (uv/m)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
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Temperature 24°C Humidity 56%
; ) ; ; IEEE 802.11ac MCSO0/Nss1 VHT20 CH 52, 60,
Test Engineer Nick Peng Configurations )
64 / Chain 2
Test Date Jun. 09, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Channel 52
Lindt Owver Read Cableintenna Preamp &iPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBul'/m dB dBu dé dB/m dB €m deg
1 5137.50 &0.69 74,00 -13.31 55.08 3.43 34,09 34,91 Peak 112 24 WERTICAL
i 5148.39 48,17 54,800 -5.83 45.54 3.43 34,11 34.91 Average 112 24 WERTICAL
3 5262.40 108,77 195,95 3.48 34,27 34.91 Average 112 24 WERTICAL
4 5267.21 120,46 117.64 3.46 34,27 34.91 Peak 112 24 WERTICAL
5 5373.56 &4.85 V4.00 -9.15 61.86 3.50 34.41 34.92 Peak 1132 24 WERTICAL
& 53F1.73 52.G60 54.00 -1.40 49.58 3.50 34.44 34.92 Average 112 24 WERTICAL
ltem 3, 4 are the fundamental frequency at 5260 MHz.
Channel 60
Limit Over Read Cablefntenna Preamp &fPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBul/m dB dBu dé dB/m dB €m deg
1 5298.88 117.15 114. 26 3.48 34.32 34.91 Peak 183 354 WERTICAL
2 5301.28 1905.69 102,80 3.48 34.32 34.91 Average 193 354 WERTICAL
3 5350.80 52,73 54,00 -1.27 49.7G 3.49 34,39 34,91 Average 163 354 WERTICAL
+ 5350.32 7J0.14 74,00 -3.86 67.17 3.49 34.39 34.91 Peak 183 354 WERTICAL
ltem 1, 2 are the fundamental frequency at 5300 MHz.
Channel 64
Limit Over Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHzZ dBuv/m dBuv/m dB dBuy ds  dB/m dB cm deg
1 5321.28 193.62 166,71 3.48 34.34 34,91 Average 112 25 WERTICAL
2 5322.89 114.85 111.93 3.49 34,34 34,91 Peak 112 25 WERTICAL
3 5350.00 52,75 54,00 -1.25 49.7% 3.49 34,39 34.91 Average 112 25 WERTICAL
+ 5351.92 T0.22 F4.00 -3.78 67.25 3.49 34.39 34.91 Peak 112 25 WERTICAL
ltem 1, 2 are the fundamental frequency at 5320 MHz.
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Temperature 24°C Humidity 56%
. ) . . IEEE 802.11ac MCS0/Nss1 VHT20 CH 100,
Test Engineer Nick Peng Configurations )
116, 140/ Chain 2
Test Date Jun. 09, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Channel 100
Limit Over FRead Cableéntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuv/m dB  dBuy ds  dB/m db cm deg
1 5455.83 o4.47 Y4000 -9.53 6l.34 3.5 34.53 34,92 Peak 1a9 25 WERTICAL
z 5460, 00 46,456 54,900 -T7.54 43,33 3.5 34.53 34.92 Average a9 25 WERTICAL
3 a1 T2.79 74,08 -1.21 e9.5d 3.52 34,55 34.92 Peak a2 25 WERTICAL
4 S470.00 51,91 54,08 -2.99 47,86 3.52 34.55 34.92 fLverage 149 25 WERTICAL
5 5495, 72 103,11 <, <MD 3.53 34.60 34.92 Average 109 25 WVERTICAL
& 5501.92 114.50 111.2%8 3.5 34,60 34,92 Peak 109 £5 WERTICAL
ltem 5, 6 are the fundamental frequency at 5500 MHz.
Channel 116
Limit Over FRead Cabledntenna Preamp &fPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fol /Phase
MHz dBuv/m dBui/m dB  dBu de dB/m dB cm deg
1 5331.80 4e.68 54,99 -7 32 43.73 3.49 34,37 34,91 Average 1% 15 WERTICAL
z 5333.40 59,09 74,80 -14.91 56.14 3.49 34,37 34,91 Peak 1% 15 WERTICAL
3 S46E.40 45,74 54,080 -85.26 42.59 3.52 34.55 34.92 Average 195 16 WERTICAL
4 547000 60,05 74,00 -13.9%% 56,91 3.52 34.55 34,92 Peak 1a% 15 WERTICAL
& 5551, 60 105,00 1ad4.74 3.56 34,83 34.93% Average 15 1ea VERTICAL
& 5584.81 119.45 116.19 3.56 34,63 34,93 Peak 105 1a VERTICAL
ltem 5, 6 are the fundamental frequency at 5580 MHz.
Channel 140
Limit Owver Read Cablefntenna Preamp LiPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHzZ dBuv/m dBuv/m dB dBuy ds  dB/m dB cm deg
1 5700,.50 111,20 107.87 3.59 34,68 34.9% Peak 113 15 WERTICAL
2 5701.60 161,18 97.85 3.59 34,68 34.9%4 Average 113 18 WERTICAL
3 5725.00 50,93 54,908 -3.407 47.58 .60 34,69 34,94 Average 113 18 VERTICAL
4 5730.61 T2.96 74,00 -1.04 69,60 .81 34.69 34,90 Peak 113 18 VERTICAL
ltem 1, 2 are the fundamental frequency at 5700 MHz.
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Temperature

24°C

Humidity

56%

Test Engineer

Nick Peng

Configurations

IEEE 802.11Tac MCSO/Nss1 VHT20 CH 144/
Chain 2

Test Date Jun. 09, 2014 Test Mode Mode 2 (Ant. 4 Panel antenna / 5.1dBi/ 1TX)
Channel 144
Limdt Qwer Read Cableintenna Preamp afPos fPos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol /Phase
MHz dBuv m dBuy‘m dB  dBuy dBé dB/m dB < deg
1 L720.80 108.69 195,34 3.00 34,69 34,94 Average 112 352 VERTICAL
Z 5720,850 119,91 116,56 3,60 34,69 34,9 Peak 112 352 VERTICAL
3 5E50.00 51.90 54,00 -2.10 48.47 .04 34,74 34.95 Average 112 352 VERTICAL
4 5856.41 67.38 74,00 -6.62 63.95 3.4 34.74 34.95 Peak 112 352 VERTICAL
ltem 1, 2 are the fundamental frequency at 5720 MHz.
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